Genie

A TEREX BRAND

Parts Manual

Serial Number Range

GTH'5519 from SN GTH5514B-101 to

GTH5516B-4410

from SN GTH5516M-4411 to
GTH5516M-5799

from SN GTH55M-5800

Part No. 645054
Rev AC
February 2017



February 2017

Technical Publications

Genie has endeavored to deliver the highest degree of
accuracy possible. However, continuous improvement of
our products is a Genie policy.

Therefore, product specifications are subject to change
without notice.

Readers are encouraged to notify Genie of errors and
send in suggestions for improvement. All communications
will be carefully considered for future printings of this and
all other manuals.

ATEREX BRAND

Contact Us:

www.genielift.com
e-mail: awp.techpub@terex.com

Find additional Manuals for this Model

Go to http://Iwww.genielift.com

Use the links to locate Operator’s, Parts, Maintenance,
and Service and Repair Manuals.

Copyright © 2013 by Terex Corporation
57.0411.0041 RevA November 2013
First Edition, First Printing

Genieis aregistered trademark of Terex South Dakota
Inc. in the USA and many other countries.

E oA
%“? Printed on recycled paper

nie.

GTH-5519 Part No. 645054


http://www.genielift.com/en/service-support/manuals/index.htm

February 2017

To August 31,2016

How to Read Your Serial Number

Genie

A TEREX BRAND
MODEL:
SERIAL NUMBER: GTH5516M-1234

ATTACHMENT:
MANUFACTURE DATE: 172116

TOTAL TRUCK WEIGHT: Ibs/ kg
MAX. LIFT CAPACITY :

1 Model

2 Model year

3 Facility code

4 Sequence number

From September 1,2016

. - = 7

5 Serial number (stamped on chassis)
6 Serial label

Genie.

A TEREX BRAND
MODEL:
SERIAL NUMBER: GTH55M-1234

ATTACHMENT:
YEAR OF MANUFACTURE: 2016

TOTAL TRUCK WEIGHT: |bs/ kg
MAX. LIFT CAPACITY :

1 Model
2 Facility code
3 Sequence number

- — 7

Part No. 645054

Machine data plate
{On machines destined for the Italian market, the machine data plate is
installed in the driving cab, on the right, and is well-visible when the door
is opened. On the machines destined for foreign markets, the data plate
is applied on the front right side of the chassis}

4 Serial number (stamped on chassis)
5 Serial label

Gm‘e
ATEREX BRAND

GTH-5519



February 2017

| Table of Contents

This manual is updated frequently. If you have a
printed manual, you can keep it up to date by
downloading new figures from the Genie website at

www.genielift.com. For the most up-to-date parts
information, visit the Parts Lookup System on the
Genie website at www.genielift.com.

How to Read Your Serial NUmber...........ccccoevviiiiieiiiieeee 3
Parts StOCKING LiSt.......c.ueeiieiiiiiieee e 7
HOW t0 Order PartS.........ccccvevieieiiieieiiieeeniee e e 8
Service Parts Fax Order FOrm.........cccooiiiiiiiiiiiee e 9

Electronic Version

Click on any page number to view the figure.

100 Decals
101.1 607890 Decals, View 1

102.1 607891 Decals, View 2

200 Drive Chassis Components

201.1 607894 Rear ChassSiS.......cccovuveriueeeriiieeiniiieenieee e 14
202.1 607895 Left ChassSiS........ceevriiveerieeeiiiee e 16
203.1 607896 Right Chassis........cccccceeviiiiiiiieeeiiiiiiee e 18
205.1 607897 Hydraulic Oil Tank...........cccceeveeiiiiiiiieeenenee. 20
206.1 607898 Drive Chassis And Wheels............cccceeernnen. 22
207.1 607900 Front Axle - Differential...............ccccveeennnnne. 24
208.1 607901 Front Axle - Pinion Housing..............c.ccecue... 26
209.1 607902 Front Axle - Differential Group...................... 28
210.1 607903 Front Axle - Piston Group..........ccccvvveeeeennnnnn. 30
211.1 607904 Front Axle - Brake Group......c.ccceccvveveeenennene. 32
212.1 607905 Front Axle - RH Steering Wheel Assy........... 34
213.1 607906 Front Axle - LH Steering Wheel Assy........... 36
214.1 607907 Front Axle - Reduction Gearbox................... 38
215.1 607908 Rear Axle - Differential.............ccccveveeerinnne. 40
216.1 607909 Rear Axle - Pinion Housing................cceue... 42
217.1 607910 Rear Axle - Differential Group.............cceuue.e. 44
218.1 607911 Rear Axle - RH Steering Wheel Assy........... 46
219.1 607912 Rear Axle - LH Steering Wheel Assy............ 48

300 Engine Components

400 Cab Components
401.1 607923 Closed Cab, View 1.......cccoeeeeiieeeeieiiieeeeeennn,

402.1 607924 Closed Cab, VIEW 2........cccceerieeeiiieeeiiieenne
403.1 607925 Open Cab......cccoecceveiiiee e
405.1 607926 Dashboard, View 1....
406.1 607927 Dashboard, VIEW 2........ccceuevieiiieieiiiiieeeeennnn,
407.1 607928 JOYSHCK.....ccciiurriiieeieiiiiieeeeeiiieee e e st e e

500 Boom Components

501.1 607932 Boom (1st - 2nd Telescopic Element)........... 72
502.1 607933 Manual Fork Attachments............cccccceevuneeee. 74
502.2 607968 FOTKS.......oeeiiiiiiiiiieiniiie et 76
503.1 607934 CYliNAEIS.....cevveiiiieeciiee e 78
504.1 607935 First Section Pipes And Clamps................... 80

600 Hydraulic System
601.1 607939 Valve BIOCK.........ccoeevvieiiiirienienrccseecee

602.1 607940 Fork Balancing...........
603.1 607941 Auxiliary CirCUitS.......ccccevvvvrereeiiiiiieee e s
604.1 607942 BoOM EXIENSION.......coviiiiiiiiiiaaiiiieee e
605.1 607943 BOOM Lifting......ccoovuvrieeeiiiiiiiiie e
606.1 607944 Radiator - IlIA Engine
606.2 607987 Radiator - 11IB Engine

607.1 607945 TESt POIt......ccuieiiieiiiiiieiee e

608.1 607946 TranSMISSION.......cccvviivieiriiiriesie e

609.1 607947 Hydraulic Piloting Line Main Valve.............. 100
610.1 607948 JOYSHCK.......ccvverieiiriiieierie e 102
611.1 607949 Power Steering System.........cccceeccvveveeennnne 104
612.1 607950 Brake SyStem........ccccveeeiiiiiieieeeiiiienee e 106
613.1 607988 Main ValVe..........coceeveiiiiiiiieeeeiceee i 108

700 Electric Installation
701.1 607963 FUSE BOX.....uoevviieniiiiiee e

702.1 607964 Wirings - View 1
703.1 607965 Wirings - View 2
704.1 607966 Wirings - View 3

800 Optionals
801.1 607970 Cab Heater..........cccvvvveeeeiiiiieee e

802.1 607980 Air Conditioning - Part 1
803.1 607981 Air Conditioning - Part 2
804.1 607982 Air Conditioning - Part 3
805.1 607974 Hydraulic Quick Coupling And 1 Aux Circuit

301.1 607915 Co0ling SYStEM....cccvviiirieiriiee e 50 (EIECLIIC PArt)....cciveeeiiiie e 126

302.1 607977 Injection, Accelerator - Stage IlIA Engine.....52 806.1 607975 Hydraulic Quick Coupling And 1 Aux Circuit

302.2 607978 Exhaust System - Stage 1A Engine............ 54 (Hydraulic Part)........ccooiiiieieaiieiee e 128

302.3 607916 Exhaust System, Injection, Accelerator - Stage 807.1 607976 WOrk LightS.........coocouviieeiiiiiiieiee e 130

HIB ENQINE...iiiiiiiiiiieee ettt naaeeea s 56 808.1 607983 Road Lights - Part L.........ccccceeeiiiiiieneeennnnns 132

303.1 607917 Hydraulic PUMPS........ccooiiiiiiiiiiiiiiieee e, 58 809.1 607984 Road Lights - Part 2.........c.ccoecveiviveeiiinenns 134
Genie

4 GTH-5519

Part No. 645054



February 2017

810.1 607985 TelematiCS..........cccevvvrveiiieeeeeeeeeeeiee e 136
810.2 607989 Telematics M8

811.1 607986 Front Protection Grid 140
812.1 607990 Rear Proximity Alarm..........cccccoevvvieeeeennnns 142
Indices

Part NUmMber INdeX.........oovvvviieiiiieieeieeecceee e 144
Part Description INAeX.........cooveviiiiieiiiie e 148
Cross References

Fittings Cross Reference..........cccocvveviiieiiee e 154

Part No. 645054 GTH-5519

Ganie

Table of Contents (continued) |




I February 2017

| Notes

Gm‘e
ATEREX BRAND

6 GTH-5519 Part No. 645054



February 2017

Required Parts

The following parts are required to perform Description Type
maintenance procedures as outlined in the Genie TerexGrey. ... RAL 7012
GTH-5519 Operator’s and Service Manuals. Terex White ....ocoiioiee e, RAL 1013
Description Part No. Tere_x Matte Black for Cylinders.............. RAL 9005
Fuel Fiter ..o, 07.4501.0284 Gen!e BIU oo
Genie GreY ...
For US Market Gan Be Sold PIN.214228 o6 Traffic Balck for Cylinders ............. RAL 9017
Fuel Pre-Filter..... ..o, 07.4501.0285
For US Market Can Be Sold PN.236260  Genje also offers the following support documents:
Engine Oil Filter.................o.ooooooiieee 07.4501.0067  aonie GTH 5519
For US Market Can Be Sold P.N.49924  QOperator's Manual, 1 edition............ 57.0009.0619
Hydraulic Oil Filter Cartridge ..................... 07.0700.0023 Genie GTH 5519
Engine Air Filter Primary Cartridge ............. 07.0700.0040 Service Manual, 1 edition ............... 57.4400.9210
Engine Air Filter Cartridge ......................... 07.0700.0041
Oil Filter Immersed in the Tank................... 09.4604.0073
Genie
Part No. 645054 GTH-5519 7

Parts Stocking List

Recommended Parts




February 2017

| How To Order Parts

How to Order Parts

Please be prepared with the following information
when ordering replacement parts for your Terex or
Genie product.

Machine model number

Machine serial number

Part number

Part description and quantity
Purchase order number

"Ship to” address

Desired method of shipment

Name and telephone number of the
authorized distributor in your area

3 3 S S Y

Use the Service Parts Fax Order Form on the next
page and fax your order to our Parts Department.

If you don't know the name of your authorized
distributor, or if your area is not currently serviced
by an authorized distributor, please call Terex or
Genie Industries.

Machine Information

Model

Serial Number

Date of Purchase

Authorized Genie Distributor

Phone Number

Genie
8 GTH-5519

North America

Telephone (425)881-1800

Toll Free (800)536-1800 in US and Canada
Fax (425)556-8659

Toll Free fax (888)274-6192

Email AWP.PartsSalesPO @terex.com
http://genielift.com/en

EMEAR (Europe, Middle East, Africa and
Russia)

Telephone (31)(165)519 313
Fax (31)(165)511 148
http://genielift.co.uk

Asia Pacific (Genie Singapore)
Telephone +65 6692 7777

Fax +65 6261 8893
http://genielift.com.sg/

Australia

Telephone (61)(7)3456 4444
Fax (61)(7)3456 4466
http://genielift.com.au

South America
Telephone (55)(11)4082 5600
Fax (55)(11)4082 5630

Part No. 645054



February 2017

ETEREX

CORPORATION

Fax Order Form |

Service Parts Fax Order Form
Fax to: (425) 556-8659 or Toll Free: 888-274-6192

International: +1-425-556-8659

Please fill out completely
Date

Your Name

Bill To

Account Number

Your Fax Number

Your Phone Number

Ship To

Purchase Order Number Ship Via
Model(s) Serial No.(s)
Optional Equipment
Part Number Description Quantity Price

All back-ordered parts will be shipped when available via the same ship method as the original order unless Noted

below:

O Ship complete order only - No back orders

O Ship all available parts and contact customer on disposition of back-ordered parts

O Other (please specify)

nie.

Part No. 645054

ATEREX BRAND

GTH-5519



February 2017

I 100 Decals

101.1 607890 Decals, View 1

Part No. 645054

GTH-5519

10



February 2017 100 Decals
101.1 607890 Decals, View 1
Iltem Part No. Description Qty.
1 0946181688GT Label - Control Lever.........ccccceevvvnneenee. 1
1 0946181775GT Label - Control Lever - French Decal......1
2 (94618162GT Danger/Warning — 7 Decal
Combination.........cccevviiiiniieee e 1
2 (946181774GT Danger/Warning — 7 Decal Combination -
French Decal.........ccccevvvieiiieeiiiieecen, 1
0946181742GT Label - Emergency Exit Handles............. 1
0946181025GT DECAL,UPPR DOOR EXT UNLOCK
SY S 1
0946180776GT DECAL,UPPER DOOR UNLOCK SYS....1
82558FRGT DECAL,SKIN INJECTION - FRENCH
DECAL ..ottt 1
6  82558GT Warning - Skin Injection Hazard............. 1
0946180644GT DECAL,COSMETIC,GTH-5519.............. 1
8  237598FRGT DECAL,CRUSH HAZARD - FRENCH
DECAL....oiiitteieiteeic e 1
8  237598GT Warning - Crush Hazard, Moving
Machine.......cooevviiiiiiiie 1
9 82366FRGT DECAL,CHEVRON RANDO HD - FRENCH
DECAL. ..ottt 1
9  82366GT DECAL,CHEVRON RANDO HD............. 1
10  0946180643GT Cosmetic - Genie Gth-5519.................... 1
11 214418GT Danger/Warning - 2 Decal Combination..2
12 215268FRGT DECAL,FALL HAZARD,WORK PLAT -
FRENCH DECAL.....cccccvniiiinieicnieeee 1
12 215268GT DECAL, FALL HAZARD.........ccccccovvenene. 1
13 0946181690GT DECAL,LIFTING AND ANCHORING......1
15  0946181691GT DECAL, TEST PORT....ccceovirieiiriecene. 1
16  215267FRGT Label — Product Registration - French
Decal. ..o 1
16 215267GT Label - Product Registration................... 1
17 5507000166GT Load Charts Standard KIT ..........cceeeeee 1
17A  (946180801GT Load Chart - 60" And 66" Bucket............ 1
17B  (946180802GT Load Chart - Scrap Grapple Bucket........ 1
17C  (946180803GT Load Chart - 60" Forks, Optional 48" Forks,
48" Cubing TINES.....covuiiiiiieieiee e 1
17D  09461808M4GT Load Chart - Universal Attachment
AdAPLET...iiiiiiiieieee e 1
17E  0946180805GT Load Chart - Rotating Or Side Shift Fork
Carriage, Standard Fork Tines................ 1
17F  0946180806GT Load Chart - Truss Boom...........cccceeueee. 1
17G  094618186/GT Load Chart - Shackle...........cccceeceennenne 1
17H 0946181680GT Load Chart - Side Shift Fork Carriage 60"
FOrk TiNES....covveveiiiiie e 1
171 0946181738GT Load Chart - Standard Carriage............. 1
18  (0946181999GT DECAL, NO DOT FLUID........cccervennenne. 1
Genie
Part No. 645054 GTH-5519 11



February 2017

I 100 Decals

102.1 607891 Decals, View 2

Part No. 645054

GTH-5519

12



February 2017

100 Decals

Iltem

10
11

12
13
14

Part No.

(0946180643GT
97667FRGT

97667GT
97602FRGT

97602GT
237601FRGT

237601GT
28175FRGT

28175GT
214418FRGT

214418GT
237605FRGT

237605GT
237971FRGT

237971GT

(094618.1780GT

826345GT
28159GT
237598GT

0946180644GT
1258639GT
1272242GT

Description Qty.
Cosmetic - Genie GTH-5519.................. 1
DECAL,BURN HAZARD - FRENCH

DECAL ..ottt 3
Warning - Burn Hazard..............cccoceneee. 3
DECAL,EXPLOSION HAZARD - FRENCH
DECAL. ..ottt 1
Warning - Explosion Hazard................... 1
DECAL,BURN HAZARD - FRENCH

DECAL...ooiiiiteeecieee e 1
Danger - Explosion/Burn Hazard............ 1
DECAL,COMPARTMENT ACCESS -

FRENCH DECAL.....ccccvniiiirieicnieeee 1

Warning - Compartment Access... S
DECAL,DANGER/WARNING - FRENC

Danger/Warning - 2 Decal Combination..1
DECAL,HOT PARTS - FRENCH

DECAL...ooiiiiieeciee e 1
Warning - Burn Hazard, Hot Parts.......... 1
DECAL,EXPLOSION,FUELING - FRENCH
DECAL....oiiitteieiteeic e 1
Danger - Explosion/Burn Hazard,
FUueling...cooviiiiiiicee e 1
DECAL,ULS DIESEL ONLY,TIER 4 -
FRENCH DECAL.....cccovrieiirieeiesieeee 1
DECAL,ULS DIESEL ONLY,TIER 4........ 1
DECAL,DIESEL.....ccccoviiiiiiiiiieeieee 1
Warning - Crush Hazard, Moving
Machine.......ccocovviiiiinii 2
DECAL,COSMETIC,GTH-5519.............. 1

DECAL,COSMETIC,7.5" GENIEWHIT....1

DECAL,MACHINE
REGISTRATION/OWNER TRANSFER....1

Genie

ATEREX BRAND

Part No. 645054

GTH-5519

102.1 607891 Decals, View 2

13



I 200 Drive Chassis Components February 2017

‘ 201.1 607894 Rear Chassis

ATEREX BRAND

14 GTH-5519 Part No. 645054




February 2017

200 Drive Chassis Components

Item Part No. Description Qty. |Item
1 0908050000GT RUBBER HOSE...........cccvvievieenne 6-Inch 42
2 0402270051GT CLAMP DN 10/16 LG 9.....oeeiiiiieiiiiees 8 43
3 0908050000GT RUBBER HOSE..........cccocvieeiiieene 6-Inch 44
4 5110005200GT COUNTERWEIGHT.......ccvvvieieeeiiiiiiee. 1 45

to SN GTH5515B-2614 46
4 5110005218GT Counterweight (see note).........ccccceeeenns 1
from SN GTH5515B-2615 47
5 014001L0025GT SCREW M24X160UNI 5737 10.9 2ZN.....2
6 0140320000GT SPRING WASHER D24 ZN.........ccccuvueees 2 48
7 5108003800GT  HitCh....c.eeiiiiiiieiiee e 1
8 0L000LO703GT SCREW M16X35 UNI 5739 8.8 ZN........ 2
9 01.4032.0007 SPRING WASHER D16 ZN.........cccuvvveen 2
10 5400000027GT  Hitch Pin........cooiiiiiiiiieieeeeeeceeees 1
11 09.0803.0026 SPRING SPLIT PIN.....cooovieiiiieriieenins 1
12 01.0001.0156 SCREW M6X20 UNI 5739 8.8 ZN.......... 4
13 01.4032.0002 SPRING WASHER D6 ZN...........cccuvveeen 4
14 01.0031.0298 FLAT WASHER D6 UNI 6593 ZN... .4
15  0100190103GT
16 0908030421GT
17 5211009132GT
18  (908030518GT
19 51.0811.2000GT
20  5211009131GT
21 01.4001.0078
22 0908030352GT
23 5106002700GT
24 094661.0022GT
25 094661.0021GT
26  (0946610020GT
27 014001.0045GT
28 01.0001.0254 SCREW M8X20 UNI 5739 8.8 ZN.......... 1
29  5330016773GT Reducer D.10 t0 D.8........ccccvvreeecrneennne. 1
30  5600120074GT Fuel Gauge.......cccoovierviiiiieniieiicnieeee 1
31 0140010006GT SCREW M4X10 UNI 5739 8.8 ZN.......... 6
32 0908030510GT DRAIN PLUG M16... .1
33 O745290119GT  O-RING....oeveeieeerieseseeeseesesesesenesnens 1
34 01.0023.0056 STOP NUT M12 UNI 7473 6S ZN........... 1
35 01.0031.0151 FLAT WASHER D12 UNI 6593 2N ......... 3
36 01.0001.0405 SCREW, 8.8 HCS 12MM1.75X60Z......... 1
37 01.0031.0059 FLAT WASHER D16 UNI 6592 ZN.......... 2
38 0L000L0260GT SCREW M8X45 UNI 5739 8.8 ZN ........ 2
39 01.4032.0003 SPRING WASHER D 8 ZN........ccovcuvveneen 2
40 01003L0299GT FLAT WASHER D8 UNI 6593 ZN............ 2
41  5333020016GT Rubber Base
Genie
Part No. 645054 GTH-5519

201.1 607894 Rear Chassis

Part No.

094661.0016GT
01.0031.0062
51.0807.8500GT
0908050171GT

(09.08050070GT

Description Qty.
BASKET,PLUG.......coivriiiiiieeseeieeen 1
FLAT WASHER D22 UNI 6592 ZN.......... 2
REDUCER D12/D8.........cccccenvveiveneenenne 1
HOSE......ooiiieiree e 137-Inch
See 300 Engine Components - Figure

607917, position 3.......ccovcveveiiieeeieenne Ref

See 300 Engine Components - Figure
607917, position 4...

15



February 2017

I 200 Drive Chassis Components

202.1 607895 Left Chassis

Part No. 645054

GTH-5519

16



February 2017

200 Drive Chassis Components

Iltem

© 00 N O O b~ W

10
11
12
13

13

14
15
16
17
18
19
20
21
22
23

23

24
25

26
27
28
29
30

Part No.

5101139081GT
51.0903497GT

51.09035187GT

51.09035050GT
0100230085GT
01.00030155GT
01.0031.0055GT
01002300654GT
01.0001.1465GT
51.08114431GT

51.08114643GT

01.0001.1458GT
01.0001.0304GT
0100310086GT
51.08106100GT

51.08114641GT

0140010067GT
01.0031.0063GT
01.00230062GT
0908030352GT
01.4001.0078GT
01.0001.0257GT
5407020014GT
(0908030418GT
01.00230053GT
560009.0003GT

56/0010.0087GT

(09.08030667GT
5108114433GT

0908030012GT
01.4006.0011GT
(01.0031.0298GT
51.08035700GT
01.0003.0203GT

Description Qty.
ChasSSiS.....coociiiiiiee e 1
Cab Lateral COVer........ccccvveeeeeeiciiiieenn. 1
to SN GTH5515B-2614

Cab Lateral CoVer........c.ccceeevvuvveecivieesnns 1
from SN GTH5515B-2615
Protection.......cceeeeeeiiiveeiee e 1

STOP NUT M10 UNI 7473 6S ZN...........
SCREW M6X20 UNI 5931 8.8 ZN.

FLAT WASHER D8 UNI 6592 ZN.......... 16
STOP NUT M8 UNI 7473 6S ZN........... 15
SCREW M8X40 UNI 5739 8.8 ZN........ 10
Front Left Mudguard (see note).............. 1
to SN GTH5515B-2614

Front Left Mudguard............ccccoevvieennnnnn. 1

from SN GTH5515B-2615
SCREW M6X35 UNI 5739 8.8 ZN
SCREW M10X50 UNI 5739 8.8 ZN........ 4

FLAT WASHER D10 UNI 6592 ZN.......... 8
Front Axle Bracket Fixing Plate............... 2
to SN GTH5515B-2614

Front Axle Bracket Fixing Plate............... 2

from SN GTH5515B-2615

Screw TE M24X220UNI 5737 8.8 ZN.....4
FLAT WASHER D24 UNI 6592 ZN
STOP NUT M24 UNI 7473 6S ZN...........

SPRING CLIP M8.......cccoeeiiiiiii 5
SCREW M8X20 DIN 6923 8.8 ZN.......... 3
SCREW M8X30 UNI 5739 8.8 ZN.......... 4
Pad 20X250........cccovviuiiiiieeeiiiiieeeee e 1
GASKET ..ot 32,37-inch
STOP NUT M6 UNI 7473 6S ZN............. 4
HORN ..o 1
To SN GTH5516M-5474

HORN .. 1

For SN GTH5516M-5342; From SN
GTH5516M-5475

MUD GUARD........ccoeviriieiiie e, 1

SUPPORT,REAR,MUD GUARD (KIT).....1
to SN GTH5515B-2614

WASHER D6........coooevviiiiiiiiin,

SCREW M6X20 UNI 5933 10.9 ZN........ 1
FLAT WASHER D6 UNI 6593 ZN............ 4
SUPPORT ..ot 1
SCREW M8X20 UNI 5931 8.8 ZN.......... 3

Part No. 645054

GTH-5519

Ganie

202.1 607895 Left Chassis

17



February 2017

200 Drive Chassis Components

203.1 607896 Right Chassis

Part No. 645054

I
GTH-5519

18



February 2017

200 Drive Chassis Components

Item Part No. Description Qty. |Item
1  5211009118GT ENQINE COVEr......ccciovviriiiiiieniieenieeneeenee 1 34
2 09080B0393GT  LOCK....eeieiiiiieiiiee et 1

to SN GTH5515B-2614 35
2 0908030827GT  LOCK.....ciiieierteeiesieieseere e 1 36
from SN GTH5515B-2615 37
3 0707230089GT SEAL STRIPY...cccovviiiiiiiiieeiiiiines 22-inch 38
4 0707230089GT SEAL STRIPY...ccceiiiiiiiiieeeieiiieeen. 8-inch 39
5  5108114419GT Support 40
6  0LO00L0257GT SCREW M8X30 UNI 5739 8.8 ZN.......... 8 a1
7 01003L0055GT FLAT WASHER D8 UNI 6592 ZN.......... 14 42
8 0140320003GT SPRING WASHER D8 ZN........cccovvveane 4 43
9 0908030667GT MUD GUARD........cvveiiieiiiiiiiieee e 1 44
10 5108114433GT SUPPORT,REAR,MUD GUARD (KIT).....1 45
to SN GTH5515B-2614
10 5108114617GT SUPPORT,REAR,MUD GUARD (KIT).....1 46
from SN GTH5515B-2615 47
11  5108114430GT Right Front Mudguard (see note)............ 1 48
to SN GTH5515B-2614 49
11 5108114642GT RF SUPPORT MUDGUARD................... 1
from SN GTH5515B-2615
12 090080B0666GT Gas SPriNg......cccceereeerueerueenieesireeseesineens 1
13 0100230054GT STOP NUT M8 UNI 7473 6S ZN........... 16
14 0140010078GT SCREW M8x20 DIN 6923 8.8 ZN........... 4
15 0140320004GT  SPRING WASHER D10 ZN.. T
16 5109035071GT HOUSING,ENGINE........ccccceeveriiiiiiennnn. 1
to SN GTH5515B-2614
16 5109035191GT ENGINE COVER.......c.cooviiiiiiieieieiiiiiees 1
from SN GTH5515B-2615
17 O707230042GT  MIlTOF.cc.uieiiieiie ettt 1
18 0908030352GT SPRING CLIP M8.....cccovviiiiiiiiieeeiiiiiiees 4
19 010001L1465GT SCREW M8X40 UNI 5739 8.8 ZN
20  5109035057GT  COVEN....ccsueieriieeeririeeriree e
21 01003L0298GT FLAT WASHER D6 UNI 6593 ZN
22 0707230089GT SEAL STRIPY....ccoiiiiiiiiiieeeiiiiies
23 0707230089GT SEAL STRIPY......ccoviiiiiiieienien.
24 0908030012GT WASHER DB6........evvveeieeiiiiiiiiieie s 6
26 01002300653GT STOP NUT M6 UNI 7473 6S ZN............. 6
27 0140060011GT SCREW M6X20 UNI 5933 10.9 ZN........ 1
28 0140230010GT NUT, WING, M6 UNI 7473-7474 6S........ 2
29 0140320002GT SPRING WASHER D6 ZN..........ccccuvveees 2
30  (0908030000GT Hinge....
31 51090B5125GT  COVEN.....oviiiiriieiiriee sttt
32 5108114230GT ROD,BATTERY HOLD DOWN................ 2
33 (0908050L19GT GASKET....coiiiierieiereeeere e 24-inch
34 5109035111GT COVER,LOWER.......cooviiiiiiieieiiiiieee, 1
to SN GTH5515B-2614
Genie
Part No. 645054 GTH-5519

203.1 607896 Right Chassis

Part No. Description Qty.
5109035273GT LOWER COVER.......c.cooviiiiiiieieeeiiiiieen 1
from SN GTH5515B-2615
0707230089GT SEAL STRIPY....ccoeiiiiiiiiiiieiiiiiies 51-inch
5108114236GT BRACKET,BATTERY HOLD DOWN....... 1
0L00030155GT SCREW M6X20 UNI 5931 8.8 ZN.......... 2
010001L1476GT SCREW,TE,M10X45 UNI 8.8 ZN............ 3
01L000L0356GT SCREW M10X30 UNI 5739 8.8 ZN........ 3
0140010106GT SCREW M6X16 DIN 6923 8.8 ZN.......... 9
01003L0054GT FLAT WASHER D6 UNI 6592 ZN............ 9
0100230055GT STOP NUT M10 UNI 7473 6S ZN........... 7
0707230089GT SEAL STRIPY...cccovvviiiiiiiieeiiiiiies 28-inch
01003L0301GT FLAT WASHER D10 UNI 6593 ZN........ 16

5108114554GT  Battery Support
0140320003GT SPRING WASHER D8 ZN..........ccocuvvenen 4
01003L0299GT FLAT WASHER D8 UNI 6593 ZN............ 4
0707260138GT  Gril....eceesiiiirieieieiieie e 1
(074077251011 S, €1 I ] o o ISR 1

19



I 200 Drive Chassis Components

February 2017

205.1 607897 Hydraulic Oil Tank

20

ATEREX BRAND

GTH-5519

Part No. 645054



February 2017

200 Drive Chassis Components

Item Part No. Description Qty. |Item
1 0707000006GT CAPHYDRAULIC FILTER.......c.cccvviuvrannnn 1 38
2 0707000023GT OIL FILTER,CARTRIDGE...........cccuvvueeen 1 39
3 0707000028GT INDICATOR (OIL CLOGGING)............... 1 40
4 (0150710 07 € I w1 =Y SR OURRURRRN 1 41
5 0946040047GT HYD OIL FILTER......coviiiiiiiiiieieeeeiiiees 1
6  01.0023.0054 NUT,M8 UNI 7473 6S ZN.........c........... 10 4l
7 01.0001.0355 SCREW M10X25 UNI 5739 8.8 ZN........ 4
8 01.4032.0004 SPRING WASHER D10 ZN........ccccuvveeees 6
9 01.0031.0056 FLAT WASHER D10 UNI 6592 ZN.

10 01.4032.0011 SPRING WASHER D4 ZN..........ccocvvueeen 6

11 0442240000GT BALL VALVE DN 1 1/2 ...oveeiiieiiiees 1

12 0140030012GT SCREW M4 X 16, 10.9......ccovvvreirieinns 6

13 5600130028GT LEVEL INDICATOR........cccvvieieieeeiiiiiinen 1

14 0442200063GT Hex-Head Cap DA 1" Gas ......cccceeveeeeuns 2

15 0604420125GT BONDED RING 1"......ccoiiiiiiiiiiieiieeeens 3

16  0707260108GT Inspection Hatch..........ccocoooviiiiiiinicinnne 1
to SN GTH5515B-2614

16  5109035205GT Inspection HatCh.........ccccooeeiiiiieiiiieeene 1
from SN GTH5515B-2615

17  533301L0005GT Rubber Gasket.........cccccvrveveiiieicnennenne. 1

18  5106009315GT Oil Tank (See NOote).......ccocvvvvvverveenieenneens 1
to SN GTH5515B-2614

18 5106009323GT Ol TanK......cueeeiiieieiiieee e 1
from SN GTH5515B-2615

19  5330016744GT Oil Manifold

20 0946610002GT OIL LEVEL INDICATOR

21 0604420127GT  RING,BONDED........ccceiiiiiiiiiieieieiiiiiiees 2

22 0946610016GT BASKET,PLUG.......cctviviiieeeiieeceeee 1

23 09466L0014AGT  PLUG....cciiiiiiiiiiiiee et 1

24 0908050166GT Rubber Pipe D.48/58.........ccccovveeiiiieeanns 1

25 5600130000GT TEMPERATURE SENSOR, HYDRAULIC
OIL e 1

26 0604420120GT BONDED RING 3/8".......coveeviiireevieeanes 2

27 0402200055GT PLUG 1/2 BSP.....coiiiiiiiiiieeeiiieeeieee s 1

28 0604420122GT BONDED RING 1/2"......cccoviiiiiiiiiiiienne. 1

29 0402200053GT  PLUG 3/8" BSP.....ccocieeeiiieeeciiie e 1

30 0402270144GT  Clamp DN 55/59.......cceeiiiiiiiiieiiieeeies

31 01.0031.0151 FLAT WASHER D12 UNI 6593 ZN

32 0L000L1482GT Screw TE M12X50 UNI 5737 8.8 ZN...... 2

33 01.0023.0056 STOP NUT M12 UNI 7473 6S ZN........... 2

34 0908030232GT INSULATOR M-F D=30/H=20
M10ART.TCVF 3020.......ccccvvernnnen.

35 01003L0301GT FLAT WASHER D10 UNI 6593 ZN

36 01.0001.0353 SCREW M10X20 UNI 5739 8.8 ZN........ 2

37 01.0001.1465 SCREW M8X40 UNI 5739 8.8 ZN ......... 2

Genie
Part No. 645054 GTH-5519

205.1 607897 Hydraulic Oil Tank

Part No. Description Qty.
01.0023.0054 NUT,M8 UNI 7473 6S ZN......cccevvrvernen. 2
OLA0190021IGT  NUT .oviiiiiieieeieese e 2
0707000051GT  O-RING 124X4,5....ocieerireeririreninenennenns 1
5600090009GT  ALARM.....coiiiviriireriieieisieesieeesieieseeeenees 1

To SN GTH5516M-5474
5600100086GT  ALARM......cuiuiiiriiirieeiiereeeee e 1

For SN GTH5516M-5342; From SN

GTH5516M-5475

21



I 200 Drive Chassis Components

February 2017

206.1 607898 Drive Chassis And Wheels

22

Genie
GTH-5519

Part No. 645054



February 2017

200 Drive Chassis Components

Iltem Part No.

1 094632000GT

1  0946320110GT

2 0946320089GT

2 0946320101GT

2 0946320108GT

2 0946320100GT
3 (094635004GT
4 0707380004GT
5  0946350014GT
6  5504030082GT

6  5504080088GT

6  5504030090GT

0946290018GT

8  (0946270018GT

550403.0046GT
5504030081GT

9  5504080095GT

Description Qty.
Rear Steering AXIe..........ccccveviiniiencnns 1
To SN GTH55M-5845

Rear Steering AXI€........cccoviiiiiiiiieninnn. 1
From SN GTH55M-5844

Front Steering AXle.........ccooveiiiiienincnne 1
To SN GTH5514B-337

Front Steering AXle.........cccceeiiiiiienicnns 1

From SN GTH5514B-338 To SN
GTH5516M-4523

Front Steering AXI€.........ccovcieeiiiiienninnn. 1
From SN GTH5516M-4524 To SN
GTH55M-5844

Front Steering AXle.........ccooveiiiiiienienns 1
From SN GTH55M-5845

Cardan Shaft........ccccooiiriiiicniieneci 1
Universal Joint Cross..........cccceeveveeeninenn. 2
CARDAN SHAFT ASSY KiT...cccoveeinenns 4

Complete Left Wheel 20" - Solid Boss.....2
Optional

COMPLETE WHEEL 16.5 MIX CRUMB

FILLED,LEFT ..coiiiiiiiieee e 2
Optional

Complete Left Wheel 16.5" - Air Filled.....2
RIiM 9.75 X 16.5" ..coieieeecee e, 4
Only For Air Filled Wheels

Tire 12-16.5" PR10.....ccccoviiiiiiiecriieeee 4

Only For Air Filled Wheels
COMPLETE WHEEL 16.5 AIR,RIGHT....2

Complete Right Wheel 20" - Solid Boss...2
Optional

COMPLETE WHEEL 16.5 MIX CRUMB

206.1 607898 Drive Chassis And Wheels

FILLED,RIGHT ...ccooiiiiiiiieiiiiieeee e 2
Optional
Genie
Part No. 645054 GTH-5519 23



I 200 Drive Chassis Components February 2017

207.1 607900 Front Axle - Differential

AN ~.;
TS
NI

(]
=Y

Y
)
Iy

e
/”;._

4
- 7
[ [11]

v '_'i':fl
/s

7
[l

f

- N 14
S iy
By
24
I.Ai-

i
Tl

U7
&

ATEREX BRAND

GTH-5519

Part No. 645054



February 2017 200 Drive Chassis Components
207.1 607900 Front Axle - Differential
Item Part No. Description Qty. |Item Part No. Description Qty.
1 0707091192GT Differential Group Std R=2,71 -128......... 1 22 0707091370GT UN-LOCK PARKING BRAKE SPACER....4
To SN GTH5516M-4523 From SN GTH5516M-4524
1 0707091332GT DIFFERENTIAL GROUP..........c.cc.......... 1 23 0707091188GT Unlock Brakes Screw - 128.....................
From SN GTH55M-5845 24 0707091195GT Brake Group (Parking+Service)
1 0707091379GT DIFFERENTIAL GROUP.........ccccevunee... 1 To SN GTH5516M-4523
g’m\;u %‘gr45516M'4524 ToSN 24 0707091335GT Brake Group (Parking+Service).............. 2
. From SN GTH5516M-4524
2 O707091071GT  O-RiNG 3925........cveereerreereesrensirnnesinens 2 25 O7O7091148GT  BUSChING Do 2
3 0707091068GT Snap Ring 95 UNi 7437.........cccevevnnan.n. 2 26  GT07001080GT OIL SEAL 4
4 0707001124GT Bearing 32012 X..oooovvveeieeiiieeieenieesinens 2 From SN GTH5516M-4524
5  0707091172GT  Shnorr Washer D.12.........c..cccocvvereeennn, 28 26 0707091155GT  Oil Seal 45X60X7 Basl........cc.cccovuvveerenene. 4
6 0707091088GT  Shim 85,3X94,7XLer....r..errrroeeerenn 2 To SN GTH5516M-4523
From SN GTH5516M-4524 27  0707091198GT Magnetic Plug 1/2 Gas Din908............... 4
6  O707091204GT  Shim 85.3X1.0....cccverereieereeceernrerenen. 2 28  0707091181GT Dust RiNG - 128.......c.oveevereeecrrrerresrenes 4
To SN GTH5516M-4523 29 O707091198GT  PiNion HOUSING..........cceeeererrerrrrererrereresee 1
7 0707001087GT  Shim 82.4X94.7X0,2.......crverrrrerrrerrenen. 2 To SN GTH5514B-337
From SN GTH5516M-4524 To SN - .
29 0707091330GT  Pinion HOUSING.......evvvieeiiiiiiiiieee e 1
GTH55M-5844 From SN GTH55M-5845
8  O707001184GT  Shim 94.7X85.3X0.3........cooevereerererenen. 2 29 GTOT00137BGT PINION HOUSING 1
0707091186GT  Shim 94.7X85.3X0.35.........ccvrrerrerrenrennn. 2 From SN GTH5514B-338 To SN
10 O707001185GT  Shim 85.3X0.5.....rrrroesroeeeeeeeeeeeeeeens 2 GTH55M-5844
" 30  0707091102GT Steering Housing - 128.........cccccoeevveenee. 2
11 O70709187GT  PlUg 1/4"GaS.....cwereeeeereereeereeeeeeeeeereseennn 1
"g as To SN GTH55M-5844
12 0707091077GT Ball Joint Ge40sx.
afl Joint Beabisx 30 O70709135GT  Steering Housing - 128...........cooooooo... 2
13 0707091114GT Flaged Pin - 128.......cccceviviiiieiieiniieiiens From SN GTH55M-5845
14 0707091083GT Greaser 45° M10XL.......cocooiiiiiiiiinininnn 4 31  0707091191GT Lh Steering Wheel ASSY........cccc.ccevvuneen. 1
15  0707091179GT Articulated-Joint Shim 0.1 - 128.............. 2 To SN GTH5514B-337
Quantity 4 From SN GTH5514B-338 To 31  0707091207GT Lh Steering Wheel ASSY.........cc.cococeveen... 1
SN GTH5516M-4523 FromSN GTH5514B-338 To SN
16  0707091180GT Articulated-Joint Shim 0.2 - 128........... 10 GTHS5M-5844
To SN GTH5514B-337, From SN 31  0707091329GT LH STEERING WHEEL ASSY................ 1
GTH5516M-4524 To SN GTH55M-5844 From SN GTH55M-5845
17 0707091097GT  Steering Cylinder 32 0707091190GT Rh Steering Wheel ASSy...........cccoovee... 1
To SN GTH5514B-337 To SN GTH5514B-337
17 0707091206GT  Steering Cylinder............ccoccovvcuniivinicnnns 1 32 0707091208GT Rh Steering Wheel ASSY........c..ccococoveen... 1
From SN GTH5514B-338 To SN From SN GTH5514B-338 To SN
GTH55M-5844 GTH55M-5844
17  0707091334GT Steering Cylinder.........ccoccvevvvviiienecinnne 1 32  0707091326GT RH STEERING WHEEL ASSY...oovvvii.. 1
From SN GTH55M-5845 From SN GTH55M-5845
18  0707091098GT  Tie ROG........cciimiiiiiiiiiiiii 2 33  0707091085GT  Extensiosion MI0XL........c.ccccvcvveeerrvenense. 4
19 0707091177GT  Oil Filler Plug . /4G........cooiviiiiiiinns 1 34  0707091183GT Socket Head Screw M12x30 12.9
20 0707091194GT  Piston Group (Service+Parking)............. 2 5931 24
To SN GTH55M-5844 35  O707091343GT WASHER D.12.......ccoooiiieieiiercrereneenae. 8
20  0707091340GT Piston Group (Service+Parking)............. 2 From SN GTH55M-5845
From SN GTH55M-5845 36  0707091170GT Socket Head Screw M12x35 5931 12.9...8
21  0707091196GT Reduction GearboX..........cceevevveveereereenns 1 From SN GTH55M-5845
To SN GTH55M-5844 37  0707091212GT  Cylinder Seal Kit......cococvvevevrrereeirenennnn. 1
21 0707001341GT Reduction GearboX.........cccouvveeeeeeiiinnnnns 1
From SN GTH55M-5845
22 0707001126GT Brake Fulcrum Pin.........ccccocvvveeeeeiiiinnnns 4
To SN GTH5516M-4523
Genie
Part No. 645054 GTH-5519 25



February 2017

I 200 Drive Chassis Components

‘ 208.1 607901 Front Axle - Pinion Housing

From SN GTH55M-5845

Part No. 645054

GTH-5519

26



February 2017

200 Drive Chassis Components

Iltem

o N o o b

10

11

12

13

14

Part No.

070709.1165GT
070709.1162GT
07.0709.1076GT

070709.1215GT

070709.1163GT
07.0709.1164GT
070709.1134GT
070709.1167GT
07.0709.1106GT

070709.1216GT

070709.1130GT

07.07091136GT

07.0709.1160GT

0707091331GT

0707091371GT

Description Qty.
Shim 80.3X89.7X0.35.......cceevivereeiiieeanns 1
SHIM. .o 1
Taper Roller Bearing 31308.................... 2
To SN GTH5514B-337

Taper roller bearing 31308.............c.c...... 2
From GTH5514B-338

Shim 80.3X89.7X0.4....ccccviiiiiiieeiiieeees 1
Shim 80.3X89.7x0.5....... W1
Anti-Rotation Washer............c.ccoceveveeen. 1
Lock Nut M40XL.5.......cocvviiiiiiiiieiies 1
Central HOUSING.......ccoeiieiiiiinieenieene 1
To SN GTH55M-5844

Bevel Gears.......ccocvveinieiiieiiiiieeee 1
From SN GTH5516M-4524

Collapsible Spacer - 128...........ccccoeeenne 2
To SN GTH55M-5844

BEVEL PINION.....coeiiiiieiiiee e 1
To SN GTH5516M-4523

Screw Tceil2.9 M14x70 5931................. 8
From SN GTH55M-5845

CENTRAL HOUSING.........cccooviiiieeennnn 1
From SN GTH55M-5845

COLLAPSIBILE SPACER..........ccovveinnen 2

From SN GTH55M-5845

Part No. 645054

Ganie

208.1 607901 Front Axle - Pinion Housing

GTH-5519

27



200 Drive Chassis Components February 2017

209.1 607902 Front Axle - Differential Group

To SN GTH5516M-4523

From SN GTH55M-5845

ATEREX BRAND

28

GTH-5519

Part No. 645054



February 2017

200 Drive Chassis Components

Iltem Part No.

1 0707091160GT

2 0707001137GT

3 070709.1159GT

4 0r07091158GT

5  0707091156GT

6  070709.1157GT

7 0707091203GT

8  070709109GT

9  070709.1160GT

10 0707091214GT

11 0707091372GT

12 0707091333GT

Description Qty.

Screw Tceil2.9 M14x70 5931................. 8

To SN GTH5516M-4523

BEVEL CROWN........oooiiiiiiiiiii, 1

To SN GTH5516M-4523

CROWN WHEEL..........cooviiiiiiiiie 2

To SN GTH5516M-4523

To SN GTH5516M-4523

DIFFERENTIAL SIDE SHIM................... 4

To SN GTH5516M-4523

To SN GTH5516M-4523

DIFFERENTIAL CASE........cccooviiiin. 1

To SN GTH5516M-4523

Screw Tceil2.9 M14x70 5931................. 8

From SN GTH5516M-4524 To SN
GTH55M-5844

Differential Unit S12/80/220/150............. 1

From SN GTH5516M-4524 To SN
GTH55M-5844

From SN GTH55M-5845

DISCK KlIT oo 1

From SN GTH55M-5845

Part No. 645054

Ganie

209.1 607902 Front Axle - Differential Group

GTH-5519

29



February 2017

I 200 Drive Chassis Components

‘ 210.1 607903 Front Axle - Piston Group

Part No. 645054

GTH-5519

30



February 2017

200 Drive Chassis Components

Iltem Part No.

070700.1121GT
070709.1089GT
07.0709.1144GT
070700.1111GT
070709.1108GT

a b W N P

[é)]

0707091373GT

070709.1073GT
070709.1072GT
07.0709.1109GT
07.0709.1084GT

© 00 N O

9  0707091374GT

10  0707001117GT

Description Qty.
Locknut M6 H7,6.......cccceeeeeeeiiiiiieeeeeens 3
Pin 6X20 UNiB875.......ccveviviieeiiieeein. 3
O-RiNg Or-4587.......cooiiiiiiiiiiieeseeaiene 1
Brake Flange.........cccovenieiiiniiniienicnne 1
Service Brake Piston..........ccococeeeiiiieinins 1
To SN GTH55M-5844

SERVICE BRAKE PISTON.........ccocvevunee 1
From SN GTH55M-5845

O-RiNG B795.......uiiiiiieeeiie s 1
O-RiNG 4750.......cceiiiiiiiiiiieieee s 1
Parking Brake Piston............ccccceviiennennne 1
Stud Bolt M6x35 Uni59009...........cccceueeee 3

To SN GTH55M-5844

STUD BOLT M6X35 UNI 59009................ 3

From SN GTH55M-5845
Self-Adjust Spacer - 128...

11 0707091129GT  Self-Adjust Washer - 128............ccccccueeee
12 0707091074GT  O-RiNg 6945........ccooniiiiriiiieecnieeee 1
Part No. 645054

Genie
GTH-5519

210.1 607903 Front Axle - Piston Group

31



I 200 Drive Chassis Components February 2017

211.1 607904 Front Axle - Brake Group

To SN GTH55M-5844

ololololIo

/7//

From SN GTH55M-5845

GTH-5519 Part No. 645054

32



February 2017

200 Drive Chassis Components

Iltem

10
11

12

13

14

15

16

17

Part No.

070709.1138GT

070700.1141GT

07.0709104GT

070709.1091GT
070709.1143GT
07.0709.1189GT

07.0709.1070GT
0707091071GT
07.0709.1140GT
070709.1201GT
070709.1082GT

0707091142GT

07.0709.1336GT

070709.1217GT

07.07091338GT

07.0709.1339GT

070709.1337GT

Description Qty.
Disks Bushing -- 128..........ccccccvvriiiennennns 1
To SN GTH55M-5844

Spring 13,5X44,51 ..o, 47

To SN GTH55M-5844
Socket Head Screw M12x130 12.9

B3 12
Socket Head Screw M8x90 12.9 5931......4
Parallel Pin 10X30 Din6325.................... 2
Bleeding Screw M10X1........cccoeviveeninene 1
To SN GTH55M-5844

Snap Ring Br225..........ccocvvvviiiienicine 1
O-RiNG 3925.....cccciiiiiiiinieeneee e 1
Springs RiNg - 128.......ccocvvvieniieniieiiene 1
Springs Kit - 128......cccccevviiiiiniieiieieene 1
Disk Package Brake -128........................ 1
To SN GTH55M-5844

Spring 7,8X50,08........c.ccocviiiiiiniieniiee a7
To SN GTH55M-5844

DISKS BUSCHING - 128........cccccvvenennee. 1
From SN GTH55M-5845

Bleeding Screw M10X1.......cccccoocuveenennnn. 1
From SN GTH55M-5845

DISCK PAKAGE BRAKE - 128............... 1
From SN GTH55M-5845

SPRING D2.65 - 7.8X44.4.......ccocvveene 2
From SN GTH55M-5845

SPRING ..ot 2

From SN GTH55M-5845

Part No. 645054

Genie
GTH-5519

211.1 607904 Front Axle - Brake Group

33



February 2017

‘ 212.1 607905 Front Axle - RH Steering Wheel Assy

I 200 Drive Chassis Components

Part No. 645054

GTH-5519

34



February 2017 200 Drive Chassis Components

212.1 607905 Front Axle - RH Steering Wheel Assy

Iltem Part No. Description Qty.
1  0707091078GT Nut M12x1.25 8.8 Uni5588..................... 8
2 0707091149GT Stud Bolts M12X41.......cccevvevenieniinrennene 8
3 0707091071GT O-RiNG 3925.......ccceiiieiirieieireneece e 1
4 0707091069GT Int. Retaining Ring Br190...........cccccevuvee. 1
5  0707091135GT Crown Wheel...........cceiviiiiiiiiiiiiiciies 1
6  0707091132GT Shim 99,8X122X0,2........ccccvevrervenrineenns 2
7 0707091131GT  Shim 99,8X122X0,1.....cccvevviiiiirrieniiennns 1
8  0707091133GT Shim 9,8X122X0,35......ccceevververieienirenns 1
9  0707091123GT Nut M16 8

10  0707091151GT End Steering Screw - 128..........cccceevueeee 2

11 0707091080GT  OIL SEAL.....ccoiiiiiiiiiiiriicie e 2
From GTH5514B-338

11 0707091155GT Oil Seal 45X60x7 Basl.........c.ccoereennne. 2
To SN GTH5514B-337

12 0707091148GT  BUSChING DX...oovvvveiviiiiiriiiiiiceieesieciene 1

13 0707091154GT  Snap Ring 45 Uni7436.........cccceveveenenne. 1

14 0707091128GT Crown Shim
To SN GTH55M-5844

14 0707001375GT  SHIM...ooiiiiiiiiiiiiiee e 1
From SN GTH55M-5845

15  0707091127GT  Crown RING......ccoooieeiiiieiiiiee e 1

16  0707091113GT Corwn Flange........cccooeereeiiieeniieeneeinens 1

17 0707091103GT Wheel Hub - 128........c.ccovivveiiiieiiiieens 1
To SN GTH55M-5844

17 0707091327GT WHEEL HUB - 128........cccvvviieeeiiiiiiees 1
From SN GTH55M-5845

18  070709102GT Hwx Screw M12x20 Uni 5739-8G........... 2

19 0707001209GT  NuUt MI8XL,5...ccciiiiiiiiieeiiiiiiiieeee e 8

20 0707091101GT  Articulated Joint Rh - S128............ccc... 1

21  0707091120GT Copper Washer D.18...........cccceoeeneeinenne 1

22 0707091152GT Cap M18x1,5din908.........cccceevuvvreriirranns 1

23 0707091153GT Bearing 32020 X....cocveeeiveeeaniireeeiieeeees 2

24 0707001197GT  Ring 145X75x4.5x15.5 Nbr

25  (0707091096GT Cardan Shaft 1=1390 - S128................... 1
To SN GTH55M-5844

25 0707091344GT CARDAN SHAFT - S128......ccvvviiiiiiiiinens 1
From SN GTH55M-5845

26 0707091150GT Stud Bolts M22/18X45 10.9..........c.c.o..... 8
To SN GTH55M-5844

26 0707091328GT BOLT M1BX1,5X68 10.9-128.................. 8
From SN GTH55M-5845

27 0707091350GT HUB ASSEMBLY ....covviiiiiiiiiiieieeeiiiiiees 1

28  0707091210GT Spring Washer D18..........ccccceviveeneeinenne 8

29 0707091079GT  Self-Lock Nut M18x1,5 Din 74361.......... 8

Only combined with Solid Boss wheel

Ganie

Part No. 645054 GTH-5519



February 2017

‘ 213.1 607906 Front Axle - LH Steering Wheel Assy

I 200 Drive Chassis Components

Part No. 645054

GTH-5519

36



February 2017 200 Drive Chassis Components

213.1 607906 Front Axle - LH Steering Wheel Assy

Iltem Part No. Description Qty.
1  0707091078GT Nut M12x1.25 8.8 Uni5588..................... 8
2 0707091149GT Stud Bolts M12X41.......cccevvevenieniinrennene 8
3 0707091071GT O-RiNG 3925.......ccceiiieiirieieireneece e 1
4 0707091069GT Int. Retaining Ring Br190...........cccccevuvee. 1
5  0707091135GT Crown Wheel...........cceiviiiiiiiiiiiiiciies 1
6  0707091132GT Shim 99,8X122X0,2........ccccvevrervenrineenns 2
7 0707091131GT  Shim 99,8X122X0,1.....cccvevviiiiirrieniiennns 1
8  0707091133GT Shim 9,8X122X0,35......ccceevververieienirenns 1
9  0707091123GT Nut M16 8

10  0707091151GT End Steering Screw - 128..........cccceevueeee 2

11 0707091080GT  OIL SEAL.....ccoiiiiiiiiiiiriicie e 2
From GTH5514B-338

11 0707091155GT Oil Seal 45X60x7 Basl.........c.ccoereennne. 2
To SN GTH5514B-337

12 0707091148GT  BUSChING DX...oovvvveiviiiiiriiiiiiceieesieciene 1

13 0707091154GT  Snap Ring 45 Uni7436.........cccceveveenenne. 1

14 0707091128GT Crown Shim
To SN GTH55M-5844

14 0707091375GT  SHIM...oiiiiiiiiiiiieiiceeee e 1
From SN GTH55M-5845

15  0707091127GT  Crown RING......ccoooieeiiiieiiiiee e 1

16  0707091113GT Corwn Flange........cccooeereeiiieeniieeneeinens 1

17  0707091103GT Wheel Hub - 128........ccccocvviiiiiiiieiiciene 1
To SN GTH55M-5844

17  0707091327GT WHEEL HUB - 128.......cccecoiiiiicieeene. 1
From SN GTH55M-5845

18  070709102GT Hwx Screw M12x20 Uni 5739-8G........... 2

19  0707091210GT Spring Washer D18..........cccccevvveeneenneene 8

20  0707091096GT Cardan Shaft 1=1390 - S128................... 1
To SN GTH55M-5844

20  0707091344GT CARDAN SHAFT - S128........ccccevvenenne. 1
From SN GTH55M-5845

21  0707091120GT Copper Washer D.18...........ccccecveeneeinenne 1

22 0707091152GT Cap M18x1,5din908..........ccccvvveverrernene. 1

23 0707091153GT Bearing 32020 X......ccccovrveeenreeieenneeeennes 2

24 0707091197GT Ring 145X75x4.5x15.5 Nbr......c.ccooveineee 1

25  0707091150GT Stud Bolts M22/18X45 10.9.........ccccueeee. 8
To SN GTH55M-5844

25  0707091328GT BOLT M1BX1,5X68 10.9-128.................. 8
From SN GTH55M-5845

26 0707091350GT HUB ASSEMBLY.....ccccvriviiiiniieniiciiene 1

27  0707091100GT Articulated Joint Lh - S128...................... 1

28  0707091209GT Nut MI8XL,5......cccirviririeeereeeeneeene 8

29  0707091079GT Self-Lock Nut M18x1,5 Din 74361.......... 8

Only combined with Solid Boss wheel

Ganie

Part No. 645054 GTH-5519



I 200 Drive Chassis Components

February 2017

214.1 607907 Front Axle - Reduction Gearbox

Genie
38 GTH-5519

Part No. 645054



February 2017

200 Drive Chassis Components

214.1 607907 Front Axle - Reduction Gearbox

Item Part No. Description Qty. |Item
1 0707001162GT  SHIM...ooiiiiiiiiiiiieiee e 1 30
2 0707091163GT  Shim 80.3X89.7X0.4....cccocuvieiiiiieiiieeeis 1
3 O707091164GT  Shim 80.3X89.7X0.5..........oovrrrrccrrrrr... 1 30
4 0707091165GT  Shim 80.3X89.7X0.35.....c.cvveeviireiiieranns 1
5 0707001161GT  O-RING 4112...ciiiiiiiiieeiiiee e 1
6  0707091178GT O-RiNG 4462........ccoveeiirieienreeeeieeeenne 1
7 0707091171GT  Screw M12x30 10.9 Uni5739.......ccceeueen 4
8  0707091172GT Shnorr Washer D.12
9  070700117/GT OQil Filler Plug . 1/4G

10 0707091095GT Flanged Screw M14x35 10.9 Din6921.....1

11 0707091119GT  Pinion Washer - 128........cccccoeeveeiiiieennnes 1

12 0707091125GT End-Lock Flange - 128.........ccccceeveeiinenne 1

13 0707001166GT Oil Seal B0X90X8........cccvveeereeeerieneenne 2

14  0707091067GT Int.retaining Ring D.90 Uni 7437............. 1

15  0707091081GT Oil Seal Ba 70X100X10........c.ccevverrerreenne. 1

16  0707091068GT Snap Ring 95 Uni 7437.......ccccevvenvennnnne 1

17 070709.1143GT  Parallel Pin 10X30 DIin6325..........c.cceuuee 2

18  0707091110GT Gearbox Housing - 128

19  0707091118GT 6308 Spacer - 128........cccccvvevireeerineenne

20 0707091139GT Driven Shaft - 128........ccccoceeiiiiieiiiieanns 1

21  070701112GT Reduction Gear Cover - 128.................. 1

22 0707091170GT Socket Head Screw M12x35 5931
12,9 10
To SN GTH5514B-337

22 070709137/GT SOCKET HEAD SCREW M12X30 8.8
5931 10
From GTH5514B-338

23 0707091168GT Driven Gear Z69 (R=1.92)- S128............ 1

24 0707091169GT Driven Gear Z=30 - 128.........ccccevverneene 1

25 070700.1176GT  Bearing 6210........cccocveeeiieeeaniiieeiiieeeees 1
To SN GTH5514B-337

25  0707091218GT BEARING 6210/C3.......cccveovirrieeenreenenne 1
From GTH5514B-338

26 0707091174GT Bearing 6012........cccccoovirvviniienieenieeniene 1
To SN GTH5514B-337

26 0707091219GT BALL BEARING 6012/C3.........ccccuveeannn 1
From GTH5514B-338

27  0707091175GT Bearing 6014........ccceviueereieiienieenieeiiene 1
To SN GTH5514B-337

27 0707091220GT BALL BEARING CLA 6014/C3............... 1
From GTH5514B-338

28 0707091173GT Bearing 6308.........ccocveeriiieeiniiieeiiieeeees 1
To SN GTH5514B-337

28  0707091221GT BEARING......ccooiiieieiieeceere e 1
From GTH5514B-338

29 0707091086GT Copper Washer 21,5X27........ccccoevveeennnn 3
Only To SN GTH5514B-337

Genie
Part No. 645054 GTH-5519

Part No. Description

070709100GT Magnetic Plug 1/2 Gas Din908
To SN GTH5514B-337

0707091198GT Magnetic Plug 1/2 Gas Din908
From GTH5514B-338

39



February 2017

215.1 607908 Rear Axle - Differential

I 200 Drive Chassis Components

O E
®

Part No. 645054

GTH-5519

40



February 2017

200 Drive Chassis Components

Item Part No. Description Qty. |Item
1  0707091068GT Snap Ring 95 Uni 7437......cccccevvvrniennnn. 2 27
2 0707001148GT BUSCHING DX..ovoivieeiiiieeiiiieesiiee e 2 28
3 0707091182GT Double-Screw M12x30 10.9 Uni5739.....8 29
4 0707091199GT  Side Housing 1=1530........ccccveivieneenneene 1 30

To SN GTH55M-5844 31
5 0707091200GT Side Housing 1=1530........ccceiiveeiiiieennnnns 1 32
Quantity 2 From SN GTH55M-5845
6  0707091193GT Pinion HOUSING.......ccoiuiriieeiiieiie e 1 33
To SN GTH55M-5844 34
0707091098GT  Tie ROM......covveerireeeieieirieieieee e 2 35
8  0707091190GT Rh Steering Wheel ASSy.........ccccceveee... 1 36
To SN GTH55M-5844
8  070709136GT RH STEERING WHEEL ASSY............... 1 36
From SN GTH55M-5845
9  0707091191GT Lh Steering Wheel ASSY.........ccccocvevvenne 1 37
To SN GTH55M-5844 38
9 0707091329GT LH STEERING WHEEL ASSY................ 1 39
From SN GTH55M-5845
10  0707091085GT Extensiosion M10x1.... 40
11 0707091083GT Greaser 45° M1O0X1.......cccoveivvvreiineennins
12 0707091181GT Dust RiNG - 128........coveverrereeeeieeeeerenenes 4 41
13 0707091192GT Differential Group Std R=2,71 -128......... 1
To SN GTH55M-5844
13 0707001348GT DIFFERENTIAL GROUP.......cccovvviiiiinnn 1
From SN GTH55M-5845
14  0707001105GT Differential Flage - S128.........ccccceviuveene 2
15  0707091122GT  Locknut M12 H11,8
To SN GTH55M-5844
15 0707001376GT LOCKNUT M12 H11,8.....cccevvvveeeeeiiiiannn 8
From SN GTH55M-5845
16  0707091172GT Shnorr Washer D.12...........ccceevieeennnnen. 28
17  0707091183GT Socket Head Screw M12x30 12.9
B3 16
To SN GTH55M-5844
17 0707091370GT UN-LOCK PARKING BRAKE SPACER....6
From SN GTH55M-5845
18  0707091116GT Pivot Bushing - 128..........ccccceviieeeiineene 2
19  070709107/GT Ball Joint Ge40sx.
20  0707091097GT Steering Cylinder.........ccoccvevvvriieinecinnne
To SN GTH55M-5844
20  0707091349GT Steering Cylinder.........ccocoeviiiiieiiiieeene 1
From SN GTH55M-5845
21  0707091180GT Articulated-Joint Shim 0.2 - 128............ 10
22 0707001114GT  Flaged Pin - 128......ccceevvivveeiiiireiiieeans 4
23  0707091179GT Articulated-Joint Shim 0.1 - 128.............. 2
24 0707091115GT Pivot Bushing
25  0707091107GT Central Pivot - S128........cccccvvviienicineene 2
26 0707091093GT Bolt M12x60 Uni5031-12.9................... 24
Genie
Part No. 645054 GTH-5519

215.1 607908 Rear Axle - Differential

Part No.

070709.1124GT
070709.1187GT
07.0709.1088GT
070709.1184GT
070709.1185GT
07.0709.1186GT
070709.1071GT
070709.1087GT
070709.1177GT
07.0709.1080GT

070709.1155GT

07.07091198GT
070709.1212GT
07.07091346GT

07.07091343GT

07.0709.1369GT

Description Qty.
Bearing 32012 X.....cccooovveriieniiiiieniieans 2
Plug 1/4"Gas......ccocouieeiiiieiiiee e 1
Shim 85,3X94,7X1......cccovrveiriniciirienens 2
Shim 94.7X85.3X0.3....cccovveeiiireeiieeeeins 2
Shim 85.3X0.5....ccciiiiiiiiiieniie s 2
Shim 94.7X85.3X0.35.......cccovnveiirienens 2
O-RiNg 3925.......ciiiiiieiie s 2
Shim 82.4X94.7X0,2....cccccuviiiiiiiiiieeens 2
Oil Filler Plug . 1/4G.... .1
OIL SEAL..cooiiitiiiieeeieiee e 4
From SN GTH55M-5845

Oil Seal 45X60x7 Basl...........cccceeveerneene 4
To SN GTH55M-5844

Magnetic Plug 1/2 Gas Din908............... 4
Cylinder Seal Kit.........occocvveviiniienicinene 1
Pinion HOUSING.........cviiiiiiiiiiie e, 1
From SN GTH55M-5845

WASHER D.12.......ccoiiiiiiiieciieccrieeee 6

From SN GTH55M-5845
Socket Head Screw M12x30 12.9

From SN GTH55M-5845

41



I 200 Drive Chassis Components February 2017

216.1 607909 Rear Axle - Pinion Housing

®

Genie
42 GTH-5519 Part No. 645054




February 2017

200 Drive Chassis Components

216.1 607909 Rear Axle - Pinion Housing

Iltem Part No. Description Qty.
1  070709114GT Central Housing - Pivot Center - S128.....1
To SN GTH55M-5844
1 0707091347GT CENTRAL HOUSING.........ccceveieiiiiinnnn 1
From SN GTH55M-5845
0707091167GT  Lock Nut M40X1.5......ccccvvvevvreereieenene. 1
070700.1166GT  Oil Seal 60X90X8........cccvvveeerirreririeeannnns 2
0707091076GT Taper Roller Bearing 31308............ccc.... 2
To SN GTH55M-5844
4 0707091215GT Taper roller bearing 31308............cccc.e.... 2
From SN GTH55M-5845
5  0707091134GT Anti-Rotation Washer............cccccocveveenne 1
6 070709.1164GT  Shim 80.3X89.7X0.5....ccciiiieiiiiieiiieeeis 1
7 0707091165GT  Shim 80.3X89.7X0.35.......ccvcveeririirinrinnns 1
8 0707001162GT  SHIM...ooiiiiiiiiiiiiiiieeeiee e 1
9 0707091163GT  Shim 80.3X89.7X0.4....cccocvvieiiiieiiieeeies 1
10  0707091095GT Flanged Screw M14x35 10.9 Din6921.....1
11 0707091119GT Pinion Washer - 128..........ccccccvvvieneeineene 1
12 070700.1125GT End-Lock Flange - 128.........ccoccoeeeviiieenne 1
13 0707001161GT  O-RiNG 4112.....ccciiiiiiiiieieeiee e 1
14 0707091130GT Collapsible Spacer - 128..........c.cccceevueeee 2
15 070709.1160GT Screw Tceil2.9 M14x70 5931................. 8
From SN GTH55M-5845
16  0707091216GT Bevel Gears........cccoovevirveieeieeieeneeeenes 1
Genie
Part No. 645054 GTH-5519 43



I 200 Drive Chassis Components February 2017

‘ 217.1 607910 Rear Axle - Differential Group

To SN GTH55M-5844

From SN GTH55M-5845

Genie
44 GTH-5519 Part No. 645054




February 2017

200 Drive Chassis Components

Iltem Part No.

1 0707091160GT

2 070709124GT

3 0707091348GT

Description

Screw Tceil2.9 M14x70 5931....
To SN GTH55M-5844

Differential Unit S12/80/220/150
To SN GTH55M-5844

Differential Unit............cccceeuneenne
From SN GTH55M-5845

217.1 607910 Rear Axle - Differential Group

Ganie

Part No. 645054

GTH-5519

45



I 200 Drive Chassis Components February 2017

218.1 607911 Rear Axle - RH Steering Wheel Assy

ATEREX BRAND

46 GTH-5519 Part No. 645054




February 2017 200 Drive Chassis Components

218.1 607911 Rear Axle - RH Steering Wheel Assy

Iltem Part No. Description Qty.
1  0707091078GT Nut M12x1.25 8.8 Uni5588..................... 8
2 0707091149GT Stud Bolts M12X41.......cccevvevenieniinrennene 8
3 0707091071GT O-RiNG 3925.......ccceiiieiirieieireneece e 1
4 0707091069GT Int. Retaining Ring Br190...........cccccevuvee. 1
5  0707091135GT Crown Wheel...........cceiviiiiiiiiiiiiiciies 1
6  0707091132GT Shim 99,8X122X0,2........ccccvevrervenrineenns 2
7 0707091131GT  Shim 99,8X122X0,1.....cccvevviiiiirrieniiennns 1
8  0707091133GT Shim 9,8X122X0,35......ccceevververieienirenns 1
9  0707091123GT Nut M16 8

10  0707091151GT End Steering Screw - 128..........cccceevueeee 2

11 0707091080GT  OIL SEAL.....ccoiiiiiiiiiiiriicie e 2
From SN GTH55M-5845

11 0707091155GT Oil Seal 45X60x7 Basl.........c.ccoereennne. 2
To SN GTH55M-5844

12 0707091148GT  BUSChING DX...oovvvveiviiiiiriiiiiiceieesieciene 1

13 0707091154GT  Snap Ring 45 Uni7436.........cccceveveenenne. 1

14 0707091128GT Crown Shim
To SN GTH55M-5844

14 0707001375GT  SHIM...ooiiiiiiiiieeseee e 1
From SN GTH55M-5845

15  0707091127GT  Crown RING......ccoooieeiiiieiiiiee e 1

16  0707091113GT Corwn Flange........cccooeereeiiieeniieeneeinens 1

17  0707001103GT Wheel Hub - 128........cccovvviiiiieieiieene, 1
To SN GTH55M-5844

17  0707091327GT WHEEL HUB - 128.......cccecoiiiiicieeene. 1
From SN GTH55M-5845

18  070709102GT Hwx Screw M12x20 Uni 5739-8G........... 2

19  0707091209GT  Nut MI8XL1,5....ccccviriiiiriieienieeeesieeeee 8

20  0707091101GT Articulated Joint Rh - S128..................... 1

21  0707091120GT Copper Washer D.18...........cccceoeeneeinenne 1

22 0707091152GT Cap M18x1,5din908..........cccvvvveereeineene 1

23 0707091153GT Bearing 32020 X......cccccerveeereeieeniennennes 2

24  0707091197GT Ring 145X75x4.5x15.5 Nbr

25  070709109%6GT Cardan Shaft I=1390 - S128................... 1

26 0707091150GT Stud Bolts M22/18X45 10.9........cccccueeee. 8
To SN GTH55M-5844

26 0707091328GT BOLT M1BX1,5X68 10.9-128.................. 8
From SN GTH55M-5845

27  0707091350GT HUB ASSEMBLY ....ccocoiriiiiiriieienieeiene 1

28  0707091210GT Spring Washer D18...........ccccoviieeeiineeene

29  0707091079GT Self-Lock Nut M18x1,5 Din 74361
Only combined with Solid Boss wheel

Ganie

Part No. 645054 GTH-5519



I 200 Drive Chassis Components February 2017

219.1 607912 Rear Axle - LH Steering Wheel Assy

ATEREX BRAND

48 GTH-5519 Part No. 645054




February 2017 200 Drive Chassis Components

219.1 607912 Rear Axle - LH Steering Wheel Assy

Iltem Part No. Description Qty.
1  0707091078GT Nut M12x1.25 8.8 Uni5588..................... 8
2 0707091149GT Stud Bolts M12X41.......cccevvevenieniinrennene 8
3 0707091071GT O-RiNG 3925.......ccceiiieiirieieireneece e 1
4 0707091069GT Int. Retaining Ring Br190...........cccccevuvee. 1
5  0707091135GT Crown Wheel...........cceiviiiiiiiiiiiiiciies 1
6  0707091132GT Shim 99,8X122X0,2........ccccvevrervenrineenns 2
7 0707091131GT  Shim 99,8X122X0,1.....cccvevviiiiirrieniiennns 1
8  0707091133GT Shim 9,8X122X0,35......ccceevververieienirenns 1
9  0707091123GT Nut M16 8

10  0707091151GT End Steering Screw - 128..........cccceevueeee 2

11 0707091080GT  OIL SEAL.....ccoiiiiiiiiiiiriicie e 2
From SN GTH55M-5845

11 0707091155GT Oil Seal 45X60x7 Basl.........c.ccoereennne. 2
To SN GTH55M-5844

12 0707091148GT  BUSChING DX...oovvvveiviiiiiriiiiiiceieesieciene 1

13 0707091154GT  Snap Ring 45 Uni7436.........cccceveveenenne. 1

14 0707091128GT Crown Shim
To SN GTH55M-5844

14 0707001375GT  SHIM...ooiiiiiiiiieeseee e 1
From SN GTH55M-5845

15  0707091127GT  Crown RING......ccoooieeiiiieiiiiee e 1

16  0707091113GT Corwn Flange........cccooeereeiiieeniieeneeinens 1

17  0707091103GT Wheel Hub - 128........ccccocvviiiiiiiieiiciene 1
To SN GTH55M-5844

17  0707091327GT WHEEL HUB - 128.......cccecoiiiiicieeene. 1
From SN GTH55M-5845

18  0707091092GT Hwx Screw M12x20 Uni 5739-8G........... 2

19  0707091079GT Self-Lock Nut M18x1,5 Din 74361.......... 8
To SN GTH55M-5844

19  0707091209GT Nut MI8XL,5.....cccccviriiiiriiiicieeeenieeee 8

From SN GTH55M-5845
20  070709109%6GT Cardan Shaft 1=1390 - S128....

21  0707091120GT Copper Washer D.18...........ccccecveeneeinenne
22 0707091152GT Cap M18x1,5din908..........ccccvvveverrernene. 1
23 0707091153GT Bearing 32020 X...oooovveereeeieenieenieesnens 2
24 (07070901197GT Ring 145X75x4.5x15.5 Nbr......cccccveneenee. 1
25  0707091150GT Stud Bolts M22/18X45 10.9.........ccccueeee. 8
To SN GTH55M-5844
25  0707091328GT BOLT M1BX1,5X68 10.9-128.................. 8
From SN GTH55M-5845
26 0707091350GT HUB ASSEMBLY .....cocovrviiiriieienieeiene 1
27  0707091100GT Articulated Joint Lh - S128...................... 1
28  0707091210GT Spring Washer D18..........ccccceviveeneeinenne 8
29  0707091079GT Self-Lock Nut M18x1,5 Din 74361.......... 8

Only combined with Solid Boss wheel

Ganie

Part No. 645054 GTH-5519



300 Engine Components

February 2017

301.1 607915 Cooling System

FOR P.N. 09.4601.0072 FROM
SN GTH5516M-5011

FOR P.N. 09.4601.0082 FROM
SN GTH5516M-4608

TO SN GTH5516M-4572
CONFIGURATION

%|| Thermostatic By-pass Valve

-

©

FROM SN GTH5516M-4573

CONFIGURATION

50

Genie

GTH-5519

Part No. 645054



February 2017 300 Engine Components

301.1 607915 Cooling System

Item Part No. Description Qty. |Item Part No. Description Qty.
1 0L000L1465GT SCREW M8X40 UNI 5739 8.8 ZN.......... 2 34 0707120165GT  Alternator Guard COver.............ccc..co....... 1
2 OLA03LOOOAGT FLAT WASHER D8X32 UNI 6593 ZN.....4 35  5401000127GT  PUIIEY.....cvcveerececeeeesreeeeeeeeeeseeeeeaenesenan 1
3 0LOO230054GT STOP NUT M8 UNI 7473 6S ZN............. 2 36  0140320004GT SPRING WASHER D10 ZN.................... 4
4 5108114418GT Radiator Lateral SUPPOIt...........cccc..ven..... 1 37  0L000B0YB9GT  Screw M10 X 40 LG.8.8 ZN UNI 5931.....4

To SN GTH5516M-4572 38 O707120234GT VALVE...oooooooooiooooceoeeesessoesesseocceeeeneeees, 1

5  OLOOOLOZ54GT SCREW M8X20 UNI 5739 8.8 ZN.......... 4 39 GIOTI2008GT PLUG... 1

6 0L000LO2GT ?gSREVé’T“f_'SS)éllgl\;’ﬁ'S?fg 88ZN.........1 40 O7O7120236GT  SEAL..ovvooooroseeeeeoooeereresessssssssscrseeeeseee, 1

0402270058GT  CLAMP DN 40/60 LG12.........cccoevrreraee. 2 4l O7OM20AIGT SENSOR ...oosvssvsssesvssssns 1

8  53300L6747GT Radiator Manifold..............ccccvevvevieveerennnne 1 42 Oro7202siGT ELFTMENT”' =

5330016789GT  Radiator Manifold..... 1 43 0707120240GT  SPIiNG...cceicurieiiriieiirieeiirie e 1

10  5332000060GT Complete Radiator.............ccccoeevveiveennenee. 1 44 O707120238GT  ADAPTER ...ccosivmsimssissss s 1

For Stage 11IB To SN GTH5516M-5265; 45  0707120242GT  SNAP RING.......coiviiiiiiieeriieeeeeeieen 1

For Stage I1IA To SN GTH5516M-5326 46 O707120239GT  SPRING.......coovverrecrrereeseeseeeesenseneon. 1

10 5332000083GT Complete Radiator..........ccceeveveeiiieeeennnes 1 47 O7450L0289GT  BEltee oo 1
For Stage 11IB From SN GTH5516M-5266;

For Stage IIIA From SN GTH5516M-5327 48  (0LO0BLOOSSGT FLAT WASHER D8 UNI 6592 ZN............ 6

11 OL40R2004GT SPRING WASHER D10 ZN..... oo 4 49  O7050L0097GT DIPSTICK ..oiueieieeeereeeieeeereeeeenniesenens 1

12 0046700022GT  INSUIALON....cceveerrereereerressesseereesssssneeee 4 50 SLOBLLAZBAGT  BIACKEL ..oovosssiivvressss s 1

From SN GTH5516M-4573 51  0LOOOLOS7GT SCREW M8X30 UNI 5739 8.8 ZN .1

13 0100810299GT FLAT WASHER D8 UNI 6593 ZN............ 2 52  0LOOOLI458GT SCREW M6X35 UNI 5739 8.8 ZN.......... 1

14  0140320008GT SPRING WASHER D8 ZN.................... 18 53  (OLOOBLOOBAGT FLAT WASHER D6 UNI 6592 ZN............ 1

15  0140810008GT FLAT WASHER D12 ZN UNI 6593.......... 2 54  0l40320002GT SPRING WASHER D6 ZN........cocvveven... 1

16  0100190105GT NUT M10 UNI 5588 6S ZN..................... 4 55  1260357GT  OIL COOLER,TD2.9.....cocevvvrverrrrrrrernans 1

17  533001L6806GT RUBBEr HOSE........oooveveveeeeesieeeseeieann 1 For Deutz Engine Version

18 O7O712005AGT  FaN.....oooveooeoeeeeeeseeeeeeeeseeeee e 1 56 SLOBLLATESGT  BraCkel.........ccoooomiiviiiiiiiiiiiiisiiiii 1

19 O7450L0287GT Sensor............... .. 1 57  OLOOBLOR0IGT FLAT WASHER D10 UNI 6593 ZN.......... 4

20  O0707120164GT Fan Guard... 1 58  0L00230055GT STOP NUT M10 UNI 7473 6S ZN........... 4

21 53300L5B00GT HOSE........cooovoveeeeeeeeeeeeeeeeeeeeeeeseere 1 59 07050L0062GT  BraCket Kil.......oooooooniivvviviiisssiinineens 1

22 0402270063GT  Clamp DN 22/32 LG O....ovvvoerveeeerre. 2 60 H401000153GT  SHIM...oviiiieiieiiieeee e 2

23 09.08050000GT RUBBER HOSE.... oo 1,4-m. 61 (072072440 50 C € I ©1 F-1 1o o FE SRR 2
24 0707120162GT  Radiator....c.veeveeieeeiiiieesiee e 1

For Stage 11IB To SN GTH5516M-5265;
For Stage IlIA To SN GTH5516M-5326

24 0707120261GT  RAMiALON.......ueiiiiiiieiieiie e 1
For Stage 11IB From SN GTH5516M-5266;
For Stage IlIA From SN GTH5516M-5327

25 0100030210GT SCREW M8X50 UNI 5931 8.8 ZN.......... 4
26 5401000005GT WASHER.......coviiieiiiiiiiieee e 5
27 5401000135GT PULLEY - GTH5519......ccccviiiieiiiiiiiis 1
28  (0946700029GT Insulator M-F D.30 X 20.......c.cccoenvenenne. 1
To SN GTH5516M-4572
29 0707120175GT CAPRADIATOR,DEUTZ......cccovvvvirranenn. 1
30 07050L0026GT LEVEL INDICATOR 3/4......ooiiiiieiiieaans 1
31  0705010027GT Copper Washer..........cccceveerieineeniceenn. 1
32 0707120163GT  CONVEYOI.....ccrcivieeiiiieeieie et 1
33 0402270051GT CLAMP DN 10/16 LG 9.....oeeiiiiieiiiieans 4
Genie

Part No. 645054 GTH-5519



I 300 Engine Components

February 2017

302.1 607977 Injection, Accelerator - Stage IlIA Engine

Nl
\\\ //l
@56

®

ATEREX BRAND

52 GTH-5519

Part No. 645054



February 2017 300 Engine Components

302.1 607977 Injection, Accelerator - Stage IlIA Engine

Iltem Part No. Description Qty.
1 0946560016GT Complete Throttle Pedal..............cceevenees 1
2 5502080114GT Air Suction Manifold Assembly................ 1
3 0L000LO057/GT SCREW TE M14X100UNI 5737 8........... 2
4 0100230054GT STOP NUT M8 UNI 7473 6S ZN............. 2
5 0L003L0299GT FLAT WASHER D8 UNI 6593 ZN............ 8
6 0L000L1465GT SCREW M8X40 UNI 5739 8.8 ZN.......... 3
7 0442270016GT CLAMP D60 HOLE 10.5......cccvveiiiiiiiinns 5
8 0140320003GT SPRING WASHER D8 ZN..........ccccuvveees 2
9  0946040076GT Sensor

10 0707230089GT SEAL STRIPY....cooviiiiiiieieieiiiiieeeen, 0.6-m
11  53300L6749GT Air Filter Manifold............cccccoveiiiiiiennne 1
12 01003LO0KAGT  FLAT WASHER D6 UNI 6592 ZN............ 2
13 0402270000GT  Clamp 60X80.......ccccverrreerveiiienieenieeineens 4
14 010001L0154GT SCREW M6X16 UNI 5739 8.8 ZN.......... 2
15  5108114533GT Air filter SUPPOIt......ccooevriiiiiieiieenieeiiene 1
16 0707000039GT FILTER BODY COMPLETEY..........ccvvveen 1
17  0707000040GT Main Air Filter Element.............cccccoeeeeee 1
18  0707000041GT Secondary Air Filter Element .1
19 53300L6792GT HOSE,INTAKE.......ccooiiiiiiiieieeeiiieeee, 1
20 0707000052GT BRACKET, AIR FILTER.........coeviiiiiiinns 1
21 0707000057GT HOUSING BOTTOM ASSEMBLY............ 1
22 0707000035GT Output ValVe........ccceevieeriiiiiieiieeieciiene 1
23 0946040069GT  Air Filter Kit........c.oooiiieeriiieiiiieiieees 1
24 0140320002GT SPRING WASHER D6 ZN.........cccovvveunee 2
25  B3300L6746GT Manifold.........coceveivieniiiiiiciiieic e 1
Genie

Part No. 645054 GTH-5519



I 300 Engine Components

February 2017

302.2 607978 Exhaust System - Stage IlIA Engine

nie.

ATEREX BRAND

54 GTH-5519

STAGE lllA_

Part No. 645054



February 2017 300 Engine Components

302.2 607978 Exhaust System - Stage IlIA Engine

Iltem Part No. Description Qty.
1  5330016790GT Exhaust Tube........ccccoviiiieniiiiiiiiiieee, 1
2 5331000059GT  SilENCEr.....ccueiiiiiiieiieiieee e 1
3 09080830347GT  CLAMP 64-67 M8.......ccovcevveiiieieirieeans 1
4 01.0001.0257 SCREW M8X30 UNI 5739 8.8 ZN.......... 2
5 01.4032.0003 SPRING WASHER D 8 ZN........ccovcuvveees 2
6 0L003L0299GT FLAT WASHER D8 UNI 6593 2N............2
7 01.0001.0356 SCREW,TE,M10X30 UNI 8.8 ZN............ 2
8 01.4032.0004 SPRING WASHER D10 ZN........ccccuvveeees 2
9 01003L0301GT FLAT WASHER D10 UNI 6593 ZN.......... 2

10  09080B0539GT Muffler Cap.......cccvvevieerviiiienieeiecieene 1
Genie

Part No. 645054 GTH-5519



I 300 Engine Components February 2017

302.3 607916 Exhaust System, Injection, Accelerator - Stage IlIB Engine

=

-l // ©
sbbddd
5

ATEREX BRAND

56 GTH-5519 Part No. 645054




February 2017 300 Engine Components

302.3 607916 Exhaust System, Injection, Accelerator - Stage 11IB Engine

Iltem Part No. Description Qty.
1 0946560016GT Complete Throttle Pedal..............cceevenees 1
2 5502080114GT Air Suction Manifold Assembly................ 1
3 5825139083GT Kit Exhaust Pipe......ccccoieeviiiniiiiiicniiee 1

Includes Items 4, 5, 34, 35

4 0100230054GT STOP NUT M8 UNI 7473 6S ZN............. 8

5 01003L0299GT FLAT WASHER D8 UNI 6593 ZN............ 8

6 0L000L1465GT SCREW M8X40 UNI 5739 8.8 ZN.......... 3

7 0442270016GT CLAMP D60 HOLE 10.5......cccvvvviiiiiiinns 5

8 53300L6746GT  Manifold..........occoeeiiiiiieiiiieieeeees 1

9 0946040076GT  SENSOI......cccviiiiiiiiiiiii it 1
10 0707230089GT SEAL STRIPY...cccovviiiiiiiiieeiiiiiies 23-inch
11 51090B5046GT  COVEN......oiiiiiiieiiiie et 1
12 01003L00BAGT  FLAT WASHER D6 UNI 6592 ZN...
13 0402270000GT  Clamp 60X80.......ccccverrrrerreeiiienieenieenneens
14 01003L0055GT FLAT WASHER D8 UNI 6592 ZN............ 2
15  5108114553GT  Air filter SUPPOIt......ccooeerieiiiieiieeiieiiene 1
16 0707000039GT FILTER BODY COMPLETEY..........ccvvveen 1
17  0707000040GT Main Air Filter Element.............cccccoeeeeeee 1
18  0707000041GT Secondary Air Filter Element................. 1
19 53300L6792GT HOSE,INTAKE.......ccooiiiiiiiieieeeiieeee, 1
20 0707000052GT BRACKET, AIR FILTER.........coeviiiiiiines 1
21 0707000057GT HOUSING BOTTOM ASSEMBLY.. .1
22 0707000035GT Output ValVe.........cccvevvieiriiiiiciieeieciiene 1
23 0946040069GT  Air Filter Kit........c.ooeviiieiiiieiiiieiieeees 1
24 0140320002GT SPRING WASHER D6 ZN.........cccovvvennee 2
25  53300L6749GT Air Filter Manifold............cccocoveviiiinicnnnene 1
26 010001L0154GT SCREW M6X16 UNI 5739 8.8 ZN.......... 2
27  5LOBILABE2GT  COVEN.....ciiiiiiiiiiieieeeiie e 1
28 0L003L0056GT FLAT WASHER D10 UNI 6592 ZN.......... 4
29 0140320004GT SPRING WASHER D10 ZN........ccocuvveees
30  0L000L0257GT SCREW M8X30 UNI 5739 8.8 ZN.
31 0140320003GT SPRING WASHER D8 ZN..........coocuvvenen
32 01000L0256GT SCREW M8X25 UNI 5739 8.8 ZN.......... 2
33 01000LO308GT SCREW M10X70 UNI 5737 8.8 ZN........ 4
34  5108114706GT U-Bolt Pipe Hanger.........cccocveeneernienen. 1
35  5108L14704GT Bracket........ccooovvviiiiiiiiiiiciieesie e 1
36  07450L0330GT DOC Exhaust Filter..........ccccovvviivniienenne 1
37 825015GT CLAMP, 50MM V...oooviiiiiiiiiiiiiiniiiiieeeen 1

Ganie

Part No. 645054 GTH-5519



I 300 Engine Components February 2017

‘ 303.1 607917 Hydraulic Pumps

®®E
|

ATEREX BRAND

58 GTH-5519 Part No. 645054




February 2017

300 Engine Components

Item Part No. Description Qty. |Item
1 0908050146GT GAS/OIL QUICK CONNECTORY........... 1 40
0908050171GT HOSE......ccoiiiiiieieeeieiiiieee e 138-inch 41
3 See 200 Drive Chassis Components - 42
Figure 607894, ref.46.........ccccovvrnenne. Ref 43
4 See 200 Drive Chassis Components - 44
Figure 607894, ref.47.....ccccccoveevenens Ref
5  0946700025GT Insulator 65 shore.........ccccooviiiiiiieninnes 4 45
6 0100230056GT STOP NUT M12 UNI 7473 6S ZN.........16 46
7 0908042300GT PUMP,PRE ARRANGEMENT................. 1 47
8 0745200200GT  SEAL KlIT..oiiiiiiiiiiiiiieiee e 1 48
Kit For 04.4238.0059 49
9  0707130061GT FLANGE 50
10 0L000L03B5GT  SCREW M10X25 UNI 5739 8.8 ZN
11 0140320004GT SPRING WASHER D10 ZN........cccueee 12 o1
12 0L000LOS06GT SCREW M12X30 UNI 5739 8.8 ZN........ 2 52
13 0140320005GT SPRING WASHER D12 ZN.........cc.uu... 12 53
14  0442380088GT Hydraulic PUMP.......cooiiiiiiiiiiiieeeiiieeee 1 54
15 0707130063GT BELL....tviiiiiiiiiiiie e 1 %5
16 0707130062GT HUB......ooiiiiiiiiiieeeeieeeee e 1 56
17 0946010072GT ENGINE,DEUTZ.....cccoiiiiiiiieieeeiieeen 1 57
17 0946010082GT DIESEL ENGINE 58
18 5108114413GT SUPPORT,ENGINE,FWHL..........cuuueeee.. 1 59
19 5108114841GT ENGINE SUPPORT.......cccviiiieeeeeiiiiien 1 60
20 5108114414GT SUPPORT,ENGINE,FRONT L......cccccuee 1 61
21 0L000LO401GT SCREW M12X40 UNI 5737 8.8 ZN...... 10 62
22 07070L0268GT Solenoid Valve..........cccovueeeiiiiieiiiiieanns 1 63
23 07070L0267GT  So0lenoid.........coveeivieniiiiiieniieeiee e 2 64
24 0442380059GT HYDRAULIC PUMP 2......cvviiiiiiiiiiiiiiees 1 65
25  07050L0050GT  Fuel PUMP....ccciiiiiieiiieeiee e 1 66
26 0745010067GT FILTER,OIL 67
For US Market Can Be Sold P.N. 49924
27 0L003L0059GT FLAT WASHER D16 UNI 6592 ZN.......... 4
28 0L003L0057GT FLAT WASHER D12 UNI 6592 ZN........ 12
29  07450L0284GT Fuel Filter Cartridge........ccccoovvviveeneeinenne 1
For US Market Can Be Sold P.N. 214228
30  5108114541GT  Filter SUPPOrt......cccovervieiiieniieenieeneceee 1
31 01000L025/GT SCREW M8X30 UNI 5739 8.8 ZN..........
32 01003L0299GT FLAT WASHER D8 UNI 6593 ZN...
33 0100230054GT STOP NUT M8 UNI 7473 6S ZN.............
34 07050L0051GT  ARErNatOr .......ccccoeveeeeiiiiieeiiieee e 1
35  0745010286GT Starter MOtOr.........ccevevviveeeriiieeeniieeeieenen 1
36 0908050147GT PIPE FITTING,PUMPFUELY.................. 1
37 070700L0269GT PRESSURE CONTROL VALVE.............. 1
38 0707220053GT VALVE,LOAD SENSE.........cccviiiiieinns 1
39 0L00030255GT SCREW M10X25 UNI 5931 8.8 ZN........ 8
Genie
Part No. 645054 GTH-5519

303.1 607917 Hydraulic Pumps

Part No. Description Qty.
07070L0241GT  VALVE.....ccoiiiiieiiee e 1
01400L0069GT SCREW M16X40 UNI 5737 10.92N....... 2
0140320007GT SPRING WASHER D16 ZN.................... 4
010031009GT FLAT WASHER D16 UNI 5714 ZN.......... 2
01400L0045GT Screw TE M 5X10 UNI 5739 8.8 ZN....... 4
07070L0270GT MAX PRESSURE VALVE..........cccoveennne. 2
010001.0651GT Screw TE M16X50 UNI 5737 8.8 ZN......4
0140320001GT SPRING WASHER D5 ZN.......cccccoveunenee. 4
07070L0211GT O-RING,R909154589 REXROTH.. W1
074501.0304GT  Complete Fuel Filter .........cccocevviviinienen. 1
07450L0285GT FUEL PRE-FILTER CARTRIDGE........... 1
For US Market Can Be Sold P.N. 236260

01.000L0508GT SCREW M12X40 UNI 5739 8.8 ZN......16
0100310053GT FLAT WASHER D5 UNI 6592 ZN............ 4
01.000L0256GT SCREW M8X25 UNI 5739 8.8 ZN.......... 4
0140320003GT SPRING WASHER D8 ZN.......cccccoveuvenee. 4
01L0031L0051GT FLAT WASHER D8........cocovveieciiiciiceee, 4
0908060066GT Pipe Fitting A 90 M16X1.5 XD.12 .......... 3
0908060063GT  Pipe Fitting M16X1.5 X D. 10 ................. 1
0402270051GT CLAMP DN 10/16 LG 9...cvvvviveiiiiircenee. 8
(09.0805.0070GT

0908050171GT

(09.0805.0070GT

(0908050171GT

074501.0290GT

0745010291GT  SENSOR......ccoiiiiieiiieiiiniceee e 1
07450L0303GT Complete Fuel Pre-Filter...........ccccoeeenee 1
07070L0271GT SUPERCHARGING VALVE.................... 1
0745200214GT  SEAL KlIT.ciiiiiiiiiiiiieeeeeee e 1

59



400 Cab Components

February 2017

401.1 607923 Closed Cab, View 1

60

ATEREX BRAND

GTH-5519

Part No. 645054



February 2017

400 Cab Components

Item Part No. Description Qty. |Item
1  0707230648GT Right Side GIass........cccovevvenveereirieeenene. 1 47
2 0707230433GT  GASKET.....citiiiiieiiiiiiieeeeeeeiies 311-inch 48
3 0707230169GT Screw TSPEI M8X40..........ccccovviiiiinens 2
4 O707230L1GT  NylON WASher......oovovvovoeeeeeeeeeceenrnsens 16 49
5 0707230096GT RUBBER........ccctviiiiiiiiiiieecceeeeee 2 50
7 0946100043GT 51
8  (908030563GT 52
9 01.00020000GT

10  0100190105GT

11 010031.0056GT

12 0707230037/GT

13 0707230491GT

14 51.11000035GT

16  0946100056GT Seat Assembly W/ Shock Absorber........ 1
17 0707230104GT  RETAINER......ccciiiiiiiieeee e 2
18  0946100045GT  SPACET......cciiiiiiiiiiriieiiieeeree e 1
19  0707230450GT Windscreen Wiper ArM........ccocceeevineeene 1
20  0707230220GT  SWITCH....oociiiiiiireicicisenie e 1
21 0946100057GT  SPIRIT LEVEL......cvvviiiiiiiiiiiieieeeiiiiiees 1
22 0140010061GT SCREW M4X20 UNI 7687 ZN................ 2
24  0707230168GT Upper Glass

25 0707230516GT GASKET, RUBBER.........ccccvvvieiieeiiiiiieen 1
26 0707060061GT Spray NOzzle........ccccovvveiiiieiiiiiieciieeene 1
27  0707230649GT Windshield Glass..........cccocvnievcneenene. 1
28  0707230654GT Cap Seal......cccooeevieiiiiiiiiiiiceieesieeeen 1
29  (0946700030GT Lower Vibration Damping..........cccceeveenne 2
30  0707230454GT  COATING.....cciiiiirieeieinienienieseeeeie e 1
31  0L000L0659GT

32 0946700031GT

33 0908030571GT

34 0946100044GT BUSHING D.12,6....cccceevviiiiiiieneeeiiiiiinens 1
35 0140310001GT FLAT WASHER D16 UNI 6593 ZN.......... 4
36  641042GT GLASS STOP......coiiiiiirerieieese s 5
37 0707230055GT RUBBER PLUG D.10.......cccvvvevieeiiiiiinens 1
38 0707230054GT RUBBER PLUG D25..........cocvvveieiiiiiiins 2
39 0100230058GT STOP NUT M16 UNI 7473 6S ZN........... 4
40  0707230522GT  DECAl....ueeiuiieiiiiiieiieeiee e 1
41 0707230193GT  TAP ..oeiieeeieeee e 2
42 0707230498GT COVER, ROOF.... |
43 0707230221GT  WIPER MOTOR......cccviiiiiiiiiiieeeeeiiiiiiees 1
44 0707230226GT RUBBER HOSE...........ccccceviiiins 20-inch
45  0707280651GT  Bracket........ccccevereeveneeireneeeseene e 1
46 0707230652GT Flashing Beacon Support...........ccccuenee.. 1

Genie
Part No. 645054 GTH-5519

401.1 607923 Closed Cab, View 1

Part No.

0946100025GT
5600100005GT

0707230352GT

0707230627GT
0707230720GT
0707230717GT

Description Qty.
SHOCK ABSORBER, SEA...........cceeuene 1
Flashing Beacon..........cccccoveveeiiiieenninnnn. 1
Optional

Seat SUPPOIt......ceeeiireeeiiee e 1

To SN 55141316

61



February 2017

400 Cab Components

Part No. 645054

I
GTH-5519

402.1 607924 Closed Cab, View 2

62



February 2017 400 Cab Components

402.1 607924 Closed Cab, View 2

Item Part No. Description Qty. |Item Part No. Description Qty.
0707230163GT REAR GLASS.......vveeeeeeeeeeeeereeereesnennn 1 32 O7.07230674GT LOWER DOOR.......vveoiveereersereoreeernenes 1
2 O707230433GT GASKET ..oooovoocccooesescoeere 220-Inch from SN GTH55158-2615
110 + 110 33 O707230183GT GASKET ..eoveieeeeeeeeeseeeeseenenes 0,36-Inch
3 0707230176GT 34 0707230157GT HANDLE, INTERNAL DOOR................. 1
4 0707230114GT 35  070723006/GT SCREW,M6-1.0X20MM FHSCS ZP.......3
5 07.07230156GT 36 0707230843GT LOWER DOOR ASSY....ooeooivemiernereneeenn 1
6  0707230161GT 37 O707400429GT NUT,M8 UNI CL8 ZN ..o 2
7 O707280441GT SCREW,TCEl M5X50.........covvereerernrrenn. 2 38 07.07230846GT BELT, DOOR ASSY......ooomieersireerreernenes 1
8  070723043%GT TOGGLE LEVER,COMPLETE................ 2 39  OLOOOLOIOBGT SCREW M6X60 UNI 5737 8.8 ZN.......... 1
9 641042GT  GLASS STOP.....ooivoieoeeeeeerreereesreese. 3 41  OLO0230053GT STOP NUT M6 UNI 7473 6S ZN............. 1
10 O707230236GT STOP PAD.....oeomoeeeeeesreeereeeeeeseereeeren 2 42 O70728032GT HINGE.......oiovoeeeeeereeereeeeeeneeesseeeeeseessenes 4
11 O707230719GT SCREW,TCB+M5X80 UNI 7687............. 1 to SN GTH55158-2614
12 OTO7Z3024GT MIRROR W/BRACKET, SINGLE ........ 42 OHOTBOORGT HINGE oo 4
ij gﬁgﬁ: z;:;RDOORFRAMEWITHGLAssi 43 O707230185GT SCREW, M6X30DING33 YZ HCS.........3
S 1o SN GTHSE515B-2614 44 O707280152GT  SEAL..eooiveereereeeesseeessereeseeeseeseeese e 1
14 0707230684GT UPPER DOOR FRAME WITH GLASS....1 45 0707230632GT Lock Bracket..........cccceeeiveiinriieeeeeiiciianns 1
from SN GTH5515B-2615 46 BA0995GT  CLIP..ieieoieeeeeeeeeeeeeeseeee e 1
15  0707230425GT UPPER DOOR FRAME..........ccoovvermivnenne. 1 47  641004GT  TANK, WIPER W/ PUMP........cooooccomrr. 1
to SN GTH5515B-2614 Tank and white cap cannot be sold
15  O707230675GT UPPER DOOR FRAME.........oocoveeveee... 1 separately
from SN GTH5515B-2615 48 O7O7T230452GT  COVEN...oooveiveeeeeeeeeeeeeeeseeeeeeseresseeeee e 1
16 0707230144GT DOOR STOP KIT....ivereeeeeerereeeerernees 1 49 O70720451GT  COVEN......veiveeeeeeeeeeeeeeeereeeeeesereeseeseeeeeeenn 1
17 0707230420GT CRINKLE WASHER,DM.10.................... 1 50 O7.07230453GT  COVEN.....oveoieeeeeeeeeeeseeeeeeseessereeeseeessenes 1
18  0707230428GT WASHER,D10X20......ccciiiiiaiiiineiiieeaas 2 51  0707230456GT External Sound Proofing Panel............... 1
19 0707280427GT SCREW,TE,M8X16.......cvereeerrerrrerenranne. 2 52 O707400347GT RUBBER CARPET......ooveiveoeevsrerseeenneenn 1
20  0707230426GT UPPER DOOR GLASS........cocovvvereerrenne. 1 53 O7.072804HGT  SUPPORT....ovemveeeeeeeseeeeceeeeeseeeressseeee 1
21 O707280410GT  PIN,8X85......ecoverevereereeeeeeeeesereeeesereseens 54 641019GT  HANDLE ..o, 1
22 0707230345GT BUSHING 55  5212005300GT Water Tank Cover (Black Cap)
23 0707230645GT LEFT SIDE GLASS 56 OLOOBLOOGAGT FLAT WASHER D6 UNI 6592 ZN............ 1
24 O707230655GT DOOR COATING.......oeieeeeeeerreereeeerernnes 1 57 O707230B47GT  BUSHING.. ... oveeveeeeresreeeeeseeereseeseeeseeeseees 1
25 0LO00B0MIGT SCREW....cociiiieciiee et see e teee e e e 1 58 0707230076GT  Plain Washer D6X18...........cccccvvevivveeennns 8
26 O707230156GT HANDLE........oveoieeeeeeeererreeeeeereeeseeee 1 59  0707230075GT Screw TSPEI M6X16 UNI 5933.............. 8
to SN GTH5515B-2614 OO 4017270 22 1Y L 3
26 0T07230097GT :r{?n:l2hEé'fH'é§'ié'éiﬁélé'¥6'éi\] """""""" 1 61  O707230506GT RECEPLACIES.........rvereeeeeerereeseeeeeeeenre. 2
GTH5516M-5474
26  (0908080871GT HANDLE
for SN GTH5516M-5342; From SN
GTH5516M-5475
27 0707230459GT Handle LocCK.......cccvveeeeeiieiiiirieeeeee e 1
Y B0 1077< 0 STATC B A= AR 1
29  O707230421GT SCREW,TCB+MBX35......vermveererereeerenn. 4
30 641024GT  STOP oo 2
31 O7O7280L72GT  PlAE.....eeveeeeeeeeeeeesseereseeeeeseseesseeeseeseees 1
32 O707230644GT LOWER DOOR.......ooooiveieeerermrerseeenneenn 1
to SN GTH5515B-2614
Genie

Part No. 645054 GTH-5519



February 2017

I 400 Cab Components

‘ 403.1 607925 Open Cab

NAVANANANAVA VA N

ANAVAVAVAVA VA VA VA

[RVANAVANAVANANAN

NAND VA VANAVANA VA VA VA VA

AA AN AN AN NN NN
NAVANANANAVANANAN

Part No. 645054

GTH-5519

64



February 2017 400 Cab Components
403.1 607925 Open Cab
Item Part No. Description Qty. |Item Part No. Description Qty.
1 0707230198GT  Right Side Grid.........ccccevveviveeiiiresiiieanns 1 40 01003L0298GT FLAT WASHER D6 UNI 6593 ZN............ 8
2 0707230039GT SCREW,PPH SMS 10X3/4ZAKEG....... 19 41 0100230063GT STOP NUT M6 UNI 7473 6S ZN............. 4
3 0707230074GT  WASHERY......cooviiiiiiiieieeec e 19 42 01003LO0B9GT FLAT WASHER D16 UNI 6592 ZN.......... 2
4 0707230168GT  Upper Glass.......ccvevvveeeiiieeeiiiresiieeanees 1 43 0707230055GT RUBBER PLUG D.10........ccvvveviieiiiiinnns 1
5 0707230352GT  Seat SUPPOIt......ccuuvveereeiiiiiiiieeeeeeiiiiees 1 44 0707230054GT RUBBER PLUG D25.........ccvvveieeiiiiinn 2
To SN 55141316 45  (0946100045GT  SPACET......uvieerirrierireeerireeerireeasieeeeenreeeas 1
6 O7072B00RGT  MITO..ovceeessssssmnnsmmssssssssssssmssssisssssssssns 1 TR 10 - <1022 MR oY S 2
7 0707230040GT Screw TCB 1BG3223.......c.ccovvvveveeeiiiiiieens 4 47 0O0BBOSTIGT ShiMeeoeooo 1
8 O7072806BIGT  BraCkeL......ccossiivvrsssivnsssvinss v L 48 0LOO20000GT SCREW M10X1,25X45 UNI 5738 8.8
9  07072306852GT Flashing Beacon Support...........ccceeeenne 1 ZN it 2
10 5111000035GT Cab StruCture........ccoccveeeviveeeiiieeeiieeaees 1 49 0L00190105GT NUT M10 UNI 5588 6S ZN........covvuvrenns 2
11  0946100056GT 50  5600100005GT Flashing Beacon..........ccccovcieeriiieenninnee. 1
12 07.07230024GT Optional
13 0707230654GT
14 07.07230465GT
15  0707230076GT
16  0946100044GT
17 0707230451GT
18  0707230453GT
19  070723044GT
20 0707230452GT
21 0707230097GT
22 0707230456GT  External Sound Proofing Panel............... 1
23 0946100038GT INCLINOMETERS........cccvvivveeeieiiiieeeen 1
BUBBLE LEVEL
24 0LO00LOGB9GT  Screw TE M16X100 UNI 5737 8.8 ZN.....4
25 5401000002GT WASHER D70/16, SP 8.....cccccvvvevvieeenns 2
26 0908030540GT VIBRATION DAMPENING SUPPORT.....4
27 5401000017GT WASHER, ZN, D70/16, SP 4.................. 4
28 0140310001GT FLAT WASHER D16 UNI 6593 ZN.......... 4
29 0100230058GT STOP NUT M16 UNI 7473 6S ZN........... 4
30 0946100025GT SHOCK ABSORBER, SEA..........cccccoune 1
31 07.07230042GT  MIFTOF ..t 1
32 0140060002GT SCREW M4X15 UNI 5933 10.9 ZN........ 2
33 0707230104GT RETAINER
34 0L003L0056GT FLAT WASHER D10 UNI 6592 ZN.......... 4
35 0946100043GT  Safety Belt 3" Kit......ceeeeiiieeiiiiieiiiieees 1
36  0707230114GT  Nylon Washer..........cccovvieieenieenienicee. 3
37 0707230169GT Screw TSPEI M8X40.......ccccuvvveeeeeiiiiiinns 2
38  5108114551GT Plate for Decals..........cocoveeeiiiieeeiiieenninnne. 1
to SN GTH5515B-2614
38  5108114665GT Plate for Decals.........ccocceeveenieeneenneenenn. 1
from SN GTH5515B-2615
39 0L000L01XGT SCREW M6X16 UNI 5739 8.8 ZN.......... 4
Genie
Part No. 645054 GTH-5519 65



I 400 Cab Components February 2017

405.1 607926 Dashboard, View 1

@

-~

OND

ATEREX BRAND

66 GTH-5519 Part No. 645054




February 2017

400 Cab Components

Iltem

© 00 N O O B~ W N PP

e L =
o 00 A W N B O

16

17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40

Part No.

5212005523GT
521200547GT
5212005522GT
5212005521GT
5212005519GT
54.01000099GT
56.0017.0049GT
0707030420GT
51.0811.4009GT
56.0017.0046GT
560017.0044GT
56.0017.0030GT
07.07230678GT
560017.0047GT
(094618.1347GT
5600160184GT

5600160195GT

07.07230030GT
560017.0132GT
5600160107GT
07.07230104GT
07.07230630GT
51.08114008GT
0707030472GT
5212005526GT
5212005525GT
560017.0015GT
0908030572GT
5212005527/GT
01.4001.0164GT
560021.0107GT
0707230620GT
07.07230628GT
(09.08030616GT
0707230638GT
550511.0001GT
5212005548GT
5212005528GT
07.07230640GT
0707030729GT

Description Qty.
Oil Tank ABS COVET.........ceevuverrieniienneene 1
Plate.....cociiiiii 1
Upper Front Dashboard..............cccccceenne 1
Lower Front Dashboard..............cccccceeuee 1
COVER,BOX,ABS........ccvviveeeiiiiiiieeeeee 1
Braking disk.........cccooviiniiiiiiiiiiicnee 1
SWITCH,STEERING MODE................... 1

KNOB, STEERING MODE SELECTOR..1
External Support..

SWITCH COVER......ccotrieinieii e
Switch Contact.........ccccoevveeeiiiiiiiiees 1
CAP it 10
Load Chart SUppOrt........cccceevviririennennns 1
Continuous Flow Switch Cover............... 1
Decal - Preheating Start Switch.............. 1
DISPLAY ..ottt 1
To SN GTH5516M-5474

DISPLAYY ..ottt 1

For SN GTH5516M-5342; From SN
GTH5516M-5475

SCREW,PPH SMS 10X3/4ZAKEG....... 10
Switch Contact.........cccoeevvieiieniiieiiciee 1
FWD/REVERSE SWITCH ASSEMBLY....1
RETAINER ... 6
A NIt 2
Internal SUPPOrt........coocveeiiiieeiiiieeeie. 1
Starting SWitCh.......ccooiiiiiiiie 1
Rear Steering Column Cover.................. 1
Front Steering Column Cover................. 1
KEY ONLY ( 1 PAIR)

THREADED CLIP M5.....ccociiieiieiiiiiiees 4
Instruments Dashboard...............cccccceeee 1
Screw TC M4 x 10 8.8 ZN UNI 7687....... 3
Fuse and Relay Cover..........c.cccocovevnenne 1
CLIP et 1
WaSher.......coooviiiiiiice s 1
SNAP SCrEW....coeveieiiiiieiiiee e 1
Profile.....cccooiiiiiii 1

Air Inlet Fitting.......cooovevieniieniece e, 2
SWITCH. ..ot 1
See 600 Hydraulic System, Figure 607939

Part No. 645054

GTH-5519

Ganie

405.1 607926 Dashboard, View 1

67



February 2017

400 Cab Components

Part No. 645054

I
GTH-5519

406.1 607927 Dashboard, View 2

68




February 2017

400 Cab Components

Item Part No. Description Qty. |Item
1 5212005523GT  Oil Tank ABS COVEr.....cevvvvveeiiireeiieeaies 1 35
2 B5212005547GT  Plate....c.eeeiiiiiie et 1 36
3 B21200552GT Upper Front Dashboard..............cccceeene 1 37
4 B5212005521GT Lower Front Dashboard.............ccccceeueee. 1
5  5212005519GT COVER,BOX,ABS.......oorsroosesericccrrererie 1 38
6  5401000099GT Braking disK.........ccccvvverieeiniiniiiieenieenns 1 39
7 5600170049GT SWITCH,STEERING MODE................... 1 40
8 0707030429GT KNOB, STEERING MODE SELECTOR..1

Without Switch Contact a1
9  5108114009GT External SUppOrt.........ccceevveieneiriieeninennne 1 42
10 5600170046GT SWITCH COVER......cccovviiiiiiiiieeeiiiiiees 1
Without Switch Contact 43
11 56001700MGT  SWitch COMACt.......oorrrrrreeeesecccrrererrrress 2 44
IS0 V10 0 R oY T 4 45
13 0707230678GT Load Chart SUPPOFt........vvvvveeeeeeeeeernnns 1 46
14  5600170047GT Continuous Flow Switch Cover............... 1 47
Without Switch Contact 48
15 5600170054GT  SWITCH COVER........ccoiiiieiiiiecieees 1 49
Without Switch Contact 50
16 5600160184GT  DISPLAY ..cooiiiiiiiieeeeeeieec e 1
To SN GTH5516M-5474
16 5600160195GT DISPLAYY...coiiiiiiiiiee e 1
For SN GTH5516M-5342; From SN
GTH5516M-5475
17 0707230030GT SCREW,PPH SMS 10X3/4ZAKEG....... 10
18  5600170132GT Switch Contact.........cccceevvveiiienieeniennene 3
19 5600160107GT FWD/REVERSE SWITCH ASSEMBLY....1
20 0707230104GT RETAINER
21 0707230639GT  AIr INIEL....coiiiiieiiiee e
22 5108114008GT Internal SUPPOIt.......ccccoeeiiiieeriiiiieeiiiieeenee 1
23 0707030472GT  Starting SWitCh.......ccooeviiiiiiiiieiieeee 1
24 5600170038GT SWITCH COVER......c.coovviiiiiiiiieeeiiiiiees 1
Without Switch Contact
25  (946181347GT Decal - Preheating Start Switch.............. 1
26 5600170063GT SWITCH COVER........ccoviviveiiiieiieeene 1
Without Switch Contact
27 5600170035GT SWITCH...oiiiiiiiiiiiiiiiee i 2
28  5600170130GT Road Lights Switch Cover.............ccc.c..... 1
Without Switch Contact
29  B5212005525GT  Front Steering Column Cover
30 5600170045GT SWITCH COVER......cocovviiiiiiieieeeiiiiiees
Without Switch Contact
31  5212008526GT Rear Steering Column Cover.................. 1
32  5600170053GT Air Condition Switch Cover
Without Switch Contact
33 5600170048GT  SWITCH...oiiiiiiiiiiiiiiiee i 1
34 5600170041GT  SWItCh...ccoiiiiiiiiii e, 1
Genie
Part No. 645054 GTH-5519

406.1 607927 Dashboard, View 2

Part No. Description Qty.

5600160183GT  Right IeVer.........ccceeviiiiieniciiec e 1

5600170015GT KEY ONLY (1 PAIR)...ccoiiiieiiiieiiieeees 2

5600170070GT SWITCH COVERY......ccoviiveiiiieiiieeins 1
Without Switch Contact

0908030572GT THREADED CLIP M5.....cccvviieieiiiiiiiiees 4

5212005527GT  Instruments Dashboard.................c........ 1

01400L0164GT Screw TC M4 x 10 8.8 ZN UNI 7687....... 6
Screw To lock Item 19 - 35 to Steering
Column

560021.0107GT

07.07230620GT

0707230628GT

09080B0616GT  SNAP SCrEW.....cccvveeeriiieeriireenieer e 1

0707230638GT  Profile.........cccoooviiiiiiiiiiiiiiecee 1

5506511.0001GT Complete Side ABS Cover............c.c...... 1

5212005548GT  Panel.......ccccuviiiiiiiiiiiiiieicec e 1

5212005528GT  Side ABS COVETr.......coocvveviieiiieiiesieeee, 1

07.07230640GT  Air Inlet Fitting........coovvivereeniieiieiicee, 2

0707030640GT  DIODE.......cciiiiiiiiiiiieiie et 1

69



I 400 Cab Components

February 2017

407.1 607928 Joystick

70

Genie
GTH-5519

Part No. 645054



February 2017 400 Cab Components

407.1 607928 Joystick

Iltem Part No. Description Qty.
1 0707040118GT RED PUSH BUTTON CAP....ccccovvriirinnn 1
2 0707040117GT PUSH BUTTON......cooviiiiiiiiiiieeeeeeiiiiees 2
3 0707040119GT YELLOW PUSH BUTTON CAP.............. 1
4 0707040134GT Rubber Protection...........ccccevevcveeneenncene 1
5 07.07040136GT
6  0707040138GT
7  0707040137GT
8 07.07040169GT
9  0442370010GT

10  0707040133GT
10  0707040173GT Joystick Handle...........cccovieiiiiiiiiieeene 1
11 0707040473GT BRACKET .....oiiiiiiieeiiie e 1

Inlcuded Item 1, 2, 3

Ganie

Part No. 645054 GTH-5519



I~
—
o
N
>
S
3
>
S
a
)
e
e
[
o
e
Q@
L
QO
a
o)
(&)
wn
<@
)
T
o
c
~
1
214
[ —
e N
c
s |5
el =)\
Ol R Ny A /AN
%1 / &/
ElS foe Y
2|5 Ky D®
o | — W
ol d SO
S 13 A VSGIAW

Part No. 645054

GTH-5519

72



February 2017

500 Boom Components

501.1 607932 Boom (1st - 2nd Telescopic Element)

Item Part No. Description Qty. |Item
1  5102013H3GT 1st Telescopic Element............c.cccoveeneee. 1 41
2 5102003%4GT 2nd Telescopic Element............cccceeeeine 1 42

To S.N. GTH5515B-3801
2 5102013973GT 2nd Telescopic Element.............ccccceeene 1 43
From S.N. GTH5515B-3802
3 5402020006GT Bushing DB 50/58 LG.55...........cccccveeneee. 2 44
4 H400000262GT  PIN...oiiiiiiiieiiiiiie e 1 45
5 0140010012GT SCREW M14X100UNI 5737 8.8 ZN....... 1 46
6 0100230057/GT STOP NUT M14 UNI 7473 6S ZN........... 1 47
7  5400000258GT Extension Cylinder Foot Pin.................... 1 48
8 01000LO357/GT  SCREW M10X35 UNI 5739 8.8 ZN........ 1 49
9 0140320004GT SPRING WASHER D10 ZN........cccuuueee 14 50
10 01003L0055GT FLAT WASHER D8 UNI 6592 ZN............ 9 51
11  5400000264GT Lifting Cylinder Head Pin...........cccceeueee. 1 52
12 014001L0003GT SCREW M12X100 UNI 5737 8.8 ZN...... 1 53
13 0100230056GT STOP NUT M12 UNI 7473 6S ZN........... 1
14  54000L0086GT Extension Cylinder Head Pin
15 5407030004GT WEAR PAD.......cciiiiiiieeeiiiiieeee e
16 S400000259GT  PIN...oiiiiiiiieiiiiieee e 1
17 014001L0008GT SCREW M10X90 UNI 5737 8.8 ZN........ 2
18 0100230055GT STOP NUT M10 UNI 7473 6S ZN........... 2
19 01003L0055GT FLAT WASHER D8 UNI 6592 ZN............ 4
20 0L000LO209GT SCREW M8X70 UNI 5737 8.8 ZN.......... 1
21 5407030037GT  WEAR PAD,200X60X20........cccveeeiriurrenns 4
22 5402000000GT BUSHING M10X8.5......ccccuvvviieeeeeiiiiiees 1
23 0140060013GT SCREW M10X25 UNI 5933 10.9 2N......4
24 5108114131GT SHIM, WEAR PAD,100X60X1................. 4
25 010001L0356GT SCREW M10X30 UNI 5739 8.8 ZN........ 8
26 0L000LO3B5GT SCREW M10X25 UNI 5739 8.8 ZN........ 4
27 5402000001GT BUSHING M10X13.5.....ccccivvveeeeeiiiiiinens 8
28 5407030008GT WEAR PAD,100X60X12........cccveeeiiuirannns 2
29 5407030001GT  WEAR PAD.....cccciiiiiiiieeiiee e 2
30 5108114240GT SHIM,WEAR PAD,60X200X1.............cec.. 6
31 5407030003GT Lower Rear Pad 100X25X15.................. 2
32 0140030041GT SCREW M8X16 DIN 7984 8.8 ZN .4
33 01L00030205GT SCREW M8X25 UNI 5931 8.8 ZN.......... 2
34 01003L0299GT FLAT WASHER D8 UNI 6593 ZN............ 3
35 0908030062GT WASHER D10......cccoiiieiiiieeiiie e 6
36 5108112600GT HOSE GUIDE.........cccoeiiiiiiiiiieieeeiiiiiees 1
To S.N. GTH5515B-3801
37 01000L0254GT SCREW M8X20 UNI 5739 8.8 ZN.......... 2
38 0140320003GT SPRING WASHER D8 ZN........cccovvveane 4
39 5108114241GT SHIM,WEAR PAD,60X60X1...........ccvvveen 2
40 0100230054GT STOP NUT M8 UNI 7473 6S ZN............. 1
Genie
Part No. 645054 GTH-5519

Part No. Description Qty.
0100310301GT FLAT WASHER D10 UNI 6593 ZN.......... 8
5108102700GT HOSE GUIDE..........ccoooviiiiinieecnieeee 1
To S.N. GTH5515B-3801
5108112700GT HOSE GUIDE.........cccooviieiieeeieeeene 1
To S.N. GTH5515B-3801
010001.0252GT SCREW M8X16 UNI 5739 8.8 ZN.......... 6
5400000263GT Levelling Cylinder Head Pin.................... 1
0140320003GT SPRING WASHER D8 ZN.... .2
5109031300GT PROTECTIVE BRACKET......cccccevvennnne. 1
01000L0252GT SCREW M8X16 UNI 5739 8.8 ZN.......... 4
0201170119GT GREASE NIPPLE G 1/8.......ccccoevvennne. 1
0707260043GT SLIDING BLOCK HOLDER.................... 2
0140030000GT SCREW M4X16 UNI 5931 8.8 ZN.......... 2
090803035/GT BOOM LEVEL INDICATOR.........cccveuvenee. 1
5401000151GT  SHIM....oiiiiiiiiieciceee e 2
73



February 2017

I 500 Boom Components

502.1 607933 Manual Fork Attachments

Part No. 645054

GTH-5519

74



February 2017

500 Boom Components

Iltem

o g~ W N P

10
11
12
13
14
15
16
17
18
19
20
21
22
23

Part No.

533001.0500GT
04.06000228GT
04.06000087GT
0442100019GT
0442100018GT
04.0607.0141GT

5400000235GT
01000L0156GT
01.40320002GT
01.00230053GT
01000L0104GT
51.04005018GT
540001.0081GT
09.08030406GT
01.0031.0054GT
0241020012GT
(01.4001.0008GT
01.00230055GT
54.0000.0260GT
540201.0073GT
54.00000259GT
1256281GT

5401000154GT

Description Qty.
MANIFOLD, BOOM HOSES................... 1
CAP FITTING F 1/2" BSP.....ccoovvverernnn. 1
PIPE FITTING 90......coviveirieieierireerennns 2
QUICK COUPLING, FEMALE 1/2.......... 1
QUICK COUPLING, MALE 1/2§............. 1
PIPE FITTING 90 1/2GASXM 13/16-16

ORFS ... 2
PIN oottt 1
SCREW M6X20 UNI 5739 8.8 ZN.......... 3
SPRING WASHER D6 ZN.........cccoeunnnne. 3
STOP NUT M6 UNI 7473 6S ZN............. 2
SCREW M6X40 UNI 5739 8.8 ZN.......... 2

Fork Attachment...

LANYARD,PIN.......cooooiiiiiiiiiiiiin 1
FLAT WASHER D6 UNI 6592 ZN............ 3
RING PIN....oooiiiiiiiiiiice e, 1

Part No. 645054

GTH-5519

Ganie

502.1 607933 Manual Fork Attachments

75



I 500 Boom Components

February 2017

502.2 607968 Forks

76

Genie
GTH-5519

Part No. 645054



February 2017

500 Boom Components

Iltem Part No. Description Qty.
1  216559GT Floating Fork Support Plate.................... 1
2 216560GT OPTION,FORK,STANDARD,48"
PAIR ..o 1-pair
(includes qty 2 forks)
216561GT OPTION,FORK,STANDARD,60" PAIR.....1
2 51.1301.9236 FORK BAR 100X45X1200..........cccecvene 2
(HD)
3 1254827GT PIN,STD 48 CARRIAGE,GTH5519........ 1
4 5401000027GT WASHER.......ccoiiiiiiiiiicc e 2
5 01.0001.0409 SCREW M12X80 UNI 5737 8.8 ZN........ 1
6  01.0023.0056 STOP NUT M12 UNI 7473 6S ZN........... 1
7  0L40410006GT DOWEL M12X25 UNI 5927 12.9 ZN......2
8  01.4019.0004 NUT M12 UNI 5589......cccccviiiiiiriiinincnnns 2
Part No. 645054

GTH-5519

Ganie

502.2 607968 Forks

77



I 500 Boom Components February 2017

503.1 607934 Cylinders

ATEREX BRAND

78 GTH-5519 Part No. 645054




February 2017

500 Boom Components

Iltem

© 00 N O g b~ W N

10
11
12
13
14
15
16

16

17
18
19

19

Part No.

5301003210GT

5301003222GT

070721.0121GT
0442390005GT
0100310085GT
01.40320003GT
01.0001.0206GT
070721.0123GT
07.07050085GT
530400.1809GT

5304001817GT

0442390052GT
01.0003.0208GT
070721.0122GT
07.07050081GT
0442390051GT
04.42300004GT
5303002215GT

5303002219GT

01.00030210GT
07.0721.0120GT
5300003811GT

530000.3823GT

Description Qty.
CYLINDER,EXTENSION........cccvvvrieenenne 1
to SN GTH5515B-2614
CYLINDER,EXTENSION........cccvvrreeeennne 1
from SN GTH5515B-2615

Cylinder Gasket Kit.........cccocovenieeniennene 1
SAFETY VALVE......cccooiiiiiiiiiiiiiceen 2
FLAT WASHER D8 UNI 6592 ZN............ 4

SPRING WASHER D8 ZN
SCREW MB8X55 UNI 5737 8.8 ZN.......... 4

Seal Kit Cylinder.........ccocoeeeiiiiiiiiiieins 1
SEAL KT ..o 1
Tilt Cylinder.......cccovovieiiiie e, 1
to SN GTH5515B-2614

CYLINDER,TILT ..ottt 1

from SN GTH5515B-2615
Safety Valve
SCREW, TCEI,M8X40 UNI 8.8ZN......... 12

Cylinder Gasket Kit.........ccccovvveeeiiiieinnns 1
SEAL KIT i 2
SAFETY VALVE......cccooiiiiiiiiiiiiiieeen 1
SAFETY VALVE......cccooiiiiiiiiieeen 2
Sleeve Cylinder (see note)..........c.ccccueee. 1
to SN GTH5515B-2614

CYLINDER,SLAVE........cccccevviiiiiiieeennne 1

from SN GTH5515B-2615
SCREW M8X50 UNI 5931 8.8 ZN.......... 4

Cylinder Gasket Kit.........cccoooveriieenieinene 1
CYLINDER,LIFT ..ccooiiiiiiieeeeeiieeee e 1
to SN GTH5515B-2614

CYLINDER,LIFT ..ccoiiiiiiiiieiieiieee e 1

from SN GTH5515B-2615

Part No. 645054

GTH-5519

Ganie

503.1 607934 Cylinders

79



I 500 Boom Components February 2017

504.1 607935 First Section Pipes And Clamps

Genie
80 GTH-5519 Part No. 645054




February 2017 500 Boom Components

504.1 607935 First Section Pipes And Clamps

Iltem Part No. Description Qty.
1 5334021800GT  PiPE..iiciiiciiiiieeiiieieiee st 1
07.4529.0082 Seal Ring
2 5334021900GT  PIPE, 5519.....cciiiiiiiiiiieieieeieie e 1
3 (908030043GT SINGLE HOSE BRACKET D16 .12
4 0L00030157GT SCREW M6X25 UNI 5931 8.8 ZN........ 16
5  (908030060GT CLAMP,DOUBLE,D16......cccccceuerruruennnen. 4
6  09.0803.0523 DOUBLE HOSE LOCKING PLATE
D18
7 01.0001.0258 SCREW M8X35 UNI 5739 8.8 ZN.......... 4
5334022000GT  PIPE, 5519....ccciiiuiiiriiieieeeieieeieie e 1
B3340R2100GT  PIPE, 5519....ccciiiieiiieieinieenieiesieie s 1
10 5334022200GT  PIPE, 5519.....ccciiiiiriiriieierieieesieeesienens 1
11 5334022300GT  PIPE, 5519....cciiiiiiiiiiieieieeieie e 1
12 01.0003.0158 SCREW,TCEI,M6X30 UNI 8.8 ZN ........ 8
Genie

Part No. 645054 GTH-5519



February 2017

I 600 Hydraulic System

601.1 607939 Valve Block

Genie

REX BRAND

Part No. 645054

GTH-5519

82



February 2017

600 Hydraulic System

Iltem Part No. Description Qty.
1  0442360107GT Piloting Hydraulic BlockK...............cccueene... 1
Without Item 12
2 0707050095GT Flow Reduction Valve.............cccocveeneis 1
- 0707040407GT KNOB
for 07.0705.0095
3 0707040184GT  SOIEN0Id.......covuviirieiiieiicieceic e 1
4 0707050100GT Continuous Oil Electrovalve.................... 1
5 0707060094GT VALVE,SOLND,BRK,DEUTZ TCD4.1.....1
6 0707040143GT  SOLENOID* ™ * . .oiviiiiiiiiieeiee e 2
7 0707050099GT  SOIENOId.......corviiiieiiieiie e 2
8  0707050098GT Lock/Release Electrovalve...................... 1
9  0707050097GT Fork Overturning Electrovalve................. 1
10 560012002/GT SWITCH, NEGATIVE BRAKE................. 1
11 O707040415GT  Seal RiNG.....cccoeveereiiiiieiiieiieeieesiee e 1
12 0946181634GT Label - Continuous Flow Knob................ 1
Part No. 645054

GTH-5519

Ganie

601.1 607939 Valve Block

83



I 600 Hydraulic System February 2017

‘ 602.1 607940 Fork Balancing

/ LEVELLING
CYLINDER

ATEREX BRAND

84 GTH-5519 Part No. 645054



February 2017

600 Hydraulic System

Iltem Part No. Description Qty.
1  (0908000025GT Bushing 45-55 LG 50.......cccccvvvereereennnnne 1
5402020004GT BUSHINGY.....cciiiiiiieeiiiieece e 1
3 040607.0141GT PIPE FITTING 90 1/2GASXM 13/16-16
ORFS...ooiiieee e
0L000L0211GT SCREW M8X80 UNI 5737 8.8 ZN
0406070111GT  PIPE FITTING 1/2 BSPX13/16-16
ORFS..ooi e 4
6 0406070113GT PIPE FITTING 1/4 BSPX9/16-18
ORFS...oiiie e 2
BA00000261GT  PiN..viieiiiiieiiiieeeiiiieeesieeeeeieeeesieee e seeeeeees 1
8  (0406051040GT Fork Movement Cylinder Pipe R2 X 1/2
6110 FD 13/16"-16 180° M.24X1,5......... 1
To S.N. GTH5515B-3801
9  0406051039GT Fork Movement Cylinder Pipe R2 X 1/2
6160 FD 13/16"-16 180° M.24X1,5......... 1
To S.N. GTH5515B-3801
10 0L000LO308GT SCREW M10X70 UNI 5737 8.8 ZN........ 1
11 0100230055GT STOP NUT M10 UNI 7473 6S ZN........... 1
12 540000025/GT  Pin Lg.142
13 0201170101GT GREASE NIPPLE G1/8......ccccvvevivieeannn 1
14 0707210117GT  SNAP RING......cciiiiieiieiiiiieieee e 4
15 0707210019GT  BALL JOINTY...ccviiiiiiieeniiee e 2
16  0406050950GT Hose R1 X 1/4 LG. 1100 F90-F90 9/16-18
ORFS A 270°....iiiiiiieeieiiiieee e 1
17 0406070122GT PIPE FITTING TMF+L 13/16-16 ORFS...2
18 0406070124GT PIPE FITTING 90 M-M 13/16-16 ORFS..2
19 0406050626GT HOSE R2X1/2 LG 1100 F90 13/16 MD 16
S DIN 24 2
20 0406051432GT  Flexible Hose R2 X 1/2 LG. 1500 F90 - F90
13/16-16 ORFS-180° .....cccvcvveeiiieeeiaen. 1
21  0406051431GT Flexible Hose R2 X 1/2 LG. 1600 F90
HIGHT -F90 13/16-16 ORFS-180°.......... 1
22 0100230054GT STOP NUT M8 UNI 7473 6S ZN............. 1
23 0406050961GT Flexible Hose R2 X 1/2 LG. 1700 FD - FD
13/16-16 ORFS.....ccoeeiiiieeiieeeieeeeiea 2
24 04060561607GT Fork Cylinder Double Hose 1/2 SF
R.SP.180°...ccciiieiiiiieeie e 1
From S.N. GTH5515B-3802
25 H401000152GT  SHIM...oviiiiiiiiiiiiieiee e 1
Part No. 645054

GTH-5519

Ganie

602.1 607940 Fork Balancing

85



I 600 Hydraulic System February 2017

603.1 607941 Auxiliary Circuits

MAIN VALVE

ATEREX BRAND

86 GTH-5519 Part No. 645054




February 2017

600 Hydraulic System

Iltem Part No.

1 0406051042GT

2 0406051041GT

3 0406070124GT

04.0607.0111GT

5  0406060626GT

6  0406050188GT

7 0406050803GT

8  0406051608GT

Description Qty.

Flexible Hose R2 X 1/2 6010 FD 13/16"-16
- 180° M.24XL,5..cciiiiiie 1
To S.N. GTH5515B-3801

Flexible Hose R2 X 1/2 6000 FD 13/16"-16
- 180° M.24X1,5. . 1
To S.N. GTH5515B-3801

PIPE FITTING 90 M-M 13/16-16 ORFS..2

PIPE FITTING 1/2 BSPX13/16-16

ORFS ..ot 2
HOSE R2X1/2 LG 1100 F90 13/16 MD 16
S DIN 24 2
Flexible Hose R2 X 1/2" 280 Bar Lg. 1700
FD - F90 13/16"-16 ORFS........cc.eccueeee.. 1
Flexible Hose R2 X 1/2 LG. 1650 F90 FD
13/16-16 ORFS......ccoovieviiecieecie e 1
Double Hose 1/2 - SF - R.SP.180°.......... 1

From S.N. GTH5515B-3802

Part No. 645054

GTH-5519

Ganie

603.1 607941 Auxiliary Circuits

87



I 600 Hydraulic System February 2017

604.1 607942 Boom Extension

MAIN VALVE

o/

Genie
88 GTH-5519 Part No. 645054




February 2017

600 Hydraulic System

Iltem Part No. Description Qty.
1 0604420103GT COPPER WASHER........cccoceriirerrierennn 4
2 0402140035GT DRILLED SCREW 1/2 BSP........ccccooc... 2
3 0406070124GT PIPE FITTING 90 M-M 13/16-16 ORFS..2
4 0406070111GT PIPE FITTING 1/2 BSPX13/16-16
ORFS..oiiieeeeteee et 2
5  0406050626GT HOSE R2X1/2 LG 1100 F90 13/16 MD 16
S DIN 24t 2
6 0406050837GT  Flexible Hose R2 X 1/2 LG. 1800 FD-F90°
13/16-16 ORFS.....occoireiieiieieesieceee 1
7  0406050943GT Flexible Hose R2 X 1/2 1750 FD F90
13/16"-16.cuceeeiieiiieieieeieee e 1
Part No. 645054

GTH-5519

Ganie

604.1 607942 Boom Extension

89



I 600 Hydraulic System February 2017

605.1 607943 Boom Lifting

MAIN VALVE

BOOM LIFTING

ATEREX BRAND

90 GTH-5519 Part No. 645054




February 2017

600 Hydraulic System

Iltem Part No.

1  0406070111GT

Description Qty.

PIPE FITTING 1/2 BSPX13/16-16

ORFS.coocie e 4
0406070109GT PIPE PIPE FITTING 90 M-F 13/16-16.....2
3  0406060259GT Flexibel Hose R2 X 1/2 LG.2200 FD F90
13/16-16 ORFS.....ccceeevciee e 1
4 0406050477GT Flexible Hose R2 X 1/2 LG. 2300 FD-F90
13/16-16 ORFS.......cccovvieeeeeeeceeeeee s 1
Part No. 645054

GTH-5519

Ganie

605.1 607943 Boom Lifting

91



I 600 Hydraulic System February 2017

606.1 607944 Radiator - IlIA Engine

.. RADIATOR
17) 5
4 A NN
i 4 \ '~ o
\I\) CEJ%@Q?‘\\/' ®—\\\ ‘y BN
\ 7 — = \
& S0e \
&4 ,\
r |
| |
| ;
|
\ '
\ i
1 i
; HYDRAULIC SN g9 :
\-\ PUMP T :
\
\ - |
\ \ @ = \ /
\ J CIL TANK _\ /
3 g /

.»\ ;
V\\b / /
\ / /
v /
A /
/A
/oA
/ \
/, \»
! \
/ \
/ \
1 o \
|
\
\ \-\
\ \
\, \
N
~ \
~ \ ,
—— = MAIN VALVE

FROM SN GTH5518M-5327
CONFIGURATION

ATEREX BRAND

GTH-5519 Part No. 645054

92



February 2017

600 Hydraulic System

Iltem

10

11
12
13
14
15
16
17

18

Part No.

04.0605.1536GT

040605.1783GT

0406051446GT

04.0607.0844GT

0406070107GT

04.0600.0046GT
04.0607.0179GT

0406051707GT

0406061781GT

06.04420124GT
04.42300083GT
04.0607.0101GT

044227.0016GT
01000L0355GT
01.40320004GT
01.0001.024GT
0140320003GT
01.0031.0055GT
04.0607.0142GT

04.0607.0196GT

Description Qty.
Hose R1 X 3/4 2500 FD 1" 3/16-12 FD 1

Only For Stage IlIA Engine; To SN
GTH5516M-5326

Hose R4 X 1" 2500 FD - FD 1 7/16"-12

Only For Stage IlIA Engine; From SN
GTH5516M-5327

Hose R1 X 3/4 800 FD FD 1"3/16-12

ORFS...ooie e 1
Pipe Fitting 90 M27x2 x
M1"3/16-120RFS......cccocviiiiiiirienieee 1
PIPE FITTING 3/4BSP X1"3/16-12
ORFS...oiiiieec e 3
PIPE FITTING 3/4X 3/4 BSP..........c....... 1
PIPE PIPE FITTING 1"1/4BSP-1"7/16-12
ORFS .ot 1
Hose R4 X 1 2600 F45 . F90 1 7/16"-12 A
200 i 1

Only For Stage IlIA Engine; To SN
GTH5516M-5326

HOSE R4X1" LG 2600 F45 F451 7/16"-12
ORFS 2008.......cociiiirinrenreneieeienie e 1
Only For Stage IlIA Engine; From SN
GTH5516M-5327

BONDED RING 3/4.....cccoveiiieiiiiiiiesiieanns 3
Valve VUC 3/4 8 Bar......ccccccueeeeiieeeiiieene 1
Pipe Fitting A 90° M-M 3/4 BSP X
1"7/16-12 ORFS.....cooiiiieiiieiie e 1
To SN GTH5516M-5326

CLAMP D60 HOLE 10.5.....cccccvevivriienne 2
SCREW M10X25 UNI 5739 8.8 ZN........ 1
SPRING WASHER D10 ZN.......cccccevueeee 1
SCREW M8X20 UNI 5739 8.8 ZN.......... 1
SPRING WASHER D8 ZN.......ccccccuenueeen. 1

FLAT WASHER D8 UNI 6592 ZN
PIPE FITTING 1" GASX1-7/16-12

From SN GTH5516M-5327
PIPE FITTING 3/4"BSP/1"7/16-12

From SN GTH5516M-5327

Part No. 645054

GTH-5519

Ganie

606.1 607944 Radiator - IlIA Engine

93



I 600 Hydraulic System February 2017

606.2 607987 Radiator - I1IB Engine

RADIATOR

HYDRAULIC
PUMP

FROM SN GTH5516M-5266

MAIN VALVE \
CONFIGURATION

ATEREX BRAND

GTH-5519

Part No. 645054



February 2017

600 Hydraulic System

Iltem

10

11

12
13
14
15
16

17

Part No.

04.0605.1552GT

0406051778GT

0406051446GT

04.0607.0844GT

0406070107GT

04.0600.0046GT
04.0607.0179GT

04.0605.1706GT

0604420124GT
0442390083GT
040607.0119GT

040607.0196GT

044227.0016GT
01000L0254GT
01.40320003GT
01.0031.0055GT
04.0607.0196GT

040607.0142GT

Description Qty.

Hose R1 X 3/4 LG.2450 FD-FD 1
"B116-12. i 1
Only For Stage IlIB Engine; To SN
GTH5516M-5265

Hose R4 X 1 2550 FD 1" 7/16-12 FD 1
7/16"-12 ORFS....cciiiiiiriciiniec e 1
Only For Stage IlIB Engine; From SN
GTH5516M-5266

Hose R1 X 3/4 800 FD FD 1"3/16-12

ORFS...ooie e 1
Pipe Fitting 90 M27x2 x
M1"3/16-120RFS......cccocviiiiiiirienieee 1
PIPE FITTING 3/4BSP X1"3/16-12
ORFS...oiiiieec e 2
PIPE FITTING 3/4X 3/4 BSP..........c....... 1
PIPE PIPE FITTING 1"1/4BSP-1"7/16-12
ORFS. .ot 1
HOSE.....ooieeeeeee e 1
Only For Stage IlIB Engine

BONDED RING 3/4.....ccooviiiiecieenenne 3
Valve Vuc 3/4 8 Bar......cccccovevveiieiincenne. 1
PIPE FITTING.....ccotriiiiriiienecenieeee 1

To SN GTH5516M-5265
PIPE FITTING 3/4"BSP/1"7/16-12

ORFS ..o 1
To SN GTH5516M-5265

CLAMP D60 HOLE 10.5.........cccoevvivnenne 2
SCREW M8X20 UNI 5739 8.8 ZN.......... 2
SPRING WASHER D8 ZN............. .2
FLAT WASHER D8 UNI 6592 ZN............ 2
PIPE FITTING 3/4"BSP/1"7/16-12
ORFS...oo e, 1

From SN GTH5516M-5266
PIPE FITTING 1" GASX1-7/16-12

From SN GTH5516M-5266

Part No. 645054

GTH-5519

Ganie

606.2 607987 Radiator - IlIB Engine

95



I 600 Hydraulic System

February 2017

607.1 607945 Test Port

VALVE BLOCK

HYDRAULIC
PUMP

MAIN VALVE

96

Genie
GTH-5519

Part No. 645054



February 2017

600 Hydraulic System

Iltem Part No. Description Qty.
1  5401000093GT FLAT WASHER D.16 1/4-19 BSPP GAS
CIL 50100......cccimieereireerierereeiereseesenens 4
2 0406051044GT HOSE R1X1/4 LG 1300 F90 9/16-18 FD
O/16-18. s 2
3 0406070107GT PIPE FITTING 3/4BSP X1"3/16-12
ORFS ... 2
0406070153GT PIPE FITTING 14X1.5X9/16-18 ORFS....4
040606.1435GT Hose R2 X ¥ LG. 470 FD-FD 9/16-18
ORFS ..ottt 1
6  0406051433GT Hose ROCKMASTER 3/4 950 F90 FD 1
3/16"-12 ORFS
01.0023.0054 NUT,M8 UNI 7473 6S ZN......cccevvrvevnen. 2
8  01.0031.0055 FLAT WASHER D8 UNI 6592 ZN............ 4
01.0001.0207 SCREW M8X60 UNI 5737 8.8 ZN ......... 2
10  0406050674GT HOSE,ETERNITY, 1/4 1500.........ccco...... 1
11  0406051419GT Hose R1 X 1/4 1550 F90-F90 9/16"-18
ORFS A 270t 1
12 0406070103GT PIPE FITTING M12X1.5 X 9/16-18
ORFS ..ottt 1
13 0406070115GT PIPE FITTING TMF+L 9/16-18 ORFS}y...2
14  5330016753GT BULKHEAD,TESTPORTS......cccoeuenneen 1
15  0442100016GT PRESSURE PLUG M14X15.......cccooueee. 4
16 0406070114GT PIPE FITTING 3/8 BSPX9/16-18
ORFS..oiiieeeeteee et 2
17  0406070107GT PIPE FITTING 3/4BSP X1"3/16-12
ORFS ..ottt 2
18  0406070852GT Pipe Fitting 3/4" M 9/16"-18 ORFS ........ 1
19  0406070845GT PIPE PIPE FITTING M 22X1,5
CIL.X9/16-18 ORFSY......coccvvrvirerrierennnn 1
Part No. 645054

GTH-5519

Ganie

607.1 607945 Test Port

97



I 600 Hydraulic System

February 2017

608.1 607946 Transmission

HYDRAULIC

98

ATEREX BRAND

GTH-5519

Part No. 645054



February 2017

600 Hydraulic System

Iltem

A W N P

(&)]

10

11

12
13

14
15

16
17
18
19
20

21
22
23
24

Part No.

01.00030257GT
01.4032.0004
0442230018GT
0442290087GT

060401L1510GT
04.0605.0556GT

04.0607.0103GT

0406051411GT

040607.0821GT

0442290088GT

0406070107GT

040607.0182GT
04.06050224GT

04.06070793GT
04.0607.0143GT

06.0401.1509GT
0442230017GT
01.0001.0402
0442350048GT
04.06050136GT

01.0001.0651GT
01.4032.0007
01.0031.0059
04.06050867GT

Description Qty.
SCREW M10X35 UNI 5931 8.8 ZN........ 8
SPRING WASHER D10 ZN...........ccc...... 8
Flange......coooviiiiiiie e 4
Hose EC850-12 (500 BAR) 3/4 670 FL45
D42 FLD DAT...cooeiiiiiiiiieiiieeieeeeee e 1
O-RiNG..tiiiiiiii s 2
HOSE R1X1/4 LG 800 FD F90 9/16-18
ORFS ... 1
PIPE FITTING M12X1.5 X 9/16-18
ORFS. .o 4
HOSE R1X3/4 900 F90 F90 1 3/16-12
ORFS A 90....cciiiiiieiieieee e 1
PIPE PIPE FITTING M27X2X1" 3/16-12
ORFS. ..o 2
Hose EC850-12 (500BAR) 3/4 1000 FL90
D42 FLD DAT...ccovviiiiiiiiieiiieeiieeeeee e 1
PIPE FITTING 3/4BSP X1"3/16-12
ORFS..ooi e 1

Pipe Fitting M22X1,5X 1"3/16-12
Hose R1 X 1/4 LG. 900 F90 F90 9/16-18

ORFS..ooi e 1
FITTING,PIPE,90,1" BSP.........ccceeeernnnn 1
PIPE PIPE FITTING M33X2

XI"LL/L6-12. et 1
O-RING..teiiiiiiiiieeee e 2
Flange.....c.ooo i
SCREW,8.8 HCS 12MM1.75X45Z.
Hydraulic MOtOr.........cccooieiiiiiiiiiece
HOSE R1X3/4 LG 900 FD F90 1"3/16-12
ORFS..ooi e 1
Screw TE M16X50 UNI 5737 8.8 ZN......4
SPRING WASHER D16 ZN.............c...... 4
FLAT WASHER D16 UNI 6592 ZN.......... 4
HOSE R4X1-1/4 2200 F90 1" 11/16-12 FD
1" 11/16-12. i 1

Part No. 645054

GTH-5519

Ganie

608.1 607946 Transmission

99



February 2017

I 600 Hydraulic System

‘ 609.1 607947 Hydraulic Piloting Line Main Valve

Part No. 645054

GTH-5519

100



February 2017

600 Hydraulic System

Iltem Part No.

1  0406070113GT

609.1 607947 Hydraulic Piloting Line Main Valve

Description Qty.

PIPE FITTING 1/4 BSPX9/16-18

ORFS..co e 12
2 0406060225GT Hose R1 X 1/4 LG.1000 F90 F90 9/16-18

ORFS @ 90°....cciiiiiiiiieeeciee e 1
3 0406060179GT HOSE R1X1/4 LG 700 FD-F90 9/16-18

ORFS..ooi e 2
4 0406050271GT Hose R1 X 1/4 LG.1100 F90 F90 9/16-18

ORFS @ 90°.....cccieiieeeeeeiiieee e 1
5  0406060453GT HOSE, R1X1/4 900.......cccceeeeiieeeereeeenns 2

Part No. 645054

GTH-5519

Ganie

101



February 2017

I 600 Hydraulic System
‘ 610.1 607948 Joystick

Part No. 645054

GTH-5519

102



February 2017

600 Hydraulic System

Iltem Part No. Description Qty.
1  0406070113GT PIPE FITTING 1/4 BSPX9/16-18
ORFS..oiiieeeeteee et 8
2 0406050192GT Flexible Hose R1 X 1/4 LG. 400 FD F90
9/16-18 ORFS .....coviiiiiieieieeeee e 1
3 0406050453GT HOSE, R1X1/4 900.......ccccoeaieeriienieenene 1
4 06.0442.0101 WASHER....ccccooiieiiniieiieeneee e 6
5  (5040L00I6GT SCREW, 1/4 BSP....ccciieeiiieicieeieieeeiennne 3
6  0406050656GT Hose R1 X 1/4 LG.450 1/4GAS FD9/16..1
7  0406070110GT PIPE PIPE FITTING 1/2BSPX11/16-16
ORFS..oiiieeeeteee et 1
8  0406050652GT PIPE R1 X 3/8LG, 650 F90 FD 11/16.....1
0406070139GT PIPE PIPE FITTING 3/4BSPX11/16-16
ORFS ..ottt 1
10  0406050654GT Hose R1 X 1/4 LG. 500 FD FD 9/16.......1
11  0406050655GT Hose R1 X 1/4 LG. 1100 1/4GAS
FDO/L6.c..uiieeiieieieieeiee et 2
12 0406070113GT PIPE FITTING 1/4 BSPX9/16-18
ORFS ..ottt 1
Part No. 645054

GTH-5519

Ganie

610.1 607948 Joystick

103



I 600 Hydraulic System February 2017

611.1 607949 Power Steering System

Genie
104 GTH-5519 Part No. 645054




February 2017

600 Hydraulic System

Item Part No. Description Qty. |Item
1 0946360019GT Steering Wheel........ccccoevvvveeviieeiiiiinens 1 31
2 5506020804GT  Steering Column Kit........c.ceeevieieiiiennnnns 1 32
3 0946360037GT POWER STEERING...........ccccvveeiiireenns 1 33
4 0406070113GT PIPE FITTING 1/4 BSPX9/16-18

ORFS ..o 2 34
5 0406070110GT PIPE PIPE FITTING 1/2BSPX11/16-16 35
ORFS ..ot 2
36
6 0406070111GT PIPE FITTING 1/2 BSPX13/16-16 37
ORFS..ooic ettt 3
7 0406070117GT PIPE FITTING 3/8BSPX11/16-16
ORFS ..o 4
8 0406061715GT Hose R2 X 3/8 560 F90 F90 11/16"-16
ORFS ..ot 1
9 040606.1449GT Hose R2 x 3/8 1250 F45-F90 11/16"-16
2700 e 1
9  (406051494GT Hose R2 X 3/8 1250 F45 . F90 11/16"-16
L20€ e iiiiiiiiiiiiieeiieeeeee e —————— 1
10 0406060637GT HOSE R2X3/8 1000 F45 11/16-16 F90
11/16-16 A 90....cccciiiiiiiieee e, 1
11 0442400052GT SOLENOID VALVE.......ccooiiiiiieeeeeiiiiinn 1
12 0406070117GT PIPE FITTING 3/8BSPX11/16-16
ORFS ..o 4
13 0100010106GT SCREW M6X50 UNI 5737 8.8 ZN.......... 2
14  0406050348GT Hose R2 X 3/8 LG.2200 FO0F90 11/16
ORFS. oo 1
15  040606142GT Hose R2 X 3/8 3050 F90 F90 11/16"-16
ORFS ..o 1
16 0100230053GT STOP NUT M6 UNI 7473 6S ZN............. 2
17 0406070178GT  Pipe Fitting 1"1/2BSP-1"11/16-120RF....1
18 0406061426GT Hose R1 X 1-1/4 750 FD 1" 11/16-12
ORFS ..o 1
19 0406060331GT Hose R2 X 1/2 LG.800 - F90-FD 13/16-16
ORFS ..ot 1
20  0406050299GT Hose R1 X 1/4 LG. 550 - FD F90 9/16-18
ORFS. oo 1
21 0406070236GT  Pipe Fitting 9/16 ORFS X 9/16 ORFS.....1
22 0406060100GT HOSE R2X1/2 LG 550 FD F45 13/16-16
ORFS ..ot 1
23 0406070237GT FITTING,13/16 ORFS .......ccocvvveevieeens 1
24 0406060956GT Hose R1 X 1/4 LG.950 - FD F90 9/16-18
ORFS ..o 1
25 010031.0298GT FLAT WASHER D6 UNI 6593 ZN............ 2
26 01003L0054GT FLAT WASHER D6 UNI 6592 ZN............ 2
27 0406060640GT HOSE R1X1/2 LG 1300 FD F45 13/16
ORFS ..o 1
28 0745200111GT  COIL, VALVE.....coooiiiiiieiiee 2
29  0707060043GT  Seal Kit..covveeeieeeeiiie e 1
30 0908030863GT STEERING WHEEL COVER ................. 1
Genie
Part No. 645054 GTH-5519

611.1 607949 Power Steering System

Part No. Description Qty.
0442270027GT  Clamp 38/41.....cccueeeeiiieeiiieeeiiieeeieee s 1
53300L5700GT  Manifold..........ccoeueveeeirieieieieieiceeeene 1
0406070121GT  PIPE PIPE FITTING 3/4 BSPX13/16-16

04.42400052GT SOLENOID VALVE........ccoeriiirreererierenane 1
0140320004GT SPRING WASHER D10 ZN.........ccc....... 4
0L00030255GT SCREW M10X25 UNI 5931 8.8 ZN........ 4
06040L0I23GT  O-RING....cvcviieviricieiiieieisiee e 1

105



February 2017

I 600 Hydraulic System

‘ 612.1 607950 Brake System

VALVE BLOCK

Part No. 645054

GTH-5519

106



February 2017

600 Hydraulic System

Iltem

w

N o o b

10
11

12
13
14
15
16
17
18
19

20
21
22
23
24
25
26

27

Part No.

04.0607.0131GT
0604420128GT
0406051280GT

054309.0002GT
04.022700654GT
07.07230092GT
040605.1421GT

04.0605.1335GT

04.0607.0180GT
0442100016GT
04.06051416GT

040607.0153GT
(094656,0019GT
07.07300080GT
01.00030203GT
0745290027GT
(09.0803,0088GT
054309.0001GT
54.01000093GT

06040L0017GT
0543290003GT
07.07300093GT
0707300082GT
07.07300081GT
07.07300084GT
0707300085GT

07.07300086GT

Description Qty.

PIPE FITTING TMF+C 9/16-18 ORFS.....2

BONDED RING M12.......cccooviiiiiiiieeanne 3
Hose R1 X 1/4 1500 D. 14 FD

O/16"-18 ..oiieiieeie e 2
BRAKE RESERVOIR W/BRACKET ....... 1
CLAMP DN 15/25 LG 9....oeiiiiiiieiieees 2
Rubber Hose.........ccccovveninciice 1-m
Hose R1 X 1/4 LG.300 F90-F90 9/16-18
ORFS 95°% it 2
Flexible Hose R1 X 1/4 L 1600 STR FEM
STR FEM 9/16"-18 ORFS..........cccoveeenne 1
PIPE FITTING M10X1- 9/16-18 ORFS....4
PRESSURE PLUG M14X1.5.................. 1
Hose R1 X 1/4 LG.400 F90-F90 9/16-18
ORFS @ 90°. ... 1
PIPE FITTING 14X1.5X9/16-18 ORFS....1
Complete Brake Pedal...........c.ccccoovernnene 1
SPING. it 1
SCREW M8X20 UNI 5931 8.8 ZN.......... 2
SEAL KIT oo 1
KNURLED COUPLING .......ccccvveeiieeinne 1
PUMP. .o 1
FLAT WASHER D.16 1/4-19 BSPP GAS
CIL 50100......cccciiiieeiiiiiiiiieee e 1
Drilled Screw M12 ........cccooiiiiiiiieiies 1
Pressure SWItCh.........cccovvevinieicnieene. 1

To Be Replaced Together With Position 26

Part No. 645054

GTH-5519

Ganie

612.1 607950 Brake System

107



I 600 Hydraulic System February 2017

613.1 607988 Main Valve

ATEREX BRAND

108 GTH-5519 Part No. 645054




February 2017

600 Hydraulic System

Iltem Part No.

07.0704.0038GT
0707040078GT
07.0704.0023GT
07.07040033GT
0707040034GT
07.0704.0035GT
07.07040042GT
01002300654GT
01.0031.0055GT
01.0001.0209GT
0707040045GT
07.07040032GT
0707040144GT
04.4236.0020GT
07.07040145GT

© 00 N O O B~ W N PP

I < =
oM W N B O

Description Qty.
VALVE, CARTRIDGE..........cccccceeeviininnnn 2
O-RiNG..tiiiiiiii s 8
Cap Kiteeoieieiieeieeseee e 8
CUMSOT ..t 1
CUISOr ..., 2
VALVE CURSOR......ccccviiiiiiirieecriieeee 1
ValVe. ..o 1
STOP NUT M8 UNI 7473 6S ZN............. 3
FLAT WASHER D8 UNI 6592 ZN... .6
SCREW M8X70 UNI 5737 8.8 ZN.......... 3
Plug TCEIBSP 3/4.....cccviiiiiieiiieeee 1
Main Valve Body.........ccoceeviieiiiiiiiennennne 1
VALVE ... 4
Control Valve..........cccoooiiiiiiicniieiice 1
PlUG.cciieieii e 2

Part No. 645054

GTH-5519

Ganie

613.1 607988 Main Valve

109



I 700 Electric Installation February 2017

701.1 607963 Fuse Box

™

O,

O,

e

O ®

R1 R2

@ ® Cfg

Genie
110 GTH-5519 Part No. 645054




February 2017

700 Electric Installation

Iltem Part No. Description Qty.

1 0707030080GT  FUSE BA.....iiiiiiiiiiiiiieie e 3

2 0707030148GT FUSE,L10A.. ...t 12

3 634973GT Fuse 15A. ... 4

4 0707030071GT  FUSE 25A.....cciiiiiiieeiee e 1

5 5600050008GT FUSE HOLDER........c.ccoviiiiiiieieieiiiies 1

6 5600210078GT TIMER RELAY Ll

7  0707030487GT Intermittence Relay.........ccccccevviriiiennennns 1

8 5600210161GT RELAY CARD.......ctiiiiiiiiiiiiiieeeeeeieeen 1

9 0707030485GT  RELAY .....ooiiiiiiiiieee et 8
Genie
Part No. 645054 GTH-5519

701.1 607963 Fuse Box

111



I 700 Electric Installation February 2017

702.1 607964 Wirings - View 1

Genie

ATEREX BRAND

112 GTH-5519 Part No. 645054




February 2017 700 Electric Installation
702.1 607964 Wirings - View 1
Item Part No. Description Qty. |Item Part No. Description Qty.
1  550602094GT Alternator Line.......ccccoovvvieniieininnineennn. 1 23 56000L0051GT Big Pin Seal.......ccccceviiiriiiiiiciieciiciene 2
To SN GTH5516M-5474 For Connector Pin Numbers 3 and 5
1 5506021023GT  Alternator Line.........ccccoviveeiiiiieiiiiieanes 1
For SN GTH5516M-5342; From SN
GTH5516M-5475
5600080013GT GROUND BRAID........ccoiiiieiiiiieniieeeines 1
3 5600085217GT BATTERY ..ooiiiiiiiiiiiieee e 1
For US Market Can Be Sold P.N. 129101
With Bracket P.N. 823269
4 5506020891GT Positive Battery Cable...........ccccoeeieeeinns 1
To SN GTH5516M-5474
4 B5506021020GT Positive Battery Cable...........cccccceveennnene 1
For SN GTH5516M-5342; From SN
GTH5516M-5475
4 5506021032GT Negative Battery Cable............ccccovernneene 1
For SN GTH5516M-5342; From SN
GTH5516M-5475
5  5506020892GT Negative Battery Cable.........cccccoviueeennnes 1
To SN GTH5516M-5474
6 Deutz Control Unit..........cccooveeneinieennennne 1
Please Comunicate The Engine Serial
Number
5600069201GT RELAY 12V 50AY....ccutiiiiiiiiiiieieeeiiiiinees 1
8 5600020266GT CONNECTOR.......covviiiiiiiiiieieeeciieeeeen 1
56/0017.0134GT
10  Or07030060GT
11 07.07030220GT
12 0707030189GT
13 634975GT FUSE 20A.....coiiiieeeee e 1
14 0707030714GT FUSE HOLDER........c.cooviiiiiiieiiieiiiien 1
15 5600069211GT Relay 12V 150A........ccocoveieeeieeiiesieeeen 1
16  5108114576GT Relay Bracket.........ccccooevvviiiiniieeneennene 1
To SN 55141104
17 010001L0154GT SCREW M6X16 UNI 5739 8.8 ZN.......... 4
To SN 55141104
18 0100230053GT STOP NUT M6 UNI 7473 6S ZN............. 4
To SN 55141104
19 153100 0110 071 © I =1 o TSSO 1
For Black Connector
19  5600020333GT Black 1 way Connector..........ccccceeviuveenne 1
20  560001.0016GT
For Grey Connector
20 5600020264GT CONNECTOR,1 WAY .....cccvviieieeeiiiiiines 1
22 56000L0046GT  PIN....uiiiiiieiiiiiiie e 2
For Connector Pin Numbers 1 and 2
22 56000L0050GT Small Pin Seal......c.cccooeeviiiiiieiieenieeiene 2
For Connector Pin Numbers 1 and 2
23 56000L0047GT Connector Big Pin........cccceiiiniiinicinnne 2
For Connector Pin Numbers 3 and 5
Genie
Part No. 645054 GTH-5519 113



I 700 Electric Installation February 2017

703.1 607965 Wirings - View 2

nie.

ATEREX BRAND

114 GTH-5519 Part No. 645054




February 2017

700 Electric Installation

Iltem Part No.

1 5506020833GT

1 5506021031GT

550602.0836GT

3 5506020987GT

3 5506021030GT

4 550602047GT

4 5506021016GT

Description

Switch Dashboard Harness.............

To SN GTH5516M-5474

Switch Dashboard Harness.............

For SN GTH5516M-5342; From SN
GTH5516M-5475

Steering Column Harness................
Lower Cabin Harness.............cc.......

To SN GTH5516M-5474

Lower Cabin Harness............cc.......

For SN GTH5516M-5342; From SN
GTH5516M-5475

Upper Cabin Harness...........c.cccc.....

To SN GTH5516M-5474

Upper Cabin Line........cccceevcvveernnnn.

For SN GTH5516M-5342; From SN
GTH5516M-5475

Ganie

Part No. 645054

GTH-5519

703.1 607965 Wirings - View 2

115



February 2017

I 700 Electric Installation

‘ 704.1 607966 Wirings - View 3

-

enie

G

ATEREX BRAND

Part No. 645054

GTH-5519

116



February 2017 700 Electric Installation
704.1 607966 Wirings - View 3
Iltem Part No. Description Qty.
1 5506020820GT Chassis Harness.........cccoccveevevresiiienannns 1
To SN GTH5516M-5474
1  5506021024GT ENGINE HARNESS........ccoovvevireriirrenn. 1
For SN GTH5516M-5342; From SN
GTH5516M-5475
2 5506020975GT Engine Harness..........ccoocevoeienieeiieennennne 1
To SN GTH5516M-5474
2 5508021033GT ENGINE HARNESS.......ccccooiriiiriiiinne 1
For SN GTH5516M-5342; From SN
GTH5516M-5475
3 5506021099GT WIRING HARNESS.........c.ccoovviveriirnn. 1

For SN GTH5516M-5342; From SN
GTH5516M-5475 To SN GTH55M-5879

Part No. 645054

Genie
GTH-5519

117



I 800 Optionals February 2017

801.1 607970 Cab Heater

ATEREX BRAND

118 GTH-5519 Part No. 645054




February 2017 800 Optionals
801.1 607970 Cab Heater
Iltem Part No. Description Qty.
1 0908060062GT HOSEe Fitting......cccovviveeriiiiiieniceiee e 2
0707230149GT  FILTER....oiiiiiiiieeeeee e 1
3 0707230663CT  COVET.....vviiiiieee ettt 1
to SN GTH5515B-2614
3 0707230893GT  COVEN......utviiieeeiiiiiiiieee e e st e 1
from SN GTH5515B-2615
4 0707230090GT BALL-GRIPY.....ovviiiiiiiiiiiieieee e 2
5  0707230076GT Plain Washer D6x18... .2
6 0707230660GT CONVEYOI......ccivriieiirieeriiie e 1
7 0707230661GT  Alr HOSE.....ooeiiiiieiiiieeiie e 0,8-m
8  0707230484GT AIR HOSE.......ccoiiiiiiiieiieieceee 0,4-m
9 0707230658GT Heater Valve.........cccccveeeviieeeiiieeciiee s 1
Include Fitting and Knob
10 0442270012GT  ClaMP...eeeie e eiiee et 4
11  0707230194GT Rubber Hose LG.1000.............cccueeneee. 9-m
12 0402270061GT CLAMP DN 10/16 LG 9....ovveeiivveciieeas 6
13 640985GT HEATER. ...t 1
14 0707230894GT  COVET.....evieiiieeeeiiee ettt 1
from SN GTH5515B-2615
14 0707230710GT  COVEN.....euviiiieeeieiiiiiieee e s e 1
to SN GTH5515B-2614
15 0707230100GT  SCIEW....eeteeeiaiiiiiieeeeeesaiinree e e e e niieneeee s 5
16 0707230108GT  Air INlet......eeeiiiiiieeiieeiee e 1
17 0707230010GT  AIr INIEL....oiiiiiieiiee e 2
Genie
Part No. 645054 GTH-5519 119



February 2017

800 Optionals

802.1 607980 Air Conditioning - Part 1

Boom Hose Bracket

Part No. 645054

GTH-5519

120



February 2017

800 Optionals

Item Part No. Description Qty. |Item
A Draft 607981 Position A 30
B Draft 607981 Position B 32
D Draft 607981 Position D 33
S Draft 607981 Position S 34
1 0707230542GT  Carter......ccocciiiiiiiiieiiiiee s 1 35

To Serial Number GTH5515B - 2614 36
1 0707230688GT  Carter......ccccoviiieiiiiieiiieiie e 1 37
From Serial Number GTH5515B - 2615
2 070723045GT  Flexble HOSE........cocoviiiiieiiiiiiiieciece 1 38
3 0707230540GT CONAENSEr....c.ueiiiiiiiiiiieiee e 1 39
4 0707230698GT Female Manual Screw M6...................... 1 40
5  0707230557GT Manual Screw M6X25..........ccccevrvvennennns 5 41
6  0707230639GT Condenser SUPPOIt........ccccceeevuerrvieninenans 1 42
From Serial Number GTH5515B - 2615
6  0707230699GT Condenser SUPPOIt........cccvvveerueeriueennennne 1
To Serial Number GTH5515B - 2614
0707230546GT  Flexble HOSE..........cocevvvieniciiiciicecee 1
8  0707230700GT Filter Lock Bracket...........ccccoevericiienncnnns 1
0707230550GT  Flexble HOSe.........cccvevvrieiiieccceee 1
10  0707230549GT  Gas Filter.......ccocvvevviiiiiiiiiiciieciecee 1
11 0707230702GT  Filter Bracket..........cccovvriviiiiiiiiiiicie 1
12 640989GT Rubber Hose d.9,5xD17................ 8,00-m
13 0707230703GT Clamp 11x20 SP. 13MM......ccccvvevirirranns 4
14 0707230658GT Heater Valve..........cccooevviiiiicniiiciice 1
15 0707230709GT Pin M6X60 ZN... .1
16  0707230365GT Heater Carter.......ccccovvverivireeiiinieeineeee 1
17 0707230365GT Heater Carter..........cocevviiieiiiiiciiieeens 1
18  0707230371GT  AIr INlet.....coveiiiieiieeceneee e 1
19  0707230886GT Hose PVC Carter........ccccoecveeiireecniineenne 1
From Serial Number GTH5515B - 2615
19 0707230704GT Hose PVC Carter..........coceeeiiiiiiiiieniins 1
To Serial Number GTH5515B - 2614
20  0707230637GT Filter PVC Carter........cccoovvveneeiecneenenne. 1
From Serial Number GTH5515B - 2615
20  0707230705GT  Filter PVC Carter........ccocvevienieenecinene 1
To Serial Number GTH5515B - 2614
21 0140060004GT SCREW M8X20 UNI 5933 10.9 ZN........ 2
22 01403L0002GT FLAT WASHER D14 UNI 6593 ZN.......... 2
23 0707230708GT Bushing D10XH30XD6 ZNB................... 1
24 0707230707GT  Prubber Plug D=30,6 MM............cceeeunee 1
25  0707230366GT Upper Heater Bracket....
26 0707230370GT Lower Heater Bracket............cccceevverneene
27 0707230397GT  Heater........coceeiciiiiiiiie s 1
28  0707230561GT Flexble HOSe........ccooveviriiiieccieee 1
29  01.4006.0006 Screw TSPEI M5X16 UNI 5933 10.9
ZIN ettt 2
Genie
Part No. 645054 GTH-5519

802.1 607980 Air Conditioning - Part 1

Part No. Description Qty.
0707230079GT  Clamp 16/27.....cccueeeeiieeiiieeeiiieeeieee s 4
0707230553GT  Rubber HoSe..........ccciiiiiiiiicie, 2
0707230350GT  HOSE.......cooiiiiieieinii e 0,2
0707230555GT  Pipe Fitting......cccoovveriiiniieniieniec e 2
0707230404GT  PVC Pipe FItting 90°......c.cvveiiieieiiieennes 4
0707230706GT  Outlet HOSE.........ccoveveiiiieeeieeeceeee 2
5108114060GT Boom Hose Lock Bracket........................ 1
010003015/GT SCREW M6X25 UNI 5931 8.8 ZN.......... 2
0707230181GT  Nut M8 UNI 7473 .6
01.0031.0055 FLAT WASHER D8 UNI 6592 ZN............ 6
0707230176GT SCREW,TSPEI M8X25........covvviiiiiiiinns 6
0707230232GT  Plain Washer D8x16 UNI 6592............... 2
121



I 800 Optionals February 2017

803.1 607981 Air Conditioning - Part 2

ATEREX BRAND

122 GTH-5519 Part No. 645054




February 2017

800 Optionals

Iltem Part No.

A

B

D

S

1  0908050193GT

2 (0908050192GT

3 5108114778GT

4 01.0001.0257

5  01.0031.0055

6  01.4032.0003

7  5108114417GT

8  01.0001.0258

9  01.0001.0256
10  01.0023.0054
11 0L4001L0179GT
12 0L003L0299GT
13 090803043GT
14 0r07230378GT
15  0908080575GT

Description Qty.

Draft 607980 Position A
Draft 607980 Position B
Draft 607980 Position D
Draft 607980 Position S

Hose 1/2". ..o 1
Hose 13/32"......cccoviiiiieeeeneee e 1
SUPPOIt.cciiiiiiiie e 1
SCREW M8X30 UNI 5739 8.8 ZN..........

FLAT WASHER D8 UNI 6592 ZN...
SPRING WASHER D 8 ZN.........ccceeueeee

SUPPOTt.ccceiiiiiiiieee e 1
SCREW M8X35 UNI 5739 8.8 ZN.......... 1
SCREW M8X25 UNI 5739 8.8 ZN.......... 2
NUT,M8 UNI 7473 6S ZN.......ccvvvvreeennne 1
Screw TE M8X100 UNI 5737 10.9 ZN.....1
FLAT WASHER D8 UNI 6593 ZN............ 1
Belt A33 13X838 ATl......oeevviieeriiieeeiinn. 1
Compressor...
FLANGE.........oviiiiiiiiiiiee e

Part No. 645054

Genie
GTH-5519

803.1 607981 Air Conditioning - Part 2

123



I 800 Optionals February 2017

804.1 607982 Air Conditioning - Part 3

ATEREX BRAND

124 GTH-5519 Part No. 645054




February 2017 800 Optionals
804.1 607982 Air Conditioning - Part 3
Iltem Part No. Description Qty.
1 01.0001.0254 SCREW M8X20 UNI 5739 8.8 ZN.......... 2
2 0707230377GT  Pressure SensSOr.........ccoceeeiiienieiiiinnnines 1
3 01.4006.0006 Screw TSPEI M5X16 UNI 5933 10.9
4 5600050009GT FUSE HOLDER.........cooviiiiiiieeeeeiiiiieen 1
5 0707030188GT RELAY HOLDER.........ccoviiiiiiieeeeeiiiiiees 2
6  634976GT FUSE ..ottt 1
7 07.0703.0486 RELAY .....tttiiiiiiiiiiiieeee e 2
8  5600060017GT Relay Support Bracket...........cccceeueeeennes 1
9 0707230494GT  SUPPORT .....oeiiiiiieiiiieeerieee e 1
10 01.0031.0053 FLAT WASHER D5 UNI 6592 ZN............ 1
11 01.0023.0052 STOP NUT M5 UNI 7473 6S ZN............. 1
12 5600170053GT Air Condition Switch Cover... W1
13 5600170048GT  SWITCH...ciiiiiiiiiiiiiiiee e 1
14 0707230396GT Temperature SWItCh..........ccccoeviieivineeene 1
15 0707280541GT  FaN.....ccociiiiiiiiiiiiicciceee s 2
16 01.0031.0055 FLAT WASHER D8 UNI 6592 ZN............ 2
17 01.4032.0003 SPRING WASHER D 8 ZN........ccoouvvnnen 2
Genie
Part No. 645054 GTH-5519 125



I 800 Optionals February 2017

805.1 607974 Hydraulic Quick Coupling And 1 Aux Circuit (Electric Part)

nie.

ATEREX BRAND

126 GTH-5519 Part No. 645054




February 2017

800 Optionals

Iltem Part No.

51.08114537GT
0100190104GT
5600230061GT
540101.0015GT
01000L0104GT
01.0031.0298GT
01.40320002GT
5506020848GT

0w N o g b~ W N P

8  5506021027GT

9  560017.0063GT
10  560017.0035GT

805.1 607974 Hydraulic Quick Coupling And 1 Aux Circuit (Electric Part)

Description

ELECTRICAL CABLE SUPPORT....
NUT M8 UNI 5588 6S ZN................
Cable Re€l.......ccccevvvvveeiiiiieeiiie s

SPRING WASHER D6 ZN...............
BoOm LiN€.....ccuvvveeeieeiiiieieee e

To SN GTH5516M-5474

Boom LiN€......cccvevvieeeciee e

For SN GTH5516M-5342; From SN
GTH5516M-5475

SWITCH COVER..........cccovvrinnnn.
SWITCH....cooiiiii,

Ganie

Part No. 645054

GTH-5519

127



February 2017

I 800 Optionals

806.1 607975 Hydraulic Quick Coupling And 1 Aux Circuit (Hydraulic Part)

Part No. 645054

GTH-5519

128



February 2017

800 Optionals |

806.1 607975 Hydraulic Quick Coupling And 1 Aux Circuit (Hydraulic Part)

Item Part No. Description Qty. |Item
1  5109035062GT Protection Cylinder...........ccccocveeviinnnennen. 1 36
2 5600170063GT SWITCH COVER.....ccccoiiiiieirieieieienne 1 37
3 BB00170085GT SWITCH..ooioceciireieeieisieieieee e 1
4 0406000017GT PIPE FITTING 1/2X1/2 BSP................... 4 38
5  0442400075GT SOLENOID VALVE ASSY 6 WAY............ 1 39
6 O7070L0BIEGT SOLENOID.........ooovooooesssesereccccreeeeresss 1 40
7  0406070114GT PIPE FITTING 3/8 BSPX9/16-18

ORFS...oieoteeeeeeeee e 3
8  0406070112GT PIPE FITTING M-M A 90 1/4 BSPX9/16-18
ORFS .ottt 1
9  0406050112GT FLEXIBLE HOSE 7.75 INCH ......c.cc....... 1
10  0406050114GT FLEXIBLE HOSE.......cccooovviieeieveveiereee 1
11  0406060113GT HOSE R2X1/4 LG 405 FD-F90 9/16-18
ORFS..iieeeeee e 1
12 0406070131GT PIPE FITTING TMF+C 9/16-18 ORFS.....1
13 01.0023.0053 STOP NUT M6 UNI 7473 6S ZN............. 4
14 5305000601GT  CYlNAEr.....cccueiiiiiiieiiiiee e 1
To SN GTH5515B-2614
14  5305000604GT  Cylinder......ccccoeieiiiieiiieniieiiceiee e 1
From SN GTH5515B-2615
15  01.0001.0252 SCREW M8X16 UNI 5739 8.8 ZN.......... 4
16  01.0001.0355 SCREW M10X25 UNI 5739 8.8 ZN........ 4
17  01.4032.0004 SPRING WASHER D10 ZN.......c.ccceceuu.. 4
18  0LO03LO30IGT FLAT WASHER D10 UNI 6593 ZN.......... 4
19 54000L008BGT  PiM..ceciieceiiiiieiiieieeeee e 1
20 0100030162GT SCREW M6X50 UNI 5931 8.8 ZN.......... 2
21 04.4239.0002 VALVE......ccccoiiiririeiiieieieieiiieieeesenesenna 1
22 0406070132GT PIPE FITTING 45 M-M 1/4 BSPX9/16-18
ORFS..iieeeeee e 1
23 5L0BLLIAS27TGT  SUPPORT .ecoiiiiiiicieieieee s 1
24 O745290158GT  JOINt Kit...cvovoveviiiieieieierceeeeeeeee e 1
25  0406070L10GT PIPE PIPE FITTING 1/2BSPX11/16-16
ORFS..iieeeeee e 2
26  04.4210.0019 QUICK COUPLING, FEMALE 1/2.......... 2
27  0406020615GT HOSE R2X1/2 430 F90 BSP F90 BSP A
270° et 1
28  0LO0BLO299GT FLAT WASHER D8 UNI 6593 ZN............ 2
29 0406020613GT HOSE R2X1/2 500 F90 F90 BSP A
2705 e 1
30 01.0031.0054 FLAT WASHER D6 UNI 6592 ZN............ 5
31  0406070163GT PIPE PIPE FITTING 1/4BSPX11/16-16
ORFS..iieeeeee e 2
32 BA000L0087GT  PiN..cciiiiiiiiiiieiie e 1
33 04.4210.0018 QUICK COUPLING, MALE 1/2............... 2
34 (0L40080036GT SCREW M8X65 UNI 5931 8.8 ZN.......... 4
35  0406000107GT PIPE FITTING GMF 1/2 BSP.......cccce..... 1
Genie
Part No. 645054 GTH-5519

Part No.

070701.0317GT
04.0605.1633GT

0604420122GT
01.0031.0055
01.4032.0003

Description Qty.
SINGLE VALVE BODY.......cccoeoeviiirnnn. 1
HOSE R2X3/8 LG 1050 F90-F90 11/16-16
90, ettt 2
BONDED RING 1/2"

FLAT WASHER D8 UNI 6592 ZN............ 4
SPRING WASHER D 8 ZN........ccceueeee. 6

129



February 2017

(<o

-

NI

ATEREX BRAND

G

‘ 807.1 607976 Work Lights

I 800 Optionals

Part No. 645054

GTH-5519

130



February 2017

800 Optionals

Iltem Part No.

56.0017.0045GT
560017.0132GT
51.08114490GT
01.0001.024GT
0100310085GT
01.40320003GT
51.08114162GT

N o ok~ WN P

7 5108114717GT

8  5108114536GT

8  5108114718GT

9  5600170124GT
13 5506020848GT

13 5506021027GT

Description Qty.
SWITCH COVER.......cccooviiiiiiiieiicine 1
Switch Contact.........c.ccoveviiieniiiiicie 1
WORKING LIGHT BOOM SUPPORT.....1
SCREW M8X20 UNI 5739 8.8 ZN.......... 2
FLAT WASHER D8 UNI 6592 ZN............ 4
SPRING WASHER D8 ZN........ccccovvenene 2
SUPPOIt.cciiiiiiiie e 1
to SN GTH5515B-2614
SUPPOTt.ccceiiiiiiieeee e 1
from SN GTH5515B-2615

SUPPOIt.cc it 1
to SN GTH5515B-2614
SUPPOIt.cciiiiiiiic e 1
from SN GTH5515B-2615

WoOrk Light.......cooviiiiiiiiiiiieiceecieeee 3
Boom Line

To SN GTH5516M-5474

BoOM LiNE......vveeeeeeieiiiiieee e 1
For SN GTH5516M-5342; From SN
GTH5516M-5475

Part No. 645054

GTH-5519

Ganie

807.1 607976 Work Lights

131



800 Optionals February 2017

808.1 607983 Road Lights - Part 1

ATEREX BRAND

132 GTH-5519 Part No. 645054




February 2017

800 Optionals

Iltem Part No. Description Qty.
1 0707030306GT BULB, HEADLAMP........cccuvvviieieeeiiiiiinen 2
2 5600100058GT BULB,12V,45/40W.......ccoiuiiiiiiiiiiiieaaae 2
3 0707030305GT BULB, HEADLAMP......ccccvvveiiiiieirieeens 2
4 5600100034GT LIGHT,FRONT,RIGHT.......c.oevvveiiiiiiiiiinens 1
5 5600100035GT LIGHT,FRONT,LEFT......ccvttieeieeeiiiiee. 1
6 5108114030GT  SUPPORT......oeiiiiiiiiiieeeiiee e 1

To Serial Number GTH5515B - 2614
6  5108114716GT Right Rear Road Light Support............... 1
From Serial Number GTH5515B - 2615
7 5108114038GT SUPPORT....ccoiiiiiiiieeeeeeiiieee e 1
To Serial Number GTH5515B - 2614
7  5108114715GT Right Left Road Light Support................ 1
From Serial Number GTH5515B - 2615
8 5600100037GT LIGHT,REAR,RIGHT.......ccevvviveieiiiiiiieens 1
5600100036GT LIGHT,REAR,LEFT....ccooiiiiiiiieeeiiiee 1
10 01.4032.0003 SPRING WASHER D 8 ZN
11 01.0031.0055 FLAT WASHER D8 UNI 6592 ZN............ 4
12 01.0001.0256 SCREW M8X25 UNI 5739 8.8 ZN.......... 4
13 01.0031.0054 FLAT WASHER D6 UNI 6592 ZN............ 4
14 01.0023.0053 STOP NUT M6 UNI 7473 6S ZN............. 4
Part No. 645054

GTH-5519

Ganie

808.1 607983 Road Lights - Part 1

133



I 800 Optionals February 2017

809.1 607984 Road Lights - Part 2

Genie
134 GTH-5519 Part No. 645054




February 2017

800 Optionals

Iltem Part No. Description Qty.
1  5506020851GT Chassis Line......ccccoeriiinieniiicniinieene. 1
2 55060208AGT Rear Left Lights Line.......cccooceeeeiiienninns 1
3 5506020853GT Rear Right Lights Line.........cccccovevennenne 1
4 5506020852GT Road Light Cab Harness...........ccccceeee 1
To SN GTH5516M-5341
4 5506020981GT Road Light Cab Harness..........ccccceeeuee 1
From SN GTH5516M-5342
Genie
Part No. 645054 GTH-5519

809.1 607984 Road Lights - Part 2

135



February 2017

I 800 Optionals

810.1 607985 Telematics

-

NI

ATEREX BRAND

G

Part No. 645054

GTH-5519

136



February 2017

800 Optionals

Iltem Part No. Description Qty.
1  1262435GT DECAL,TELEMATICS,UR........ccccerurnr... 1
2 1261777GT  NUT,8-32, URI TELEMATICS.................. 2
3  1261360GT MODULE,TELEMATICS,ZTR,M6H......... 1
4  1261468GT BRACKET, URI TELEMATICS................ 1
Genie
Part No. 645054 GTH-5519

810.1 607985 Telematics

137



I 800 Optionals February 2017

810.2 607989 Telematics M8

Genie
138 GTH-5519 Part No. 645054




February 2017

800 Optionals

Iltem Part No.

550602.1092GT
51.08114830GT
1271765GT

01.0001.1438GT
0100310053GT
01.00230052GT

o g~ W N P

Description Qty.
TELEMATICS ZTR M8 WIRING.............. 1
ZTR M8 SUPPORT........coovivirerireieinenns 1
MODULE TELEMATICS M8.........ccovuun. 1

SCREW M5X20 UNI 5739 8.8 ZN.......... 4

FLAT WASHER D5
STOP NUT M5 UNI

UNI 6592 ZN............ 4
7473 6S ZN............. 4

Ganie

Part No. 645054

GTH-5519

810.2 607989 Telematics M8

139



I 800 Optionals February 2017

811.1 607986 Front Protection Grid

Genie
140 GTH-5519 Part No. 645054




February 2017

800 Optionals

Iltem Part No.

01.0001.0252
01.4032.0003
01.0031.0299GT
51.09035193GT

A W N P

Description

SCREW M8X16 UNI 5739 8.8 ZN
SPRING WASHER D 8 2ZN...........
FLAT WASHER D8 UNI 6593 ZN..
Front Grille........ccocoeiiiiiiiiiciies

Ganie

Part No. 645054

GTH-5519

811.1 607986 Front Protection Grid

141



I 800 Optionals February 2017

812.1 607990 Rear Proximity Alarm

Genie
142 GTH-5519 Part No. 645054




February 2017

800 Optionals

Iltem Part No.

550602.1095GT
5108114872GT
1257987GT

01.0001.1538GT
0100310053GT
01.00230052GT
1257988GT

5108114875GT
01.40030037GT

© 00 N O O B~ W N PP

Description Qty.
WIRING.......cooviiiiieiiiceteeee e 1
SUPPORT ..ottt 1
SENSOR,REAR PROXIMITY ALARM.....1
SCREW M5X16 UNI5737 8.8 ZN........... 4
FLAT WASHER D5 UNI 6592 ZN............ 8
STOP NUT M5 UNI 7473 6S ZN............. 8
DISPLAY ...oooviieiiteietieeet e 1
DISPLAY SUPPORT......cccoeeveveiiiiiieinas 1

SCREW M5X20 UNI 5931 8.8 ZN.......... 4

Part No. 645054

GTH-5519

Ganie

812.1 607990 Rear Proximity Alarm

143



February 2017

| Part Number Index

The Part Number Index is a numeric index of all part numbers included in this manual. The index shows what page(s) the part is used on.

Part Number Page Part Number Page Part Number Page Part Number Page
01.0001.0057GT 01.0023.0057GT ....... 73 01.4032.0005GT ....... 59 04.0605.1446GT
01.0001.0104GT . 01.0023.0058GT ....... 61, 65 01.4032.0007 04.0605.1449GT .
01.0001.0106GT 01.0023.0062GT ....... 17 01.4032.0007GT 04.0605.1494GT
01.0001.0108GT 01.0031.0051GT ....... 59 01.4032.0011 ............ 04.0605.1536GT
01.0001.0154GT . 01.0031.0053 . 01.4041.0005GT 04.0605.1552GT .
01.0001.0156 ............ 01.0031.0053GT ....... 59, 139, 143 02.0117.0101GT 04.0605.1607GT
01.0001.0156GT 01.0031.0054 ............ 129, 133 02.0117.0119GT 04.0605.1608GT
01.0001.0206GT . 01.0031.0054GT ....... 19, 51, 53, 57, 02.4102.0012GT ... 04.0605.1633GT .
01.0001.0207 ............ 63, 75, 105 04.0214.0035GT 04.0605.1706GT
01.0001.0209GT 01.0031.0055 ............ 97,121, 123, 04.0220.0053GT 04.0605.1707GT
01.0001.0211GT . 125,129, 133 04.0220.0055GT ... 04.0605.1715GT .
01.0001.0252 ............ 01.0031.0055GT ....... 17,19,51,57,  04.0227.0000GT 04.0605.1778GT
01.0001.0252GT 73,79,93,95  04.0227.0051GT 04.0605.1781GT
01.0001.0254 109, 131 04.0227.0054GT ... 04.0605.1783GT .
01.0001.0254GT ....... 51,73,93,95  01.0031.0056 ............ 21 04.0227.0058GT 04.0607.0101GT
131 01.0031.0056GT ....... 17,57, 61, 65 04.0227.0068GT 04.0607.0103GT
01.0001.0256 ............ 123,133 01.0031.0057GT .......59 04.0227.0144GT ... 04.0607.0107GT .
01.0001.0256GT .......57, 59 01.0031.0059 ............15, 99 04.0227.0503GT ... 04.0607.0109GT .
01.0001.0257 ...... .55, 123 01.0031.0059GT .......59, 65 04.0600.0017GT ... 04.0607.0110GT .
01.0001.0257GT .......17, 19, 51, 57, 59 01.0031.0062 ....... .15 04.0600.0046GT ... 04.0607.0111GT
01.0001.0258 ............81, 123 01.0031.0063GT ....... 17 04.0600.0087GT ...
01.0001.0260GT . 01.0031.0099GT .......59 04.0600.0107GT ... 04.0607.0112GT
01.0001.0304GT . 01.0031.0151 ...........15, 21 04.0600.0228GT ... 04.0607.0113GT .......85, 101, 103, 105
01.0001.0308GT . 01.0031.0298 ............15 04.0602.0613GT ... 04.0607.0114GT .......97, 129
01.0001.0353 .. 01.0031.0298GT ....... 17,19, 65, 105, 04.0602.0615GT ... 04.0607.0115GT .
01.0001.0355 .. 127 04.0605.0100GT 04.0607.0117GT
01.0001.0355GT 01.0031.0299GT ....... 15,19, 51,53,  04.0605.0112GT 04.0607.0119GT
01.0001.0356 55,57,59,73,  04.0605.0113GT ... 04.0607.0121GT .
01.0001.0356GT 123,129, 141 04.0605.0114GT 04.0607.0122GT
01.0001.0357GT 01.0031.0301GT ....... 19,21,51,55,  04.0605.0136GT 04.0607.0124GT
01.0001.0401GT . 73,129 04.0605.0179GT ... 04.0607.0131GT .
01.0001.0402 ............ 01.4001.0003GT 04.0605.0188GT 04.0607.0132GT
01.0001.0405 .. 01.4001.0006GT 04.0605.0192GT 04.0607.0139GT
01.0001.0409 .. 01.4001.0008GT 04.0605.0224GT ... 04.0607.0141GT .
01.0001.0506GT 01.4001.0012GT 04.0605.0225GT 04.0607.0142GT
01.0001.0508GT 01.4001.0025GT 04.0605.0259GT 04.0607.0143GT
01.0001.0651GT . 01.4001.0045GT 04.0605.0271GT ... 04.0607.0153GT .
01.0001.0659GT 01.4001.0057GT 04.0605.0299GT 04.0607.0163GT
01.0001.0703GT 01.4001.0061GT 04.0605.0331GT 04.0607.0178GT
01.0001.1438GT . 01.4001.0069GT .. 04.0605.0348GT ... 04.0607.0179GT .
01.0001.1458GT 01.4001.0078 ............ 04.0605.0453GT 04.0607.0180GT
01.0001.1465 ............ 01.4001.0078GT 04.0605.0477GT 04.0607.0182GT
01.0001.1465GT . 01.4001.0106GT 04.0605.0556GT ....... 04.0607.0196GT .
01.0001.1476GT . 01.4001.0164GT 04.0605.0626GT .......85, 87, 89 04.0607.0236GT .
01.0001.1482GT . 01.4001.0179GT 04.0605.0637GT .......105 04.0607.0237GT .
01.0001.1538GT . 01.4003.0000GT 04.0605.0640GT .......105 04.0607.0793GT .
01.0002.0000GT . 01.4003.0012GT 04.0605.0652GT .......103 04.0607.0821GT .
01.0003.0155GT . 01.4003.0036GT 04.0605.0654GT .......103 04.0607.0844GT .
01.0003.0157GT . 01.4003.0037GT 04.0605.0655GT ... 04.0607.0845GT .
01.0003.0158 .. 01.4003.0041GT 04.0605.0656GT ... 04.0607.0852GT .
01.0003.0162GT . 01.4006.0002GT 04.0605.0674GT ... 04.4210.0016GT .
01.0003.0203GT 01.4006.0004GT 04.0605.0803GT 04.4210.0018 ............
01.0003.0205GT 01.4006.0006 ............ 04.0605.0837GT 04.4210.0018GT
01.0003.0208GT . 01.4006.0011GT .. 04.0605.0867GT ... 04.4210.0019
01.0003.0210GT 01.4006.0013GT 04.0605.0943GT 04.4210.0019GT
01.0003.0255GT 01.4019.0004 ............ 04.0605.0950GT 04.4220.0063GT
01.0003.0257GT . 01.4019.0021GT .. 04.0605.0956GT ... 04.4223.0017GT .
01.0003.0941GT 01.4023.0010GT 04.0605.0961GT 04.4223.0018GT

01.0003.0959GT
01.0019.0103GT .
01.0019.0104GT
01.0019.0105GT
01.0023.0052
01.0023.0052GT
01.0023.0053
01.0023.0053GT

01.0023.0054
01.0023.0054GT

01.0023.0055GT

01.0023.0056
01.0023.0056GT

127

51, 61, 65

...125

139, 143

129, 133
17,19, 63, 65,
75, 105, 113
21,97,123
17,19, 51, 53,
57,59, 73, 85,
109

17,19, 51, 73,
75, 85

01.4031.0001GT
01.4031.0002GT
01.4031.0003GT
01.4031.0004GT
01.4032.0000GT
01.4032.0001GT
01.4032.0002
01.4032.0002GT

01.4032.0003

01.4032.0003GT

01.4032.0004 ....
01.4032.0004GT

19, 51, 53, 57,
75,127

15, 55, 123, 125,
129, 133, 141
19, 51, 53, 57,
59, 73, 79, 93,
95,131

21, 55,99, 129

04.0605.1039GT
04.0605.1040GT ...
04.0605.1041GT
04.0605.1042GT
04.0605.1044GT ...
04.0605.1289GT
04.0605.1335GT
04.0605.1411GT ...
04.0605.1416GT
04.0605.1419GT
04.0605.1421GT ...
04.0605.1422GT ...
04.0605.1426GT ...
04.0605.1431GT ...
04.0605.1432GT ...

19, 51, 57, 59, 04.0605.1433GT ...
73, 93, 105 04.0605.1435GT
Genie

ATEREX BRAND

144

04.4224.0000GT
04.4227.0012GT .
04.4227.0016GT
04.4227.0027GT
04.4229.0087GT .
04.4229.0088GT
04.4235.0048GT
04.4236.0029GT .
04.4236.0107GT
04.4237.0010GT
04.4238.0059GT .
04.4238.0088GT .
04.4239.0002
04.4239.0004GT .
04.4239.0005GT .
04.4239.0051GT .
04.4239.0052GT

GTH-5519

Part No. 645054



February 2017 |

Part Number Index (continued) |

Part Number Page Part Number Page Part Number Page Part Number Page

04.4239.0083GT 07.0704.0137GT 07.0709.1121GT ....... 31 07.0709.1198GT ....... 25, 39,41
04.4240.0052GT 07.0704.0138GT 07.0709.1122GT ....... 41 07.0709.1199GT ....... 41
04.4240.0075GT . 07.0704.0143GT ... 07.0709.1123GT ....... 35, 37,47, 49 07.0709.1200GT ....... 41
05.0401.0016GT 07.0704.0144GT 07.0709.1124GT ....... 25,41 07.0709.1201GT ....... 33
05.0401.0017GT 07.0704.0145GT 07.0709.1125GT ....... 39, 43 07.0709.1203GT ....... 29
05.4309.0001GT . 07.0704.0169GT ... 07.0709.1126GT ....... 25 07.0709.1204GT ....... 25

05.4309.0002GT .
05.4329.0003GT .
06.0401.0123GT .

07.0704.0173GT ...
07.0704.0184GT ...
07.0704.0407GT ...
06.0401.1509GT . 07.0704.0415GT ...
06.0401.1510GT ....... 07.0704.0473GT ...
06.0442.0101 ...... . 07.0705.0081GT ...
06.0442.0103GT . 07.0705.0085GT ...

07.0709.1127GT ....... 35, 37,47, 49 07.0709.1206GT ....... 25
07.0709.1128GT ....... 35, 37,47, 49 07.0709.1207GT ....... 25
07.0709.1129GT ....... 31 07.0709.1208GT ....... 25
07.0709.1130GT ....... 27,43 07.0709.1209GT ....... 35,37,47,49
07.0709.1131GT ....... 35,37,47,49 07.0709.1210GT ....... 35,37,47,49
07.0709.1132GT ....... 35,37,47,49 07.0709.1212GT ....... 25,41
07.0709.1133GT ....... 35, 37,47, 49 07.0709.1214GT ....... 29, 45

06.0442.0120GT . 07.0705.0094GT ... 07.0709.1134GT ....... 27,43 07.0709.1215GT ....... 27,43
06.0442.0122GT 07.0705.0095GT 07.0709.1135GT ....... 35, 37,47, 49 07.0709.1216GT ....... 27,43
06.0442.0124GT 07.0705.0097GT 07.0709.1136GT ....... 27 07.0709.1217GT ....... 33
06.0442.0125GT . 07.0705.0098GT ... 07.0709.1137GT ....... 29 07.0709.1218GT ....... 39
06.0442.0127GT 07.0705.0099GT 07.0709.1138GT ....... 33 07.0709.1219GT ....... 39
06.0442.0128GT 07.0705.0100GT 07.0709.1139GT ....... 39 07.0709.1220GT ....... 39
07.0501.0026GT . 07.0706.0043GT ... 07.0709.1140GT ....... 33 07.0709.1221GT ....... 39
07.0501.0027GT 07.0706.0061GT 07.0709.1141GT ....... 33 07.0709.1325GT ....... 25
07.0501.0050GT 07.0709.1067GT 07.0709.1142GT ....... 33 07.0709.1326GT ....... 25,41
07.0501.0051GT . 07.0709.1068GT .......25, 39, 41 07.0709.1143GT ....... 33, 39 07.0709.1327GT ....... 35,37,47,49
07.0501.0052GT 07.0709.1069GT ....... 35,37,47,49 07.0709.1144GT ....... 31 07.0709.1328GT ....... 35,37,47,49
07.0501.0097GT 07.0709.1070GT ....... 33 07.0709.1148GT ....... 25, 35, 37, 41, 07.0709.1329GT ....... 25,41
07.0700.0006GT . 07.0709.1071GT ....... 25, 33, 35, 37, 47, 49 07.0709.1330GT ....... 25
07.0700.0023GT 41, 47, 49 07.0709.1149GT ....... 35, 37, 47, 49 07.0709.1331GT ....... 27

07.0700.0028GT
07.0700.0035GT .
07.0700.0039GT
07.0700.0040GT
07.0700.0041GT .
07.0700.0051GT .
07.0700.0052GT .
07.0700.0057GT .
07.0701.0211GT .

07.0709.1072GT
07.0709.1073GT ...
07.0709.1074GT
07.0709.1076GT
07.0709.1077GT ...

07.0709.1150GT ....... 35, 37, 47,49 07.0709.1332GT ....... 25
07.0709.1151GT ....... 35, 37, 47, 49 07.0709.1333GT ....... 29
07.0709.1152GT ....... 35, 37, 47, 49 07.0709.1334GT ....... 25
07.0709.1153GT ....... 35, 37, 47, 49 07.0709.1335GT ....... 25
.25, 41 07.0709.1154GT ....... 35, 37, 47, 49 07.0709.1336GT ....... 33
07.0709.1078GT .......35, 37, 47, 49 07.0709.1155GT ....... 25, 35, 37, 41, 07.0709.1337GT ....... 33
07.0709.1079GT .......35, 37, 47, 49 47,49 07.0709.1338GT ....... 33
07.0709.1080GT ....... 25, 35, 37, 41, 07.0709.1156GT ....... 29 07.0709.1339GT ....... 33

47, 49 07.0709.1157GT ....... 29 07.0709.1340GT ....... 25

07.0701.0241GT . 07.0709.1081GT 07.0709.1158GT ....... 29 07.0709.1341GT ....... 25
07.0701.0267GT . 07.0709.1082GT ... 07.0709.1159GT ....... 29 07.0709.1343GT ....... 25,41
07.0701.0268GT . 07.0709.1083GT ... 07.0709.1160GT ....... 27,29, 43, 45 07.0709.1344GT ....... 35,37
07.0701.0269GT . 07.0709.1084GT ... 07.0709.1161GT ....... 39, 43 07.0709.1346GT ....... 41
07.0701.0270GT 07.0709.1085GT 07.0709.1162GT ....... 27,39, 43 07.0709.1347GT ....... 43
07.0701.0271GT 07.0709.1086GT 07.0709.1163GT ....... 27,39, 43 07.0709.1348GT ....... 41, 45
07.0701.0316GT . 07.0709.1087GT ... 07.0709.1164GT ....... 27,39, 43 07.0709.1349GT ....... 41
07.0701.0317GT 07.0709.1088GT 07.0709.1165GT ....... 27,39, 43 07.0709.1350GT ....... 35, 37,47, 49
07.0703.0060GT 07.0709.1089GT 07.0709.1166GT ....... 39, 43 07.0709.1369GT ....... 41
07.0703.0071GT . 07.0709.1090GT ... 07.0709.1167GT ....... 27,43 07.0709.1370GT ....... 25,41
07.0703.0080GT 07.0709.1091GT 07.0709.1168GT ....... 39 07.0709.1371GT ....... 27
07.0703.0148GT 07.0709.1092GT 07.0709.1169GT ....... 39 07.0709.1372GT ....... 29
07.0703.0188GT . 07.0709.1093GT ... 07.0709.1170GT ....... 25, 39 07.0709.1373GT ....... 31
07.0703.0189GT 07.0709.1094GT 07.0709.1171GT ....... 39 07.0709.1374GT ....... 31
07.0703.0229GT 07.0709.1095GT ....... 39, 43 07.0709.1172GT ....... 25,39, 41 07.0709.1375GT ....... 35, 37,47, 49
07.0703.0305GT . 07.0709.1096GT .......35, 37, 47, 49 07.0709.1173GT ....... 39 07.0709.1376GT ....... 41
07.0703.0306GT 07.0709.1097GT ....... 25,41 07.0709.1174GT ....... 39 07.0709.1377GT ....... 39
07.0703.0429GT 07.0709.1098GT 07.0709.1175GT ....... 39 07.0709.1378GT ....... 25
07.0703.0472GT . 07.0709.1099GT ... 07.0709.1176GT ....... 39 07.0709.1379GT ....... 25
07.0703.0485GT 07.0709.1100GT 07.0709.1177GT ....... 25,39, 41 07.0712.0154GT ....... 51
07.0703.0486 ............ 07.0709.1101GT 07.0709.1178GT ....... 39 07.0712.0162GT ....... 51
07.0703.0487GT . 07.0709.1102GT ... 07.0709.1179GT ....... 25,41 07.0712.0163GT ....... 51
07.0703.0640GT . 07.0709.1103GT ... 07.0709.1180GT ....... 25,41 07.0712.0164GT ....... 51
07.0703.0714GT . 07.0709.1104GT ... 07.0709.1181GT ....... 25,41 07.0712.0165GT ....... 51
07.0703.0729GT . 07.0709.1105GT ... 07.0709.1182GT ....... 41 07.0712.0175GT ....... 51
07.0704.0023GT . 07.0709.1106GT ... 07.0709.1183GT ....... 25,41 07.0712.0234GT ....... 51
07.0704.0032GT . 07.0709.1107GT ... 07.0709.1184GT ....... 25,41 07.0712.0235GT ....... 51
07.0704.0033GT . 07.0709.1108GT ... 07.0709.1185GT ....... 25,41 07.0712.0236GT ....... 51
07.0704.0034GT . 07.0709.1109GT ... 07.0709.1186GT ....... 25,41 07.0712.0237GT ....... 51
07.0704.0035GT . 07.0709.1110GT ... 07.0709.1187GT ....... 25,41 07.0712.0238GT ....... 51
07.0704.0038GT 07.0709.1111GT 07.0709.1188GT ....... 25 07.0712.0239GT ....... 51
07.0704.0042GT 07.0709.1112GT 07.0709.1189GT ....... 33 07.0712.0240GT ....... 51
07.0704.0045GT . 07.0709.1113GT ... 07.0709.1190GT ....... 25,41 07.0712.0241GT ....... 51
07.0704.0078GT 07.0709.1114GT 07.0709.1191GT ....... 25,41 07.0712.0242GT ....... 51
07.0704.0117GT 07.0709.1115GT 07.0709.1192GT ....... 25,41 07.0712.0261GT ....... 51
07.0704.0118GT . 07.0709.1116GT ... 07.0709.1193GT ....... 25,41 07.0713.0061GT ....... 59
07.0704.0119GT 07.0709.1117GT 07.0709.1194GT ....... 25 07.0713.0062GT ....... 59
07.0704.0133GT 07.0709.1118GT 07.0709.1195GT ....... 25 07.0713.0063GT ....... 59
07.0704.0134GT . 07.0709.1119GT ... 07.0709.1196GT ....... 25 07.0721.0019GT ....... 85

07.0704.0136GT

07.0709.1120GT ....... 35, 37,47, 49 07.0709.1197GT ....... 35, 37, 47, 49 07.0721.0117GT ....... 85

Genie

ATEREX BRAND

Part No. 645054 GTH-5519 145




February 2017

| Part Number Index (continued)

Part Number

Page

Part Number Page

Part Number

Part Number

07.0721.0120GT
07.0721.0121GT

07.0721.0122GT .

07.0721.0123GT
07.0722.0053GT

07.0723.0010GT .
07.0723.0024GT .
07.0723.0037GT .
07.0723.0039GT .
07.0723.0040GT .
07.0723.0042GT .
07.0723.0054GT .
07.0723.0055GT .
07.0723.0057GT .

07.0723.0074GT
07.0723.0075GT

07.0723.0076GT .

07.0723.0079GT
07.0723.0089GT

07.0723.0090GT .

07.0723.0092GT
07.0723.0096GT

07.0723.0097GT .

07.0723.0104GT
07.0723.0108GT

07.0723.0109GT .

07.0723.0114GT
07.0723.0144GT

07.0723.0149GT .

07.0723.0152GT
07.0723.0155GT

07.0723.0156GT .
07.0723.0157GT .
07.0723.0161GT .
07.0723.0163GT .
07.0723.0168GT .
07.0723.0169GT .
07.0723.0172GT .
07.0723.0176GT .
07.0723.0181GT .

07.0723.0183GT
07.0723.0185GT

07.0723.0193GT .

07.0723.0194GT
07.0723.0198GT

07.0723.0221GT .

07.0723.0226GT
07.0723.0229GT

07.0723.0232GT .

07.0723.0236GT
07.0723.0342GT

07.0723.0345GT .

07.0723.0350GT
07.0723.0352GT

07.0723.0365GT .

07.0723.0366GT
07.0723.0370GT

07.0723.0371GT .
07.0723.0377GT .
07.0723.0378GT .
07.0723.0396GT .
07.0723.0397GT .
07.0723.0404GT .
07.0723.0410GT .
07.0723.0421GT .
07.0723.0424GT .

07.0723.0425GT
07.0723.0426GT

07.0723.0427GT .

07.0723.0428GT
07.0723.0429GT

07.0723.0433GT .

07.0723.0434GT
07.0723.0441GT

07.0723.0450GT .

07.0723.0451GT

19, 53, 57

...119

107
61

.65

61, 65, 67, 69
119

...119

61, 63, 65

07.0723.0452GT ....... 63, 65
07.0723.0453GT ....... 63, 65
07.0723.0454GT ....... 61, 65
07.0723.0456GT ....... 63, 65
07.0723.0459GT ....... 63
07.0723.0465GT ....... 65
07.0723.0484GT ....... 119
07.0723.0491GT ....... 61
07.0723.0494GT ....... 63, 125
07.0723.0498GT ....... 61
07.0723.0506GT ....... 63
07.0723.0516GT ....... 61
07.0723.0522GT ....... 61
07.0723.0540GT ....... 121
07.0723.0541GT ....... 125
07.0723.0542GT ....... 121
07.0723.0545GT ....... 121
07.0723.0546GT ....... 121
07.0723.0549GT ....... 121
07.0723.0550GT ....... 121
07.0723.0553GT ....... 121
07.0723.0555GT ....... 121
07.0723.0557GT ....... 121
07.0723.0561GT ....... 121
07.0723.0571GT ....... 63
07.0723.0627GT ....... 61, 63
07.0723.0628GT ....... 67, 69
07.0723.0629GT ....... 67, 69
07.0723.0632GT ....... 63
07.0723.0638GT ....... 67, 69
07.0723.0639GT ....... 67, 69
07.0723.0640GT ....... 67, 69
07.0723.0643GT ....... 63
07.0723.0644GT ....... 63
07.0723.0645GT ....... 63
07.0723.0646GT ....... 63
07.0723.0647GT ....... 63
07.0723.0648GT ....... 61
07.0723.0649GT ....... 61
07.0723.0651GT ....... 61, 65
07.0723.0652GT ....... 61, 65
07.0723.0654GT ....... 61, 65
07.0723.0655GT ....... 63

07.0723.0658GT ....... 119, 121

07.0723.0660GT ....... 119
07.0723.0661GT ....... 119
07.0723.0663GT ....... 119
07.0723.0672GT ....... 63
07.0723.0674GT ....... 63
07.0723.0675GT ....... 63
07.0723.0678GT ....... 67, 69
07.0723.0684GT ....... 63
07.0723.0686GT ....... 121
07.0723.0687GT ....... 121
07.0723.0688GT ....... 121
07.0723.0689GT ....... 121
07.0723.0693GT ....... 119
07.0723.0694GT ....... 119
07.0723.0697GT ....... 63
07.0723.0698GT ....... 121
07.0723.0699GT ....... 121
07.0723.0700GT ....... 121
07.0723.0702GT ....... 121
07.0723.0703GT ....... 121
07.0723.0704GT ....... 121
07.0723.0705GT ....... 121
07.0723.0706GT ....... 121
07.0723.0707GT ....... 121
07.0723.0708GT ....... 121
07.0723.0709GT ....... 121
07.0723.0710GT ....... 119
07.0723.0717GT ....... 61
07.0723.0719GT ....... 63
07.0723.0720GT ....... 61
07.0726.0043GT ....... 73
07.0726.0108GT ....... 21

146

07.0726.0138GT
07.0726.0139GT
07.0730.0080GT ...
07.0730.0081GT
07.0730.0082GT
07.0730.0084GT ...
07.0730.0085GT ...
07.0730.0086GT ...
07.0730.0093GT ...
07.0738.0004GT ...
07.0740.0347GT ...
07.0740.0429GT ...
07.4501.0067GT ...
07.4501.0284GT ...
07.4501.0285GT
07.4501.0286GT
07.4501.0287GT ...
07.4501.0289GT
07.4501.0290GT
07.4501.0291GT ...
07.4501.0303GT
07.4501.0304GT
07.4501.0330GT ...
07.4529.0027GT
07.4529.0111GT
07.4529.0119GT ...
07.4529.0158GT
07.4529.0209GT
07.4529.0214GT ...
09.0800.0025GT
09.0803.0000GT
09.0803.0012GT
09.0803.0026 .....
09.0803.0043GT
09.0803.0060GT ...
09.0803.0062GT ...
09.0803.0088GT ...
09.0803.0232GT ...
09.0803.0347GT ...
09.0803.0352GT ...
09.0803.0357GT
09.0803.0393GT
09.0803.0406GT ...
09.0803.0418GT
09.0803.0421GT
09.0803.0510GT ...
09.0803.0518GT
09.0803.0523 ............
09.0803.0539GT
09.0803.0540GT
09.0803.0543GT
09.0803.0568GT ...
09.0803.0571GT
09.0803.0572GT
09.0803.0575GT ...
09.0803.0616GT
09.0803.0666GT
09.0803.0667GT ...
09.0803.0827GT ...
09.0803.0863GT ...
09.0803.0871GT ...
09.0804.2300GT ...
09.0805.0000GT ...
09.0805.0070GT ...
09.0805.0119GT ...
09.0805.0146GT ...
09.0805.0147GT
09.0805.0166GT
09.0805.0171GT ...
09.0805.0192GT
09.0805.0193GT
09.0806.0062GT ...
09.0806.0063GT
09.0806.0066GT
09.4601.0072GT ...
09.4601.0082GT

Genie

ATEREX BRAND

09.4604.0047GT
09.4604.0069GT

09.4604.0073GT .

09.4604.0076GT
09.4610.0025GT

09.4610.0038GT .
09.4610.0043GT .
09.4610.0044GT .
09.4610.0045GT .
09.4610.0056GT .
09.4610.0057GT .
09.4618.0643GT .
09.4618.0644GT .
09.4618.0776GT .

09.4618.0801GT
09.4618.0802GT

09.4618.0803GT .

09.4618.0804GT
09.4618.0805GT

09.4618.0806GT .

09.4618.1025GT
09.4618.1347GT

09.4618.1622GT .

09.4618.1634GT
09.4618.1680GT

09.4618.1688GT .

09.4618.1690GT
09.4618.1691GT

09.4618.1738GT .

09.4618.1742GT
09.4618.1774GT

09.4618.1775GT .
09.4618.1780GT .
09.4618.1867GT .
09.4618.1999GT .
09.4627.0018GT .
09.4629.0018GT .
09.4632.0089GT .
09.4632.0090GT .
09.4632.0101GT .

09.4632.0108GT
09.4632.0109GT

09.4632.0110GT .

09.4635.0014GT
09.4635.0054GT

09.4636.0019GT .

09.4636.0037GT
09.4656.0016GT

09.4656.0019GT .

09.4661.0002GT
09.4661.0014GT

09.4661.0016GT .

09.4661.0020GT
09.4661.0021GT

09.4661.0022GT .

09.4670.0022GT
09.4670.0025GT

09.4670.0029GT .
09.4670.0030GT .
09.4670.0031GT .

1254827GT

1256281GT ...
1257987GT ...
1257988GT ...
1258639GT ...
1260357GT ...

1261360GT
1261468GT

1261777GT ...

1262435GT
1271765GT
1272242GT

214418FRGT .............

214418GT

215267FRGT .

215267GT

GTH-5519

Part No. 645054



February 2017 |

Part Number Index (continued) |

Part Number Page Part Number Page Part Number Page Part Number Page
215268FRGT ............. 11 51.0811.4841GT 54.0000.0261GT ....... 85 56.0002.0266GT ....... 113
215268GT ....cccovveee 51.0811.4872GT 54.0000.0262GT ....... 73 56.0002.0333GT ....... 113
216559GT .. . 51.0811.4875GT ... 54.0000.0263GT ....... 73 56.0005.0008GT ....... 111
216560GT .....ccoeeveee 51.0811.4880GT 54.0000.0264GT ....... 73 56.0005.0009GT ....... 125
216561GT .....ccoeeveee 51.0903.1300GT 54.0001.0081GT ....... 75 56.0005.0017GT ....... 125
237598FRGT . 51.0903.4997GT ... 54.0001.0086GT ....... 73 56.0006.9201GT ....... 113
237598GT ... 51.0903.5046GT ... 54.0001.0087GT ....... 129 56.0006.9211GT ....... 113
237601FRGT . 51.0903.5050GT ... 54.0001.0088GT ....... 129 56.0008.0013GT ....... 113
237601GT ... 51.0903.5057GT ... 54.0100.0002GT ....... 65 56.0008.5217GT ....... 113
237605FRGT . 51.0903.5062GT ... 54.0100.0005GT ....... 51 56.0009.0003GT ....... 17
237605GT ... 51.0903.5071GT ... 54.0100.0017GT ....... 65 56.0009.0009GT ....... 21
237971FRGT . 51.0903.5111GT ... 54.0100.0027GT ....... 77 56.0010.0005GT ....... 61, 65
237971GT .. 51.0903.5125GT ... 54.0100.0093GT ....... 97, 107 56.0010.0034GT ....... 133
28159GT ... . 51.0903.5187GT ... 54.0100.0099GT ....... 67, 69 56.0010.0035GT ....... 133
28175FRGT ............... 51.0903.5191GT 54.0100.0127GT ....... 51 56.0010.0036GT ....... 133
28175GT ..o 51.0903.5193GT 54.0100.0135GT ....... 51 56.0010.0037GT ....... 133
51.0113.9081GT . 51.0903.5205GT ... 54.0100.0151GT ....... 73 56.0010.0058GT ....... 133
51.0201.3943GT 51.0903.5273GT 54.0100.0152GT ....... 85 56.0010.0086GT ....... 21
51.0201.3944GT 51.1000.5200GT 54.0100.0153GT ....... 51 56.0010.0087GT ....... 17
51.0201.3973GT . 51.1000.5218GT ... 54.0100.0154GT ....... 75 56.0012.0027GT ....... 83
51.0400.5018GT 51.1100.0035GT 54.0101.0015GT ....... 127 56.0012.0074GT ....... 15
51.0600.2700GT 51.1301.9236 ............ 54.0200.0000GT ....... 73 56.0013.0000GT ....... 21
51.0600.9315GT . 52.1100.9118GT 54.0200.0001GT ....... 73 56.0013.0028GT ....... 21
51.0600.9323GT 52.1100.9131GT 54.0201.0073GT ....... 75 56.0016.0107GT ....... 67, 69
51.0800.3800GT 52.1100.9132GT 54.0202.0004GT ....... 85 56.0016.0183GT ....... 69
51.0803.5700GT . 52.1200.5300GT ... 54.0202.0006GT ....... 73 56.0016.0184GT ....... 67, 69
51.0807.8500GT 52.1200.5519GT 54.0702.0014GT ....... 17 56.0016.0195GT ....... 67, 69
51.0810.2700GT 52.1200.5521GT 54.0703.0001GT ....... 73 56.0017.0015GT ....... 67, 69
51.0810.6100GT . 52.1200.5522GT ... 54.0703.0003GT ....... 73 56.0017.0035GT ....... 69, 127, 129
51.0811.2000GT 52.1200.5523GT 54.0703.0004GT ....... 73 56.0017.0038GT ....... 69
51.0811.2600GT 52.1200.5525GT 54.0703.0008GT ....... 73 56.0017.0039GT ....... 67, 69
51.0811.2700GT . 52.1200.5526GT ... 54.0703.0037GT ....... 73 56.0017.0041GT ....... 69
51.0811.4008GT . 52.1200.5527GT ... 55.0208.0114GT ....... 53, 57 56.0017.0044GT ....... 67, 69
51.0811.4009GT . 52.1200.5528GT ... 55.0403.0046GT ....... 23 56.0017.0045GT ....... 69, 131
51.0811.4038GT . 52.1200.5547GT ... 55.0403.0081GT ....... 23 56.0017.0046GT ....... 67, 69
51.0811.4039GT . 52.1200.5548GT ... 55.0403.0082GT ....... 23 56.0017.0047GT ....... 67, 69
51.0811.4060GT . 53.0000.3811GT ... 55.0403.0088GT ....... 23 56.0017.0048GT ....... 69, 125
51.0811.4131GT . 53.0000.3823GT ... 55.0403.0090GT ....... 23 56.0017.0049GT ....... 67, 69
51.0811.4162GT . 53.0100.3210GT ... 55.0403.0095GT ....... 23 56.0017.0053GT ....... 69, 125
51.0811.4230GT . 53.0100.3222GT ... 55.0511.0001GT ....... 67, 69 56.0017.0054GT ....... 69
51.0811.4236GT 53.0300.2215GT 55.0602.0804GT ....... 105 56.0017.0063GT ....... 69, 127, 129
51.0811.4240GT 53.0300.2219GT 55.0602.0829GT ....... 117 56.0017.0070GT ....... 69
51.0811.4241GT . 53.0400.1809GT ... 55.0602.0833GT ....... 115 56.0017.0124GT ....... 131
51.0811.4413GT 53.0400.1817GT 55.0602.0836GT ....... 115 56.0017.0130GT ....... 69
51.0811.4414GT 53.0500.0601GT 55.0602.0848GT ....... 127,131 56.0017.0132GT ....... 67, 69, 131
51.0811.4417GT . 53.0500.0604GT ... 55.0602.0851GT ....... 135 56.0017.0134GT ....... 113
51.0811.4418GT 53.3001.0500GT 55.0602.0852GT ....... 135 56.0021.0078GT ....... 111
51.0811.4419GT 53.3001.5500GT 55.0602.0853GT ....... 135 56.0021.0107GT ....... 67, 69
51.0811.4430GT . 53.3001.5700GT ... 55.0602.0854GT ....... 135 56.0021.0161GT ....... 111
51.0811.4431GT 53.3001.6744GT 55.0602.0891GT ....... 113 56.0023.0051GT ....... 127
51.0811.4433GT 53.3001.6746GT 55.0602.0892GT ....... 113 58.2513.9083GT ....... 57
51.0811.4490GT . 53.3001.6747GT ... 55.0602.0944GT ....... 113 634973GT ..
51.0811.4527GT 53.3001.6749GT 55.0602.0947GT ....... 115 634975GT ..
51.0811.4533GT 53.3001.6753GT 55.0602.0975GT ....... 117 634976GT ..
51.0811.4536GT . 53.3001.6773GT ... 55.0602.0981GT ....... 135 640985GT ..
51.0811.4537GT 53.3001.6789GT 55.0602.0987GT ....... 115 640989GT ..
51.0811.4541GT 53.3001.6790GT 55.0602.1016GT ....... 115 640995GT ..
51.0811.4551GT . 53.3001.6792GT ... 55.0602.1020GT ....... 113 641004GT ..
51.0811.4552GT . 53.3001.6806GT ... 55.0602.1023GT ....... 113 641019GT ..
51.0811.4553GT . 53.3100.0059GT ... 55.0602.1024GT ....... 117 641024GT ..
51.0811.4554GT . 53.3200.0060GT ... 55.0602.1027GT ....... 127,131 641042GT ..
51.0811.4576GT . 53.3200.0083GT ... 55.0602.1030GT ....... 115 82366FRGT
51.0811.4617GT . 53.3301.0005GT ... 55.0602.1031GT ....... 115 82366GT ...
51.0811.4641GT . 53.3302.0016GT ... 55.0602.1032GT ....... 113 825015GT ..
51.0811.4642GT . 53.3402.1800GT ... 55.0602.1033GT ....... 117 82558FRGT
51.0811.4643GT . 53.3402.1900GT ... 55.0602.1092GT ....... 139 82558GT ...
51.0811.4665GT 53.3402.2000GT 55.0602.1095GT ....... 143 826345GT ..
51.0811.4704GT 53.3402.2100GT 55.0602.1099GT ....... 117 97602FRGT ....
51.0811.4706GT . 53.3402.2200GT ... 55.0700.0166GT ....... 11 97602GT ...
51.0811.4715GT 53.3402.2300GT 56.0001.0016GT ....... 113 97667FRGT ....
51.0811.4716GT 54.0000.0027GT 56.0001.0046GT ....... 113 97667GT ..ocovce
51.0811.4717GT . 54.0000.0235GT ... 56.0001.0047GT ....... 113

51.0811.4718GT
51.0811.4763GT
51.0811.4764GT .
51.0811.4778GT

54.0000.0257GT
54.0000.0258GT
54.0000.0259GT ...
54.0000.0260GT

56.0001.0049GT ....... 113
56.0001.0050GT ....... 113
56.0001.0051GT ....... 113
56.0002.0264GT ....... 113

Genie

ATEREX BRAND

Part No. 645054 GTH-5519 147




February 2017

| Part Description Index

The Part Description Index is an alphabetical index of all part descriptions included in this manual. The index shows what page(s) the part is

used on.

1st Telescopic Element.....73

2

2nd Telescopic Element.....73

6308 Spacer - 128.....39

ADAPTER.....51

Air Condition Switch Cover.....69, 125
Air Filter Kit.....53, 57

Air Filter Manifold.....53, 57

Air filter support.....53, 57

AIR HOSE.....119

Air Hose.....119

Air Inlet.....67, 69, 119, 121

Air Inlet Fitting.....67, 69

AIR INLETY.....15

Air Suction Manifold Assembly.....53, 57
ALARM.....21

Alternator Guard Cover.....51

Alternator Line.....113

Alternator .....59

Anti-Rotation Washer.....27, 43
Articulated Joint Lh - S128.....37, 49
Articulated Joint Rh - S128.....35, 47
Articulated-Joint Shim 0.1 - 128.....25, 41
Articulated-Joint Shim 0.2 - 128.....25, 41
ARTICULATION.....71
ASSEMBLY,LIFTING SHACKLE,4.75t.....75

B

BALL BEARING 6012/C3.....39
BALL BEARING CLA 6014/C3.....39
Ball Joint Ge40sx.....25, 41
BALL JOINTY.....85

BALL VALVEDN 11/2 ..... 21
BALL-GRIPY.....119
BASKET,PLUG.....15, 21
BATTERY.....113

Battery Support.....19
BEARING.....39

Bearing 32012 X.....25, 41
Bearing 32020 X.....35, 37, 47, 49
Bearing 6012.....39

Bearing 6014.....39

Bearing 6210.....39

BEARING 6210/C3.....39
Bearing 6308.....39

BELL.....59

Belt.....51

Belt A33 13X838 ATI.....123
BELT, DOOR ASSY.....63
BEVEL CROWN.....29

Bevel Gears.....27, 43

BEVEL PINION.....27

Big Pin Seal.....113

Black 1 way Connector.....113
Bleeding Screw M10x1.....33
BODY.....71

Bolt M12x60 Uni5031-12.9.....41

BOLT M1BX1,5X68 10.9-128.....35, 37, 47,49 CLAMP D60 HOLE 10.5.....53, 57, 93, 95

BONDED RING 1".....21

BONDED RING 1/2"....21, 129
BONDED RING 3/4.....93, 95
BONDED RING 3/8".....21

BONDED RING M12.....107

Boom Hose Lock Bracket.....121
BOOM LEVEL INDICATOR.....73
Boom Line.....127, 131

Box Cap.....113

BRACKET.....71, 107

Bracket.....51, 57, 61, 65

Bracket Kit.....51

BRACKET, AIR FILTER.....53, 57
BRACKET, URI TELEMATICS.....137
BRACKET,BATTERY HOLD DOWN.....19
Brake Flange.....31

Brake Fulcrum Pin.....25

Brake Group (Parking+Service).....25
BRAKE RESERVOIR W/BRACKET .....107
Braking disk.....67, 69

BULB, HEADLAMP.....133
BULB,12V,45/40W.....133
BULKHEAD, TESTPORTS.....97
Busching Dx.....25, 35, 37, 41, 47, 49
BUSHING.....63

Bushing.....63

Bushing 45-55 LG 50.....85
BUSHING 45/52X50.....75
BUSHING D.12,6.....61, 65

Bushing D10XH30XD6 ZNB.....121
Bushing DB 50/58 LG.55.....73
BUSHING M10X13.5.....73
BUSHING M10X8.5.....73
BUSHINGY.....85

C

Cab Lateral Cover.....17

Cab Structure.....61, 65

Cable Reel.....127

Cap.....61, 65, 67, 69

CAP FITTING F 1/2" BSP.....75

Cap Kit.....109

Cap M18x1,5din908.....35, 37, 47, 49
Cap Seal.....61, 65
CAPHYDRAULIC FILTER.....21
CAPRADIATOR,DEUTZ.....51
Cardan Shaft.....23

CARDAN SHAFT - S128.....35, 37
CARDAN SHAFT ASSY KIT.....23
Cardan Shaft 1=1390 - S128.....35, 37, 47, 49
Carter.....121

CENTRAL HOUSING.....27, 43
Central Housing.....27

Central Housing - Pivot Center - S128.....43
Central Pivot - S128.....41
Chain.....15

Chassis.....17

Chassis Harness.....117

Chassis Line.....135

Clamp.....51, 119

Clamp 11x20 SP. 13MM.....121
Clamp 16/27.....121

Clamp 38/41.....105

Clamp 60x80.....53, 57

CLAMP 64-67 M8.....55

Ganie

148

CLAMP DN 10/16 LG 9.....15, 51, 59, 119

CLAMP DN 15/25 LG 9.....107

Clamp DN 22/32 LG 9.....51

CLAMP DN 40/60 LG12.....51

Clamp DN 55/59.....21

CLAMP, 50MM V.....57

CLAMP,DOUBLE,D16.....81

CLIP.....63, 67, 69

CLIP ..... 107

COATING.....61, 65

COIL, VALVE.....105

COLLAPSIBILE SPACER.....27

Collapsible Spacer - 128.....27, 43

Complete Brake Pedal.....107

Complete Fuel Filter .....59

Complete Fuel Pre-Filter.....59

Complete Left Wheel 16.5" - Air Filled.....23

Complete Left Wheel 20" - Solid Boss.....23

Complete Radiator.....51

Complete Right Wheel 20" - Solid Boss.....23

Complete Selector.....71

Complete Side ABS Cover.....67, 69

Complete Throttle Pedal.....53, 57

COMPLETE WHEEL 16.5 AIR,RIGHT.....23

COMPLETE WHEEL 16.5 MIX CRUMB
FILLED,LEFT.....23

COMPLETE WHEEL 16.5 MIX CRUMB
FILLED,RIGHT.....23

Compressor.....123

Condenser.....121

Condenser Support.....121

CONNECTOR.....113

Connector Big Pin.....113

CONNECTOR,1 WAY.....113

Continuous Flow Switch Cover.....67, 69

Continuous Oil Electrovalve.....83

CONTROL LEVER.....71

Control Valve.....109

Conveyor.....51, 119

COPPER WASHER.....89

Copper Washer.....51

Copper Washer 21,5X27.....39

Copper Washer D.18.....35, 37, 47, 49

Corwn Flange.....35, 37, 47, 49

Cosmetic - Genie GTH-5519.....13

Cosmetic - Genie Gth-5519.....11

COUNTERWEIGHT.....15

Counterweight (see note).....15

Cover.....15, 19, 57, 63, 65, 119

COVER, ROOF.....61

COVER,BOX,ABS.....67, 69

COVER,LOWER.....19

CRINKLE WASHER,DM.10.....63

Crown Ring.....35, 37, 47, 49

Crown Shim.....35, 37, 47, 49

CROWN WHEEL.....29

Crown Wheel.....35, 37, 47, 49

Cursor.....109

Cylinder.....129

Cylinder Gasket Kit.....79

Cylinder Seal Kit.....25, 41

CYLINDER,EXTENSION.....79

CYLINDER,LIFT.....79

CYLINDER,SLAVE.....79

CYLINDER,TILT.....79

GTH-5519

Part No. 645054



February 2017

D

Danger - Explosion/Burn Hazard.....13

Danger - Explosion/Burn Hazard, Fueling.....13

Danger/Warning - 2 Decal Combination.....11,
13

Danger/Warning — 7 Decal Combination.....11

Danger/Warning — 7 Decal Combination - French
Decal.....11

Decal.....61

Decal - Preheating Start Switch.....67, 69

DECAL, FALL HAZARD.....11

DECAL, NO DOT FLUID.....11

DECAL, TEST PORT.....11

DECAL,BURN HAZARD -
DECAL.....13

DECAL,CHEVRON RANDO HD.....11

DECAL,CHEVRON RANDO HD - FRENCH

FRENCH

DECAL.....11
DECAL,COMPARTMENT ACCESS - FRENCH
DECAL.....13

DECAL,COSMETIC,7.5" GENIE WHIT.....13
DECAL,COSMETIC,GTH-5519.....11, 13

DECAL,CRUSH HAZARD - FRENCH
DECAL.....11

DECAL,DANGER/WARNING - FRENCH
DECAL.....13

DECAL,DIESEL.....13

DECAL,EXPLOSION HAZARD - FRENCH
DECAL.....13
DECAL,EXPLOSION,FUELING - FRENCH
DECAL.....13

DECAL,FALL HAZARD,WORK PLAT - FRENCH
DECAL.....11

DECAL,HOT PARTS - FRENCH DECAL.....13

DECAL,LIFTING AND ANCHORING.....11

DECAL,MACHINE REGISTRATION/OWNER
TRANSFER.....13

DECAL,SKIN INJECTION -
DECAL.....11

DECAL,TELEMATICS,UR.....137

DECAL,ULS DIESEL ONLY,TIER 4.....13

DECAL,ULS DIESEL ONLY,TIER 4 - FRENCH
DECAL.....13

DECAL,UPPER DOOR UNLOCK SYS.....11

DECAL,UPPR DOOR EXT UNLOCK SYS....11

Deutz Control Unit.....113

DIESEL ENGINE.....59

DIESEL TANK.....15

DIFFERENTIAL CASE.....29

Differential Flage - S128.....41

DIFFERENTIAL GROUP.....25, 41

Differential Group Std R=2,71 -128.....25, 41

DIFFERENTIAL SIDE SHIM.....29

Differential Unit.....45

Differential Unit S12/80/220/150.....29, 45

DIODE.....69

DIPSTICK.....51

DISCK KIT.....29

DISCK PAKAGE BRAKE - 128.....33

Disk Package Brake -128.....33

DISKS BUSCHING - 128.....33

Disks Bushing -- 128.....33

DISPLAY.....67, 69, 143

DISPLAY SUPPORT.....143

DISPLAYY.....67, 69

DOC Exhaust Filter.....57

DOOR COATING.....63

DOOR STOP KIT.....63

Double Hose 1/2 - SF - R.SP.180°.....87

FRENCH

Part Description Index (continued) |

DOUBLE HOSE LOCKING PLATE D18 ..... 81
Double-Screw M12x30 10.9 Uni5739.....41
DOWEL M12X25 UNI 5927 12.9 ZN.....77
Draft 607980 Position A.....123

Draft 607980 Position B.....123

Draft 607980 Position D.....123

Draft 607980 Position S.....123

Draft 607981 Position A.....121

Draft 607981 Position B.....121

Draft 607981 Position D.....121

Draft 607981 Position S.....121

DRAIN PLUG M16.....15

DRILLED SCREW 1/2 BSP.....89

Drilled Screw M12 .....107

Driven Gear Z69 (R=1.92)- S128.....39
Driven Gear Z=30 - 128.....39

Driven Shaft - 128.....39

Dust Ring - 128.....25, 41

E

ELECTRICAL CABLE SUPPORT.....127
ELEMENT.....51

End Steering Screw - 128.....35, 37, 47, 49
End-Lock Flange - 128.....39, 43
ENGINE COVER.....19

Engine Cover.....19

ENGINE HARNESS.....117

Engine Harness.....117

ENGINE SUPPORT.....59
ENGINE,DEUTZ.....59

Exhaust Tube.....55

Extension Cylinder Foot Pin.....73
Extension Cylinder Head Pin.....73
Extensiosion M10x1.....25, 41

External Sound Proofing Panel.....63, 65
External Support.....67, 69

Fan....51, 125

Fan Guard.....51

Female Manual Screw M6.....121

FILTER.....119

Filter.....21

FILTER BODY COMPLETEY.....53, 57

Filter Bracket.....121

Filter Lock Bracket.....121

Filter PVC Carter.....121

Filter Support.....59

FILTER,OIL.....59

FITTING,13/16 ORFS .....105

FITTING,PIPE,90,1" BSP.....99

Flaged Pin - 128.....25, 41

FLANGE.....59, 123

Flange.....71, 99

Flanged Screw M14x35 10.9 Din6921.....39, 43

Flashing Beacon.....61, 65

Flashing Beacon Support.....61, 65

FLAT WASHER D22 UNI 6592 ZN.....15

FLAT WASHER D.16 1/4-19 BSPP GAS CIL
50100.....97, 107

FLAT WASHER D10 UNI 6592 ZN....... 17, 21,
57, 61, 65

FLAT WASHER D10 UNI 6593 ZN....... 19, 21,
51, 55, 73, 129

FLAT WASHER D12 UNI 6592 ZN.....59

FLAT WASHER D12 UNI 6593 2N .....15, 21

FLAT WASHER D12 ZN UNI 6593.....51

FLAT WASHER D14 UNI 6593 ZN.....121

Ganie

Part No. 645054

FLAT WASHER D16 UNI 5714 ZN.....59

FLAT WASHER D16 UNI 6592 ZN....... 15, 59,
65, 99

FLAT WASHER D16 UNI 6593 ZN.....61, 65

FLAT WASHER D24 UNI 6592 ZN.....17

FLAT WASHER D5 UNI 6592 ZN....... 59, 125,
139, 143

FLAT WASHER D6 UNI 6592 ZN....19, 51, 53,
57, 63, 75, 105, 129, 133

FLAT WASHER D6 UNI 6593 ZN....15, 17, 19,
65, 105, 127

FLAT WASHER D8.....59

FLAT WASHER D8 UNI 6592 ZN....17, 19, 51,
57,73,79, 93, 95,97, 109, 121, 123, 125, 129,
131, 133

FLAT WASHER D8 UNI 6593 ZN....15, 19, 51,
53, 55, 57, 59, 73, 123, 129, 141

FLAT WASHER D8X32 UNI 6593 ZN.....51

Flexble Hose.....121

Flexibel Hose R2 X 1/2 LG.2200 FD F90
13/16-16 ORFS.....91

FLEXIBLE HOSE.....129

FLEXIBLE HOSE 7.75 INCH ..... 129

Flexible Hose R1 X 1/4 L 1600 STR FEM STR
FEM 9/16"-18 ORFS.....107

Flexible Hose R1 X 1/4 LG. 400 FD F90 9/16-18
ORFS .....103

Flexible Hose R2 X 1/2 1750 FD F90
13/16"-16.....89

Flexible Hose R2 X 1/2 6000 FD 13/16"-16 -
180° M.24X1,5.....87

Flexible Hose R2 X 1/2 6010 FD 13/16"-16 -
180° M.24X1,5.....87

Flexible Hose R2 X 1/2 LG. 1500 F90 - F90
13/16-16 ORFS-180° .....85

Flexible Hose R2 X 1/2 LG. 1600 F90 HIGHT
-F90 13/16-16 ORFS-180°.....85

Flexible Hose R2 X 1/2 LG. 1650 F90 FD
13/16-16 ORFS.....87

Flexible Hose R2 X 1/2 LG. 1700 FD - FD
13/16-16 ORFS.....85

Flexible Hose R2 X 1/2 LG. 1800 FD-F90°
13/16-16 ORFS.....89

Flexible Hose R2 X 1/2 LG. 2300 FD-F90
13/16-16 ORFS.....91

Flexible Hose R2 X 1/2" 280 Bar Lg. 1700 FD -
F90 13/16"-16 ORFS.....87

Floating Fork Support Plate.....77

Flow Reduction Valve.....83

FORK.....107

Fork Attachment.....75

FORK BAR 100X45X1200.....77

Fork Cylinder Double Hose 1/2 SF

Fork Movement Cylinder Pipe R2 X 1/2 6110
FD 13/16"-16 180° M.24X1,5.....85

Fork Movement Cylinder Pipe R2 X 1/2 6160
FD 13/16"-16 180° M.24X1,5.....85

Fork Overturning Electrovalve.....83

Front Axle Bracket Fixing Plate.....17

Front Grille.....141

Front Left Mudguard.....17

Front Left Mudguard (see note).....17

Front Steering Axle.....23

Front Steering Column Cover.....67, 69

Fuel Filter Cartridge.....59

Fuel Gauge.....15

FUEL PRE-FILTER CARTRIDGE.....59

Fuel Pump.....59

GTH-5519

149



February 2017

| Part Description Index (continued)

FUSE.....125

Fuse 15A.....111

Fuse 20A.....113

FUSE 25A.....111

Fuse 5A.....111

Fuse and Relay Cover.....67, 69

FUSE HOLDER.....111, 113, 125

Fuse MAXI 100A.....113

FUSE, 50 AMP.....113

FUSE,10A.....111

FWD/REVERSE SWITCH ASSEMBLY....... 67,
69

G

Gas Filter.....121

Gas Spring.....19

GAS/OIL QUICK CONNECTORY.....59
GASKET.....17, 19, 61, 63

GASKET, RUBBER.....61

Gearbox Housing - 128.....39
GLASS STOP.....61, 63
GREASE NIPPLE G 1/8.....73
GREASE NIPPLE G1/8.....85
Greaser 45° M10x1.....25, 41

GROUND BRAID.....113

H

HANDLE.....63

Handle Lock.....63

HANDLE, INTERNAL DOOR.....63
HEATER.....119

Heater.....121

Heater Carter.....121

Heater Valve.....119, 121
Hex-Head Cap DA 1" Gas .....21
HINGE.....63

HORN.....17

HOSE.....15, 51, 59, 95, 121

Hose R1 X 1/4 LG. 1100 1/4GAS FD9/16...103

Hose 1/2".....123

Hose 13/32".....123

Hose EC850-12 (500 BAR) 3/4 670 FL45 D42
FLD D47.....99

Hose EC850-12 (500BAR) 3/4 1000 FL90 D42
FLD D47.....99

Hose Fitting.....119

HOSE GUIDE.....73

Hose PVC Carter.....121

Hose R1 X 1-1/4 750 FD 1"
ORFS.....105

Hose R1 X 1/4 LG. 500 FD FD 9/16.....103

Hose R1 X 1/4 1500 D. 14 FD 9/16"-18 .....107

Hose R1 X 1/4 1550 F90-F90 9/16"-18 ORFS
A 270....97

Hose R1 X 1/4 LG. 1100 F90-F90 9/16-18 ORFS
A 270°.....85

Hose R1 X 1/4 LG. 550 - FD F90 9/16-18
ORFS.....105

Hose R1 X 1/4 LG. 900 F90 F90 9/16-18
ORFS.....99

Hose R1 X 1/4 LG.1000 F90 F90 9/16-18 ORFS
a90°.....101

11/16-12

Hose R1 X 1/4 LG.1100 F90 F90 9/16-18 ORFS
a90°....101
Hose R1 X 1/4 LG.300 F90-F90 9/16-18 ORFS

Hose R1 X 1/4 LG.450 1/4GAS FD9/16.....103
Hose R1 X 1/4 LG.950 - FD F90 9/16-18
ORFS.....105

Hose R1 X 3/4 2500 FD 1" 3/16-12 FD 1
3/16"-12.....93

Hose R1 X 3/4 800 FD FD 1"3/16-12
ORFS.....93, 95

Hose R1 X 3/4 LG.2450 FD-FD 1 "3/16-12...95
HOSE R1X1/2 LG 1300 FD F45 13/16

ORFS.....105

HOSE R1X1/4 LG 1300 F90 9/16-18 FD
9/16-18.....97

HOSE R1X1/4 LG 700 FD-F90 9/16-18
ORFS.....101

HOSE R1X1/4 LG 800 FD F90 9/16-18
ORFS.....99

HOSE R1X3/4 900 F90 F90 1 3/16-12 ORFS A
90.....99

HOSE R1X3/4 LG 900 FD F90 1"3/16-12
ORFS.....99

Hose R2 X 1/2 LG.800 - F90-FD 13/16-16
ORFS.....105

Hose R2 X 3/8 1250 F45 . F90 11/16"-16
120«.....105

Hose R2 x 3/8 1250 F45-F90 11/16"-16
270°.....105

Hose R2 X 3/8 3050 F90 F90 11/16"-16
ORFS.....105

Hose R2 X 3/8 560 F90 F90 11/16"-16
ORFS.....105

Hose R2 X 3/8 LG.2200 F90F90 11/16
ORFS.....105

Hose R2 X ¥ LG. 470 FD-FD 9/16-18
ORFS.....97

HOSE R2X1/2 430 F90 BSP F90 BSP A
270°.....129

HOSE R2X1/2 500 F90 F90 BSP A 270°....129
HOSE R2X1/2 LG 1100 F90 13/16 MD 16 S DIN

24....85, 87, 89

HOSE R2X1/2 LG 550 FD F45 13/16-16
ORFS.....105

HOSE R2X1/4 LG 405 FD-F90 9/16-18
ORFS.....129

HOSE R2X3/8 1000 F45 11/16-16 F90 11/16-16
A 90.....105

HOSE R2X3/8 LG 1050 F90-F90 11/16-16
90.....129

Hose R4 X 12550 FD 1" 7/16-12 FD 1 7/16"-12
ORFS.....95

Hose R4 X 1 2600 F45 . F90 1 7/16"-12 A
200.....93

Hose R4 X 1" 2500 FD - FD 1 7/16"-12
ORFS.....93

HOSE R4X1" LG 2600 F45 F45 1 7/16"-12
ORFS 200g.....93

HOSE R4X1-1/4 2200 F90 1" 11/16-12 FD 1"
11/16-12.....99

Hose ROCKMASTER 3/4 950 F90 FD 1
3/16"-12 ORFS.....97

HOSE, R1X1/4 900.....101, 103
HOSE,ETERNITY, 1/4 1500.....97
HOSE,INTAKE.....53, 57

HOUSING BOTTOM ASSEMBLY.....53, 57

Ganie

150

HOUSING,ENGINE.....19

HUB ASSEMBLY.....35, 37, 47, 49

Hwx Screw M12x20 Uni 5739-8G....35, 37, 47,
49

HYD OIL FILTER.....21

Hydraulic Motor.....99

Hydraulic Pump.....59

HYDRAULIC PUMP 2.....59

INCLINOMETERS.....65

INDICATOR (OIL CLOGGING).....21
Inspection Hatch.....21

Instruments Dashboard.....67, 69
Insulator.....51

Insulator 65 shore.....59

Insulator M-F D.30 X 20.....51

INSULATOR M-F D=30/H=20 M10ART.TCVF

Int. Retaining Ring Br190.....35, 37, 47, 49
Int.retaining Ring D.90 Uni 7437.....39
Intermittence Relay.....111

Internal Support.....67, 69

J

Joint Kit.....129
Joystick.....71
Joystick Handle.....71

K

KEY ONLY ( 1 PAIR).....67, 69

KEY ..... 63

Kit Exhaust Pipe.....57

KNOB.....61, 83

KNOB, STEERING MODE SELECTOR.....67,
69

KNURLED COUPLING .....107

Label - Continuous Flow Knob.....83

Label - Control Lever.....11

Label - Control Lever - French Decal.....11

Label - Emergency Exit Handles.....11

Label - Product Registration.....11

Label — Product Registration -
Decal.....11

LANYARD,PIN.....75

LEFT SIDE GLASS.....63

LEVEL INDICATOR.....21

LEVEL INDICATOR 3/4.....51

Levelling Cylinder Head Pin.....73

LH STEERING WHEEL ASSY.....25, 41

Lh Steering Wheel Assy.....25, 41

Lifting Cylinder Head Pin.....73

Light.....61

LIGHT,FRONT,LEFT.....133

LIGHT,FRONT,RIGHT.....133

LIGHT,REAR,LEFT.....133

LIGHT,REAR,RIGHT.....133

Load Chart - 60" And 66" Bucket.....11

Load Chart - 60" Forks, Optional 48" Forks, 48"
Cubing Tines.....11

Load Chart - Rotating Or Side Shift Fork
Carriage, Standard Fork Tines.....11

Load Chart - Scrap Grapple Bucket.....11

Load Chart - Shackle.....11

French

GTH-5519

Part No. 645054



February 2017

Part Description Index (continued)

Load Chart - Side Shift Fork Carriage 60" Fork OIL COOLER,TD2.9.....51

Tines.....11
Load Chart - Standard Carriage.....11
Load Chart - Truss Boom.....11

Load Chart - Universal Attachment Adapter..11

Load Chart Support.....67, 69
Load Charts Standard KIT .....11
Lock.....15, 19, 65

Lock Bracket.....63

Lock Nut M40x1.5.....27, 43
Lock/Release Electrovalve.....83
LOCKNUT M12 H11,8.....41
Locknut M12 H11,8.....41
Locknut M6 H7,6.....31

Lower Cabin Harness.....115

M

Magnetic Plug 1/2 Gas Din908.....25, 39, 41
Main Air Filter Element.....53, 57

Main Valve Body.....109

Manifold.....53, 57, 105

MANIFOLD, BOOM HOSES.....75

Manual Screw M6x25.....121

MAX PRESSURE VALVE.....59
Mirror.....19, 63, 65

MIRROR W/BRACKET, SINGLE .....63, 65
MODULE TELEMATICS M8.....139
MODULE, TELEMATICS,ZTR,M6H.....137
MUD GUARD.....17, 19

Muffler Cap.....55

N

NUT M10 UNI 5588 6S ZN.....51, 61, 65
NUT M12 UNI 5589.....77

Nut M12x1.25 8.8 Uni5588.....35, 37, 47, 49
Nut M16 8.....35, 37, 47, 49

Nut M18x1,5.....35, 37, 47, 49

NUT M6 UNI 5588 6S ZN.....15

NUT M8 UNI 5588 6S ZN.....127

Nut M8 UNI 7473.....121

NUT, WING, M6 UNI 7473-7474 6S.....19
NUT,8-32, URI TELEMATICS.....137
NUT,M8 UNI 7473 6S 2ZN.....21, 97, 123
NUT,M8 UNI CL8 2N .....63

Nylon Washer.....61, 63, 65

O

O-RING.....105

0O-Ring.....15, 99, 109

O-RING 124X4,5.....21

O-Ring 3925.....25, 33, 35, 37, 41, 47, 49
0O-Ring 4112.....39, 43

0O-Ring 4462.....39

0-Ring 4750.....31

0O-Ring 6795.....31

0-Ring 6945.....31

0O-Ring Or-4587.....31
O-RING,R909154589 REXROTH.....59

Qil Filler Plug . 1/4G.....25, 39, 41
OIL FILTER,CARTRIDGE.....21
OIL LEVEL INDICATOR.....21

QOil Manifold.....21

OIL SEAL.....25, 35, 37, 41, 47, 49

Oil Seal 45X60x7 Basl.....25, 35, 37, 41, 47, 49

Oil Seal 60X90x8.....39, 43

Oil Seal Ba 70X100x10.....39

Oil Tank.....21

Oil Tank (see note).....21

Oil Tank ABS Cover.....67, 69
OPTION,FORK,STANDARD,48" PAIR,.....77
OPTION,FORK,STANDARD,60" PAIR.....77
Outlet Hose.....121

Output Valve.....53, 57

P

Pad 20X250.....17

Panel.....67, 69

Parallel Pin 10X30 Din6325.....33, 39
Parking Brake Piston.....31

Piloting Hydraulic Block.....83
PIN.....63, 73, 75, 107, 113
Pin.....85, 113, 129

Pin 6X20 Uni6875.....31

Pin Lg.142.....85

Pin M6X60 ZN.....121
PIN,8X85.....63

PIN,STD 48 CARRIAGE,GTH5519.....77
PINION HOUSING.....25

Pinion Housing.....25, 41

Pinion Washer - 128.....39, 43

PIPE FITTING.....95

Pipe Fitting.....121

PIPE FITTING 1" GASX1-7/16-12 ORFS....93,
95

Pipe Fitting 1"1/2BSP-1"11/16-120RF.....105

PIPE FITTING 1/2 BSPX13/16-16 ORFS....85,
87, 89, 91, 105

PIPE FITTING 1/2X1/2 BSP.....129

PIPE FITTING 1/4 BSPX9/16-18 ORFS.....85,
101, 103, 105

PIPE FITTING 14X1.5X9/16-18 ORFS....... 97,
107

Pipe Fitting 3/4" M 9/16"-18 ORFS .....97

PIPE FITTING 3/4"BSP/1"7/16-12 ORFS....93,
95

PIPE FITTING 3/4BSP X1"3/16-12 ORFS...93,
95, 97, 99

PIPE FITTING 3/4X 3/4 BSP.....93, 95

PIPE FITTING 3/8 BSPX9/16-18 ORFS.....97,
129

PIPE FITTING 3/8BSPX11/16-16 ORFS.....105
PIPE FITTING 45 M-M 1/4 BSPX9/16-18

ORFS.....129
Pipe Fitting 9/16 ORFS X 9/16 ORFS.....105
PIPE FITTING 90.....75

PIPE FITTING 90 1/2GASXM 13/16-16

ORFS.....75, 85

PIPE FITTING 90 M-M 13/16-16 ORFS.....85,
87, 89

Pipe Fitting 90 M27x2 x M1"3/16-120RFS..93,
95

Pipe Fitting A 90 M16X1.5 XD.12 .....59

Pipe Fitting A 90° M-M 3/4 BSP X 1"7/16-12

Part No. 645054

PIPE FITTING M-M A 90 1/4 BSPX9/16-18
ORFS.....129

PIPE FITTING M10X1- 9/16-18 ORFS.....107

PIPE FITTING M12X1.5 X 9/16-18 ORFS...97,
99

Pipe Fitting M16X1.5 X D. 10 .....59

Pipe Fitting M22X1,5X 1"3/16-12.....99

PIPE FITTING TMF+C 9/16-18 ORFS......107,
129

PIPE FITTING TMF+L 13/16-16 ORFS.....85

PIPE FITTING TMF+L 9/16-18 ORFSY.....97

PIPE FITTING,PUMP,FUELY.....59

PIPE PIPE FITTING 1"1/4BSP-1"7/16-12

ORFS.....93, 95

PIPE PIPE FITTING 1/2BSPX11/16-16
ORFS.....103, 105, 129

PIPE PIPE FITTING 1/4BSPX11/16-16
ORFS.....129

PIPE PIPE FITTING 3/4 BSPX13/16-16
ORFS.....105

PIPE PIPE FITTING 3/4BSPX11/16-16
ORFS.....103

PIPE PIPE FITTING 90 M-F 13/16-16.....91

PIPE PIPE FITTING M 22X1,5 CIL.X9/16-18
ORFSY.....97

PIPE PIPE FITTING M27X2X1"
ORFS.....99

PIPE PIPE FITTING M33X2 X1"11/16-12.....99

PIPE R1 X 3/8LG, 650 F90 FD 11/16.....103

PIPE, 5519.....81

Piston Group (Service+Parking).....25

Pivot Bushing.....41

Pivot Bushing - 128.....41

Plain Washer D6x18.....63, 65, 119

Plain Washer D8x16 UNI 6592.....121

Plate.....63, 67, 69

Plate for Decals.....65

3/16-12

Plug 1/4"Gas.....25, 41
PLUG 3/8" BSP.....21

Plug TCEI BSP 3/4.....109
Positive Battery Cable.....113
POWER STEERING.....105

Pressure Switch.....107
Profile.....67, 69

Protection.....17

Protection Cylinder.....129
PROTECTIVE BRACKET.....73
Prubber Plug D=30,6 MM.....121
Pulley.....51

PULLEY - GTH5519.....51
Pump.....107

PUMP,PRE ARRANGEMENT.....59
PUSH BUTTON.....71

PVC Pipe Fltting 90°.....121

Q

QUICK COUPLING, FEMALE 1/2.....75, 129
QUICK COUPLING, MALE 1/2.....129
QUICK COUPLING, MALE 1/2y.....75

R

Radiator.....51

ORFS.....93
PIPE FITTING GMF 1/2 BSP..... 129
Genie
GTH-5519

151



February 2017

| Part Description Index (continued)

Radiator Lateral Support.....51
Radiator Manifold.....51

REAR GLASS.....63

Rear Left Lights Line.....135

Rear Right Lights Line.....135

Rear Steering Axle.....23

Rear Steering Column Cover.....67, 69
Receptacles.....63

RED PUSH BUTTON CAP.....71
Reducer D.10 to D.8.....15

REDUCER D12/D8.....15

Reduction Gear Cover - 128.....39
Reduction Gearbox.....25
RELAY.....111, 125

Relay 12V 150A.....113

RELAY 12V 50Ay.....113

Relay Bracket.....113

RELAY CARD.....111

RELAY HOLDER.....125

Relay Support Bracket.....125
RETAINER.....61, 65, 67, 69

RF SUPPORT MUDGUARD.....19

RH STEERING WHEEL ASSY.....25, 41
Rh Steering Wheel Assy.....25, 41
Right Front Mudguard (see note).....19
Right Left Road Light Support.....133
Right lever.....69

Right Rear Road Light Support.....133
Right Side Glass.....61

Right Side Grid.....65

Rim 9.75 X 16.5".....23

Ring 145X75x4.5x15.5 Nbr.....35, 37, 47, 49
RING PIN.....75
RING,BONDED.....21

Road Light Cab Harness.....135

Road Lights Switch Cover.....69
ROD,BATTERY HOLD DOWN.....19
RUBBER.....61

Rubber Base.....15

RUBBER CARPET.....63

Rubber Gasket.....21

RUBBER HOOD.....107

RUBBER HOSE.....15, 51, 61

Rubber Hose.....51, 107, 121

Rubber Hose d.9,5xD17.....121
Rubber Hose LG.1000.....119

Rubber Pipe D.48/58.....21

RUBBER PLUG D.10.....61, 65
RUBBER PLUG D25.....61, 65
Rubber Protection.....71

S

Safety Belt 3" Kit.....61, 65
SAFETY VALVE.....79
Safety Valve.....79

Screw.....61, 63, 119

Screw M10 X 40 LG.8.8 ZN UNI 5931.....51

SCREW M10X1,25X45 UNI 5738 8.8 ZN....61,
65

SCREW M10X20 UNI 5739 8.8 ZN.....21

SCREW M10X25 UNI 5739 8.8 ZN......21, 59,
73,93, 129

SCREW M10X25 UNI 5931 8.8 ZN.....59, 105

SCREW M10X25 UNI 5933 10.9 ZN.....73

SCREW M10X30 UNI 5739 8.8 2N.....19, 73

SCREW M10X35 UNI 5739 8.8 ZN.....73

SCREW M10X35 UNI 5931 8.8 ZN.....99

SCREW M10X50 UNI 5739 8.8 ZN.....17

SCREW M10X70 UNI 5737 8.8 ZN.....57, 85
SCREW M10X90 UNI 5737 8.8 ZN.....73, 75
SCREW M12X100 UNI 5737 8.8 ZN.....73
Screw M12x30 10.9 Uni5739.....39
SCREW M12X30 UNI 5739 8.8 ZN.....59
SCREW M12X40 UNI 5737 8.8 ZN.....59
SCREW M12X40 UNI 5739 8.8 ZN.....59
SCREW M12X80 UNI 5737 8.8 ZN.....77
SCREW M14X100UNI 5737 8.8 ZN.....73
SCREW M16X35 UNI 5739 8.8 ZN.....15
SCREW M16X40 UNI 5737 10.92N.....59
SCREW M24X160UNI 5737 10.9 ZN.....15
SCREW M4 X 16, 10.9.....21
SCREW M4X10 UNI 5739 8.8 ZN.....15
SCREW M4X15 UNI 5933 10.9 ZN.....65
SCREW M4X16 UNI 5931 8.8 ZN.....73
SCREW M4X20 UNI 7687 ZN.....61
SCREW M5X16 UNI5737 8.8 ZN.....143
SCREW M5X20 UNI 5739 8.8 ZN.....139
SCREW M5X20 UNI 5931 8.8 ZN.....143
SCREW M6X16 DIN 6923 8.8 ZN.....19
SCREW M6X16 UNI 5739 8.8 ZN...53, 57, 65,
113
SCREW M6X20 UNI 5739 8.8 ZN.....15, 75
SCREW M6X20 UNI 5931 8.8 ZN.....17, 19
SCREW M6X20 UNI 5933 10.9 ZN.....17, 19
SCREW M6X25 UNI 5931 8.8 ZN.....81, 121
SCREW M6X35 UNI 5739 8.8 ZN.....17, 51
SCREW M6X40 UNI 5739 8.8 ZN.....75, 127
SCREW M6X50 UNI 5737 8.8 ZN.....105
SCREW M6X50 UNI 5931 8.8 ZN.....129
SCREW M6X60 UNI 5737 8.8 ZN.....63
SCREW M8X16 DIN 7984 8.8 ZN.....73
SCREW M8X16 UNI 5739 8.8 ZN........ 51, 73,
129, 141
SCREW M8X20 DIN 6923 8.8 ZN.....17
SCREW M8x20 DIN 6923 8.8 ZN.....15, 19
SCREW M8X20 UNI 5739 8.8 ZN...15, 51, 73,
93, 95, 125, 131
SCREW M8X20 UNI 5931 8.8 ZN.....17, 107
SCREW M8X20 UNI 5933 10.9 ZN.....121
SCREW M8X25 UNI 5739 8.8 ZN........ 57, 59,
123, 133
SCREW M8X25 UNI 5931 8.8 ZN.....73
SCREW M8X30 UNI 5739 8.8 ZN...17, 19, 51,
55, 57,59, 123
SCREW M8X35 UNI 5739 8.8 ZN.....81, 123
SCREW M8X40 UNI 5739 8.8 ZN...17, 19, 51,
53,57
SCREW M8X40 UNI 5739 8.8 ZN ..... 21
SCREW M8X45 UNI 5739 8.8 ZN
SCREW M8X50 UNI 5931 8.8 ZN.....51, 79
SCREW M8X55 UNI 5737 8.8 ZN.....79
SCREW M8X60 UNI 5737 8.8 ZN ..... 97
SCREW M8X65 UNI 5931 8.8 ZN.....129
SCREW M8X70 UNI 5737 8.8 ZN.....73, 109
SCREW M8X80 UNI 5737 8.8 ZN.....85
Screw TC M4 x 10 8.8 ZN UNI 7687.....67, 69
Screw TCB 1BG3223.....65
Screw Tceil2.9 M14x70 5931......27, 29, 43, 45

Screw TE M16X100 UNI 5737 8.8 ZN.....61, 65
Screw TE M16X50 UNI 5737 8.8 ZN.....59, 99

Screw TE M8X100 UNI 5737 10.9 ZN.....123

Screw TSPEI M5X16 UNI 5933 10.9 ZN...121,
125

Ganie

152

Screw TSPEI M6X16 UNI 5933.....63

Screw TSPEI M8x40.....61, 65

SCREW, 1/4 BSP.....103

SCREW, 8.8 HCS 12MM1.75X60Z.....15

SCREW, M6X30DIN933YZ HCS.....63

SCREW,8.8 HCS 12MM1.75X45Z.....99

SCREW,M6-1.0X20MM FHSCS ZP.....63

SCREW,PPH SMS 10X3/4ZAKEG....65, 67, 69

SCREW, TCB+M5X80 UNI 7687.....63

SCREW,TCB+M6X35.....63

SCREW, TCEI M5X50.....63

SCREW, TCEI,M6X30 UNI 8.8 ZN

SCREW, TCEI,M8X40 UNI 8.82N.....79

SCREW, TE,M10X30 UNI 8.8 ZN.....55

SCREW, TE,M10X45 UNI 8.8 ZN.....19

SCREW,TE,M8X16.....63

SCREW, TSPEI M8X25.....63, 121

SEAL.....51, 63

SEAL KIT.....59, 79

Seal Kit.....105

Seal Kit Cylinder.....79

SEALKIT ..... 107

Seal Ring.....83

SEAL STRIPY.....19, 53, 57

Seat Assembly W/ Shock Absorber.....61, 65

Seat Support.....61, 65

Secondary Air Filter Element.....53, 57

See 200 Drive Chassis Components - Figure
607894, ref.46.....59

See 200 Drive Chassis Components - Figure
607894, ref.47.....59

See 300 Engine Components - Figure 607917,

position 3.....15
See 300 Engine Components - Figure 607917,
position 4.....15

See 600 Hydraulic System, Figure 607939...67

Self-Adjust Spacer - 128.....31

Self-Adjust Washer - 128.....31

Self-Lock Nut M18x1,5 Din 74361...35, 37, 47,
49

SENSOR.....51, 59

Sensor.....51, 53, 57, 59

SENSOR,REAR PROXIMITY ALARM.....143

SERVICE BRAKE PISTON.....31

Service Brake Piston.....31

SHIM.....27, 29, 35, 37, 39, 43, 47, 49, 51, 73,
75, 85

Shim.....61, 65

Shim 80.3X89.7x0.35.....27, 39, 43

Shim 80.3X89.7x0.4.....27, 39, 43

Shim 80.3X89.7x0.5.....27, 39, 43

Shim 82.4X94.7x0,2.....25, 41

Shim 85,3X94,7x1.....25, 41

Shim 85.3X0.5.....25, 41

Shim 85.3X1.0.....25

Shim 9,8X122x0,35.....35, 37, 47, 49

Shim 94.7X85.3x0.3.....25, 41

Shim 94.7X85.3x0.35.....25, 41

Shim 99,8X122x0,1.....35, 37, 47, 49

Shim 99,8X122x0,2.....35, 37, 47, 49

SHIM, WEAR PAD,100X60X1.....73

SHIM,WEAR PAD,60X200X1.....73

SHIM,WEAR PAD,60X60X1.....73

Shnorr Washer D.12.....25, 39, 41

SHOCK ABSORBER, SEA.....61, 65

Side ABS Cover.....67, 69

Side Housing 1=1530.....41

Silencer.....55

SINGLE HOSE BRACKET D16.....81

GTH-5519

Part No. 645054



February 2017

SINGLE VALVE BODY.....129

Sleeve Cylinder (see note).....79

SLIDING BLOCK HOLDER.....73

Small Pin Seal.....113

SNAP RING.....51, 85

Snap Ring 45 Uni7436.....35, 37, 47, 49

Snap Ring 95 Uni 7437.....25, 39, 41

Snap Ring Br225.....33

Snap Screw.....67, 69

Socket Head Screw M12x130 12.9 5931.....33
Socket Head Screw M12x30 12.9 5931......25,

41

SOCKET HEAD SCREW M12X30 8.8
5931.....39

Socket Head Screw M12x35 5931 12.9......25,
39

Socket Head Screw M8x90 12.9 5931.....33

SOLENOID.....129

Solenoid.....59, 83

SOLENOID VALVE.....105

Solenoid Valve.....59

SOLENOID VALVE ASSY 6 WAY.....129

SOLENOID****.....83

Spacer.....61, 65, 127

SPIRIT LEVEL.....61

Spray Nozzle.....61

SPRING.....33, 51

Spring.....51, 107

Spring 13,5X44,51......33

Spring 7,8X50,08.....33

SPRING CLIP M8.....15, 17, 19

SPRING D2.65 - 7.8X44.4.....33

SPRING SPLIT PIN.....15

SPRING WASHER D8 ZN...19, 51, 53, 57, 59,
73,79, 93,95, 131

SPRING WASHER D 8 2ZN....15, 55, 123, 125,
129, 133, 141

SPRING WASHER D10 ZN...... 19, 21, 51, 55,
57,59, 73, 93, 99, 105, 129

SPRING WASHER D12 ZN.....59

SPRING WASHER D16 ZN.....15, 59, 99

Spring Washer D18.....35, 37, 47, 49

SPRING WASHER D24 ZN.....15

SPRING WASHER D4 ZN.....21

SPRING WASHER D5 ZN.....59

SPRING WASHER D6 ZN...15, 19, 51, 53, 57,
75, 127

Springs Kit - 128.....33

Springs Ring - 128.....33

Starter Motor.....59

Starting Switch.....67, 69

Steering Column Harness.....115

Steering Column Kit.....105

Steering Cylinder.....25, 41

Steering Housing - 128.....25

Steering Wheel.....105

STEERING WHEEL COVER .....105

STOP.....63

STOP NUT M10 UNI 7473 6S ZN...17, 19, 51,
73,75, 85

STOP NUT M12 UNI 7473 6S ZN...15, 21, 59,
73,77

STOP NUT M14 UNI 7473 6S ZN.....73

STOP NUT M16 UNI 7473 6S ZN.....61, 65

STOP NUT M24 UNI 7473 6S ZN.....17

STOP NUT M5 UNI 7473 6S ZN......125, 139,
143

STOP NUT M6 UNI 7473 6S ZN.....17, 19, 63,
65, 75, 105, 113, 129, 133

Part Description Index (continued) |

STOP NUT M8 UNI 7473 6S ZN.....17, 19, 51,
53, 57,59, 73, 85, 109

STOP PAD.....63

STUD BOLT M6X35 UNI 5909.....31

Stud Bolt M6x35 Uni5909.....31

Stud Bolts M12x41.....35, 37, 47, 49

Stud Bolts M22/18X45 10.9.....35, 37, 47, 49

SUPERCHARGING VALVE.....59

SUPPORT.....17, 63, 125, 133, 143

Support.....15, 19, 123, 131

SUPPORT,ENGINE,FRONT L.....59

SUPPORT,ENGINE,FWHL.....59

SUPPORT,REAR,MUD GUARD (KIT).....17, 19

SUPPORT

SWITCH.....61, 67, 69, 125, 127, 129

Switch.....69

Switch Contact.....67, 69, 131

SWITCH COVER.....67, 69, 127, 129, 131

SWITCH COVERY.....69

Switch Dashboard Harness.....115

SWITCH, NEGATIVE BRAKE.....83

SWITCH,STEERING MODE.....67, 69

T
TANK, WIPER W/ PUMP.....63

Taper Roller Bearing 31308.....27, 43

Taper roller bearing 31308.....27, 43
TELEMATICS ZTR M8 WIRING.....139
TEMPERATURE SENSOR, HYDRAULIC

Temperature Switch.....125
THREADED CLIP M5.....67, 69

Tie Rod.....25, 41

Tilt Cylinder.....79

TIMER RELAY.....111

Tire 12-16.5" PR10.....23

TOGGLE LEVER,COMPLETE.....63

U

U-Bolt Pipe Hanger.....57

UN-LOCK PARKING BRAKE SPACER......25,
41

Universal Joint Cross.....23

Unlock Brakes Screw - 128.....25

Upper Cabin Harness.....115

Upper Cabin Line.....115

UPPER DOOR FRAME.....63

UPPER DOOR FRAME WITH GLASS.....63

UPPER DOOR GLASS.....63

Upper Front Dashboard.....67, 69

Upper Glass.....61, 65

Upper Heater Bracket.....121

Upper Vibration Damping.....61

\Y,

VALVE.....51, 59, 109, 129

Valve.....109

VALVE CURSOR.....109

Valve Vuc 3/4 8 Bar.....93, 95

VALVE, CARTRIDGE.....109

VALVE,LOAD SENSE.....59
VALVE,SOLND,BRK,DEUTZ TCDA4.1.....83
VIBRATION DAMPENING SUPPORT.....65

w

Warning - Burn Hazard.....13

Ganie

Part No. 645054

Warning - Burn Hazard, Hot Parts.....13

Warning - Compartment Access.....13

Warning - Crush Hazard, Moving Machine..11,
13

Warning - Explosion Hazard.....13

Warning - Skin Injection Hazard.....11

WASHER.....51, 77, 103

Washer.....67, 69

WASHER D.12.....25, 41

WASHER D10.....73

WASHER D6.....17, 19

WASHER D70/16, SP 8.....65

WASHER, ZN, D70/16, SP 4.....65

WASHER,D10X20.....63

WASHERY.....65

Water Tank Cover (Black Cap).....63

WEAR PAD.....73

WEAR PAD,100X60X12.....73

WEAR PAD,200X60X20.....73

WHEEL HUB - 128.....35, 37, 47, 49

Wheel Hub - 128.....35, 37, 47, 49

Windscreen Wiper Arm.....61

Windshield Glass.....61

WIPER BLADE.....61

WIPER MOTOR.....61

WIRING.....143

WIRING HARNESS.....117

Work Light.....131

WORKING LIGHT BOOM SUPPORT.....131

Y
YELLOW PUSH BUTTON CAP.....71

Z
ZTR M8 SUPPORT.....139

GTH-5519

153



February 2017

| Fitting Cross References

Genie PN Parker PN

Description

12342 6-4 F5OX-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
13757 4R6X-S RUN TEE,SWIVEL NUT,ORFS
19685 12-10 C50OX-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
22664 12-10 C50X ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
27431 8-12 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
28678 AS-B-33 SLEEVE,NYLON,1.81"ID
39871 6 WETX-WLN-S UNION,90° BULKHEAD W/NUT FLARE TUBE
39872 4 REOX-S RUNTEE,STRAIGHT THREAD
39873 6 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
39874 8-6 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
39875 4-6 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
39876 6-8 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
39877 4 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39878 6 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39879 4-8 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39880 6-10 F5OX-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39881 4-6 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39882 4-HP50N-S PLUG,STRAIGHT THREAD
39883 8-8 FTX-S CONNECTOR,MALE PIPE TO FLARE TUBE
39885  269HB 12-12 ELBOW,90°,BEADED HOSE BARB TO MALE PIPE
39886 431-6 HOSE,3/8 INCH ID
39887 540N-2 HOSE,1/8 INCH ID
39888 801-8 HOSE,1/2 INCH ID
39889 801-12 HOSE,3/4 INCH ID
39890 10643-6-6 HOSE END,FEMALE SWIVEL,JIC
39891 13943-6-6 HOSE END,90° FEMALE SWIVEL JIC
39892 13743-6-6 HOSE END,45° FEMALE SWIVEL JIC
39894 30682-8-8 HOSE END,FEMALE SWIVEL,JIC
39895  30682-10-12 HOSE END,FEMALE SWIVEL,JIC
42286 8-8 CTX-S ELBOW,90°, MALE PIPE TO FLARE TUBE
42756 8-12CLO-S ELBOW,90 MALE PIPE TO ORFS
42757 8-12 FLO-S CONNECTOR,MALE PIPE TO ORFS
42758 4 JLO-S UNION TEE,ORFS
42759 4-4 FLO-S CONNECTOR,MALE PIPE TO ORFS
42760 6-8 FLO-S CONNECTOR,MALE PIPE TO ORFS
42761 1J143-6-4 HOSE END,90° FEMALE SWIVEL,SEAL LOK
42762 1J743-6-4 HOSE END,45° FEMALE SWIVEL, SEAL LOK
42768 1J043-4-4 HOSE END,MALE,SEAL LOK
42776 601-8 HOSE,1/2 INCH ID
42777 1J743-16-16 HOSE END,45° FEMALE SWIVEL,SEAL LOK
42786 16 CLO-S ELBOW,90°,MALE PIPE TO ORFS
42787 16 R6LO-S RUN TEE,SWIVEL NUT,ORFS
42788 16-8 TRLO-BL-S REDUCER, TUBE END TO SWIVEL,ORFS
42789 6-6 CLO-S ELBOW,90°,MALE PIPE TO ORFS
42790 8-10 V50LO-S ELBOW,45°,STRAIGHT THREAD TO ORFS
42791 3/4 CD-S ELBOW,90°,MALE TO FEMALE PIPE
42792 3/4 X1/2PTR-S REDUCER,MALE TO FEMALE PIPE
42793 1/2CR-S ELBOW,90°,MALE PIPE
154

Genie PN Parker PN
42794 1CR-S
42795 BV-0839
42796 BV-0838
42874 6-8 CLO-S
42912 13943-6-4
42920 BV-0840
42932 AS-B-17
42936 10243-2-4
42953 1/2 DD-S
42956 6 WELO-WLNL-S
45349 8 V50X-S
45351 4 V50X-S
47223 10343-6-6
47419 PS690503-6-6
48750 421-4
48751 481TC-4
48752 482TC-4
48753 451TC-6
48754 482TC-6
48755 381-6
48756 4517C-8
48757 482T7C-8
48758 381-8
48759 381-10
48760 4517C-10
48761 482T7C-12
48762 4517C-12
48763 77212
48764 881-16
48765 77216
48766 AS-B-15
48767 AS-B-22
48770 881-8
enie

ATEREX BRAND

Description

ELBOW,90°,MALE PIPE

BALL VALVE

BALL VALVE

ELBOW,90°,MALE PIPE TO ORFS
HOSE END,90° FEMALE SWIVEL,JIC
BALL VALVE,90°
SLEEVE,NYLON,1.22" ID

HOSE END,FEMALE PIPE
ELBOW,90°,FEMALE PIPE
UNION,90° BULKHEAD W/NUT,ORFS

ELBOW,45°, STRAIGHT THREAD TO FLARE TUBE

ELBOW,45°, STRAIGHT THREAD TO FLARE TUBE

HOSE END,MALE,JIC

SWIVEL,90°, STRAIGHT THREAD TO 37° FLARE

HOSE,1/4 INCH ID
HOSE,1/4 INCH ID
HOSE,1/4 INCH ID
HOSE,3/8 INCH ID
HOSE,3/8 INCH ID
HOSE,3/8 INCH ID
HOSE,1/2 INCH ID
HOSE,1/2 INCH ID
HOSE,1/2 INCH ID
HOSE,5/8 INCH ID
HOSE,5/8 INCH ID
HOSE,3/4 INCH ID
HOSE,3/4 INCH ID
HOSE,3/4 INCH ID
HOSE,1 INCH ID
HOSE,1 INCH ID
SLEEVE,NYLON,1.06" ID
SLEEVE,NYLON,1.42"ID
HOSE,1/2 INCH ID

GTH-5519

Part No. 645054



February 2017

Genie PN Parker PN

48771
48772
48773
48800
48801
48802
48804
48805
48806
48807
48808
48809
48810
48811
48812
48813
48814
48815
48816
48817
48818
48819
48820
48821
48822
48823
48824
48825
48826
48827
48828
48829
48830
48831
48833
48834
48835
48836
48837
48838
48839
48840
48841
48842
48843
48844
48845
48846

881-10
381-4
AS-B-13
1JC43-4-4
1743-4-4
1J943-4-4
1JM43-4-4
10643-4-4
13943-4-4
1J543-4-4
3JC82-8-8
3JC82-12-12
1JC43-6-4
1J943-6-4
1JC43-6-6
1J143-6-6
1J543-6-6
1J743-6-6
1J943-6-6
1J543-6-8
1J943-8-4
1JC43-8-6
1J743-8-6
1J943-8-6
1JC43-8-8
1J543-8-8
1J143-8-8
1J543-8-8
1J743-8-8
1J943-8-8
1JC43-10-8
1J543-10-8
1J743-10-8
1J943-10-8
1JC43-10-10
1J943-10-10
1JS43-10-12
1JC43-12-8
1J843-12-8
1J743-12-8
1J943-12-8
1J943-12-10
1JC43-12-12
1J043-12-12
1J143-12-12
1J543-12-12
1J743-12-12
1J943-12-12

Description

HOSE,5/8 INCH ID

HOSE,1/4 INCH ID

SLEEVE,NYLON,.86" ID

HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,MALE,SEAL LOK, NO O-RING
HOSE END,FEMALE SWIVEL JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,MALE,SEAL LOK

HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK

Part No. 645054

48847
48848
48849
48850
48851
48852
48853
48854
48855
48856
48857
48859
48867
48873
48874
48875
48877

48878
48879
48880
48881
48883
48884

48885

48887
48888
48890
48891

nie.

ATEREX BRAND

GTH-5519

Fitting Cross References (Continued)

Genie PN Parker PN

13943-12-12
10543-12-12
1JC71-12-12
1J871-12-12
1J171-12-12
1J771-12-12
1J971-12-12
1JC43-16-16
1J943-16-16
1J171-16-16
1J971-16-16
1J543-8-4
PD36BTL
6 PNLO-S
6 PNTX-S
6 R6LO-S
4 F50LO-SW/.025

16-12 C50LO-S
8 C6LO-S
PD6-285
6 HLO-S
8 PSON-S
8M18F870OMLO-S

4 WGTX-WLN-S

48886 4 FSOLO-SW/2MM

4CTX-S
10-12 V50LO-S
4 S50L0-S
4 86L0O-S

Description

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,MALE,STRAIGHT THREAD
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
DIAGNOSTIC NIPPLE,SEAL-LOK SWIVEL
PLUG, TUBE END,ORFS

PLUG,FLARE TUBE

RUN TEE,SWIVEL NUT,ORFS
CONNECTOR,STRAIGHT THREAD TO ORFS,
W/.025 ORI

ELBOW,90°, STRAIGHT THREAD TO ORFS
ELBOW,90°,SWIVEL NUT ORFS
CAP,DIAGNOSTIC NIPPLE

UNION,ORFS

PLUG,STRAIGHT THREAD
CONNECTOR,METRIC,STRAIGHT THREAD
TO ORFS
CONNECTOR,BULKHEAD,FEMALE PIPE TO
FLARE TUBE

CONNECTOR,MACHINED STRAIGHT THREAD TO
ORFS

ELBOW,90°, MALE PIPE TO FLARE TUBE
ELBOW,45°, STRAIGHT THREAD TO ORFS
BRANCH TEE,STRAIGHT THREAD TO ORFS
BRANCH TEE,SWIVEL NUT TO ORFS

155



I February 2017

| Fitting Cross References (Continued)

Genie PN Parker PN Description Genie PN Parker PN Description

48892 6 C6LO-S ELBOW,90°, SWIVEL NUT ORFS 48938 8 R6LO-S RUN TEE,SWIVEL NUT,ORFS

48893  6F50HAC-S UNION,STRAIGHT THREAD 48939 8 S6LO-S BRANCH TEE,SWIVEL NUT TC ORFS

48894 8WLO-WLNL-S  UNION,BULKHEAD,ORFS 48940 8 WJJLO-WLNL-S  RUN TEE, BULKHEAD,ORFS

48895 DT-370-MSMO-5  VALVE,CHECK 48941 84 TRLO-S REDUCER, TUBE END TO SWIVEL,ORFS

48896 6JLO-S UNION, TEE,ORFS 48942 8.6 C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48897 DT-750-MSMS-5  VALVE,CHECK 48943 86 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48898 DT-750-MOMS-5  VALVE,CHECK 48944 88 FLO-S CONNECTOR,MALE PIPE TC ORFS

48899 DT-620-MOMS-5  VALVE,CHECK 48945 8 FTX-S CONNECTOR,MALE PIPE TO FLARE TUBE

489004-6 F50LO-SW/.035 CONNECTOR,STRAIGHT THREAD TO ORFS, 48946 8-10 F50LO-S CONNECTOR, STRAIGHT THREAD TO ORFS
W/.035 ORI 48947 8-12 C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48902 16-1 AOE4G-S ELBOW,90° LONG,FEMALE PIPE TO 48948 8-12 FSOLO-S CONNECTOR,STRAIGHT THREAD TO ORFS
STRAIGHT THREAD 48949 8-16 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48903 1FF-8 NIPPLE,PIPE 48950 10 C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48904  4CS0LO-S ELBOW,90°,STRAIGHT THREAD TO ORFS 48951 10 CC50LO-S ELBOW,90° LONG,STRAIGHT THREAD TO ORFS

48905 4 F30LO-S CONNECTOR,STRAIGHT THREAD TO ORFS 48952 10 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48906 4 RSOLO-S RUN TEE,STRAIGHT THREAD 48953 10 R50LO-S RUN TEE,STRAIGHT THREAD

48907  4VSOLO-S ELBOW,45° STRAIGHT THREAD TO ORFS 48954 10 S50LO-S BRANCH TEE,STRAIGHT THREAD TO ORFS

48908 4 R6LO-S RUN TEE,SWIVEL NUT,ORFS 48955 10 R6LO-S RUN TEE,SWIVEL NUT,ORFS

48909 4 WJJLO-WLNL-S ~ RUNTEE, BULKHEAD,ORFS 48956 10-4 TRLO-BL-S  REDUCER,TUBE END TO SWIVEL,ORFS

48910 4 GTX-S W/.030 CONNECTOR,FEMALE PIPE TO FLARE TUBE 48957 10-6 TRLO-BL-S REDUCER, TUBE END TO SWIVEL,ORFS

48911 4-6 CSOLO-S ELBOW,90°, STRAIGHT THREAD TO ORFS 48958 10-12 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48912 4-6 FSOLO-S CONNECTOR,STRAIGHT THREAD TO ORFS 48959 12 C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS

489134-6 F50LO-SW/.030 CONNECTOR,STRAIGHT THREAD TO ORFS, 48960 12 F50L0-S CONNECTOR,STRAIGHT THREAD TO ORFS
W/.030 ORI 48961 12 R50LO-S RUN TEE,STRAIGHT THREAD

48914  4-8 F50L0-S CONNECTOR,STRAIGHT THREAD TO ORFS 48962 12 S50LO-S BRANCH TEE STRAIGHT THREAD TO ORFS

48915  6C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS 48963 12 V50LO-S ELBOW, 45° STRAIGHT THREAD TO ORFS

48916 6 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS 48964 12 R6LO-S RUN TEE,SWIVEL NUT,ORFS

48917 6 FF50LO-S CONNECTOR LONG,STRAIGHT THREAD TO ORFS 48965 12CLO-S ELBOW,90° MALE PIPE TO ORFS

48918  6RSOLG-S RUN TEE,STRAIGHT THREAD 48966  12FLO-S CONNECTOR,MALE PIPE TO ORFS

48919  6S50L0-S BRANCH TEE,STRAIGHT THREAD TO ORFS 48967 12 JLO-S UNION TEE ORFS

48920 6 V50LO-S ELBOW,45° STRAIGHT THREAD TO ORFS 48968 12 WLO-WLNL-S  UNION BULKHEAD,ORFS

48921 6FLO-S CONNECTOR MALE PIPE TO ORFS 48969 12 WJJLO-WLNL-S  RUNTEE, BULKHEAD,ORFS

48922 66 FLO-S CONNECTOR,MALE PIPE TO ORFS 48970 12 WELO-WLNL-S  UNION,90° BULKHEAD W/NUT,ORFS

48923 6 P5ON-S PLUG,STRAIGHT THREAD

489256 6 WELO-S UNION,90° BULKHEAD,ORFS

48926 6-4 C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48927  6-4 F50L0-S CONNECTOR,STRAIGHT THREAD TO ORFS

48928  6-4 V50LO-S ELBOW,45°, STRAIGHT THREAD TO ORFS

48929 6-8 C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48930 6-8 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48931 6-10 FSOLO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48932  8C50L0O-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48933 8 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48934 8 FF50LO-S CONNECTOR LONG,STRAIGHT THREAD TO ORFS

48935 8 RSOLO-S RUN TEE,STRAIGHT THREAD

48936 8 S50L0O-S BRANCH TEE,STRAIGHT THREAD TO ORFS

48937 8 V50LO-S ELBOW,45° STRAIGHT THREAD TO ORFS

nie.

ATEREX BRAND

156 GTH-5519 Part No. 645054




February 2017 |

Fitting Cross References (Continued)

Genie PN Parker PN Description Genie PN Parker PN Description
48971 12 G5G5JG5-S TEE,FEMALE STRAIGHT THREAD 49612 PKT 02586 O-RING KIT (ORFS FITTINGS)
48972 12 XHL6-S ADAPTER, 37° MALE TO SWIVEL ORFS 49613 PKT06276 PLUG AND CAP KIT-SERVICE,ORFS
48973 12-1/2 F50G-S ADAPTER,FEMALE PIPE TO STRAIGHT THREAD 49728  10143-12-12 HOSE END, MALE PIPE
48974 12-10 C50L0-S ELBOW,90°,STRAIGHT THREAD TO ORFS 49729  16-1 F50G-S ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
48975 12-10 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS 49814 12-8 FLO-S CONNECTOR,MALE PIPE TO ORFS
48976 12-16 C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS 49829 DT-500-MOMF-5 VALVE,CHECK
48977 12-16 F5OLO-S CONNECTOR,STRAIGHT THREAD TO ORFS 49831 881-12 HOSE,3/4 INCH ID
48978 12-16 V50LO-S ELBOW,45° STRAIGHT THREAD TO ORFS 49834 16 JLO-S UNION TEE,ORFS
48980  12-16 FLO-S CONNECTOR,MALE PIPETO ORFS 49838 12-8 TRLO-BL-S REDUCER, TUBE END TO SWIVEL,ORFS
48983 16 C50LO-S ELBOW,90°,STRAIGHT THREAD TO ORFS 49840 8 JLO-S UNION TEE,ORFS
48984 16 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS 49844 10-8 TRLO-BL-S REDUCER, TUBE END TO SWIVEL,ORFS
48985 16 V50LO-S ELBOW,45°, STRAIGHT THREAD TO ORFS 49854 8 P50ON-S PLUG,STRAIGHT THREAD
48986 16 FLO-S CONNECTOR,MALE PIPE TO ORFS 49855  1JC43-16-12 HOSE END,FEMALE SWIVEL,SEAL LOK
48988 16 CD45-S ELBOW,45° MALE TO FEMALE PIPE 49859 4 PSON-S PLUG,STRAIGHT THREAD
48989 12CD45-8 ELBOW,45° MALE TO FEMALE PIPE 49861 4 FF50LO-S CONNECTOR,LONG,STRAIGHT THREAD TO ORFS
48990 8CD45-8 ELBOW,45°,MALE TO FEMALE PIPE 49867 12-3/4 F50G-S ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
48991  16-12 FLO-S CONNECTOR,MALE PIPETO ORFS 51152 6 R6X-S RUN TEE,SWIVEL NUT,ORFS
48992 16-12 V50LO-S ELBOW,45° STRAIGHT THREAD TO ORFS 51153 6-4 TRTX-S REDUCER, TUBE END TO SWIVEL,ORFS
48993 XV501-12 BALL VALVE 51154 4-4 GTX CONNECTOR,FEMALE PIPE TO FLARE TUBE
48994 XV501-16 BALL VALVE 51264 831-12 HOSE,3/4 INCH ID
48995 XV510P-12 BALL VALVE 51265 8 JLO-S UNION TEE,ORFS
48996 Xv510P-16 BALL VALVE 51508 6BTX-S NUT,FLARE TUBE
48997 PD341 DIAGNOSTIC NIPPLE, STRAIGHT THREAD 51580 12-8 TRLO-BL-S TUBE END REDUCER,ORFS
48998 PD 361 DIAGNOSTIC NIPPLE, STRAIGHT THREAD 51628 6 R6X-S RUN TEE,SWIVEL NUT,ORFS
48999 DT-500-MOMS-5 VALVE,CHECK 51735 3/8 HHP PLUG,PIPE THREAD
49201 10 V50LO-S ELBOW,45°, STRAIGHT THREAD TO ORFS 51803 1J943-6-8 HOSE END,90° FEMALE SWIVEL,SEAL LOK
49202  1JC43-12-10 HOSE END,FEMALE SWIVEL,SEAL LOK 53023  125HBL-54 FITTING, HOSE BARB TO MALE PIPE
49203 10-8 V50LO-S ELBOW,45° STRAIGHT THREAD TO ORFS 53497 PKT 02585 O-RING KIT
49205 6 F50HAO-S UNION,STRAIGHT THREAD 53499  1JC71-16-16 HOSE END,FEMALE SWIVEL,SEAL LOK
49207 PD34BTL DIAGNOSTIC NIPPLE,SEAL-LOK SWIVEL 53500 3-904 O-RING,STRAIGHT THREAD,-4
49209 8M18F870MX-S CONNECTOR ,METRIC,STRAIGHT THREAD TO 53501 3-906 O-RING,STRAIGHT THREAD,-6

FLARE TUBE 53502 3-908 O-RING,STRAIGHT THREAD,-8
49212 8 WGTX-WLN-S CONNECTOR,BULKHEAD,FEMALE PIPE TO 53503 3-910 O-RING,STRAIGHT THREAD,-10

FLARE TUBE
49213 30682-8-8 HOSE END,FEMALE SWIVEL,JIC
49216 831-8 HOSE,1/2 INCH ID
49217 33982-8-8 HOSE END,90° FEMALE SWIVEL,JIC
49219 PS-B-35 SLEEVE,NYLON,2.19"ID
49418 48 V50LO-S ELBOW,45°, STRAIGHT THREAD TO ORFS
49511 DT370-MOMS-5 VALVE,CHECK
49512 1DD-S ELBOW,90°,FEMALE PIPE
49513 1FF-S NIPPLE,PIPE
49514 10 HP5ON-S PLUG,STRAIGHT THREAD
49515 12-16 CLO-S ELBOW,90°,MALE PIPE TO ORFS
49517 6 HP5ON-S PLUG,STRAIGHT THREAD
49519  16-12 F50L0-8 CONNECTOR,STRAIGHT THREAD TO ORFS
49520 4 VTX-S ELBOW,45° MALE PIPE TO FLARE TUBE
49530 16 C6LO-S ELBOW,90°, SWIVEL NUT ORFS

enie

ATEREX BRAND

Part No. 645054 GTH-5519 157



I February 2017

| Fitting Cross References (Continued)

Genie PN Parker PN Description Genie PN Parker PN Description

53535 3-912 O-RING,STRAIGHT THREAD,-12 61083 24 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS
53536 4-PNLO-S PLUG, TUBE END,ORFS 61086 20 R50LO-S RUN TEE,STRAIGHT THREAD

53537 6 PNLO-S PLUG,TUBE END,ORFS 61090 24-20 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS
53538 8 PNLO-S PLUG,TUBE END,ORFS 61091 1J943 24-24 HOSE END,90° FEMALE SWIVEL ,SEAL LOK
53539 10 PNLO-S PLUG,TUBE END,ORFS 61093 1J978-12-12 HOSE END,90° FEMALE SWIVEL,JIC

53540 12 PNLO-S PLUG,TUBE END,ORFS 61095 1J543-20-16 HOSE END,FEMALE SWIVEL,SEAL LOK
53946 129HB-5-4 FITTING,90° HOSE BARB TO MALE PIPE 61100 811-24 HOSE,11/2 INCH ID

93951 8-1/4F50G-S ADAPTER,FEMALE PIPE TO STRAIGHT THREAD 61130 1J543-24-24 HOSE END,FEMALE SWIVEL,SEAL LOK
53980 6 S6LO-S BRANCH TEE,SWIVEL NUT TO ORFS 61131 14878 12-12 HOSE END,FEMALE SWIVEL,SEAL LOK
54132 4 C6LO-S ELBOW,90°, SWIVEL NUT ORFS 61132 1J778-12-12 HOSE END,45° FEMALE SWIVEL,JIC

54135 11343-16-16 HOSE END,MALE SWIVEL,PIPE 61152 139HB-6-4 ELBOW,45° BARB TO MALE PIPE

54283 8-10 C50L0O-S ELBOW,90°,STRAIGHT THREAD TO ORFS 61251 BV-0750 BALL VALVE

54428 8M18C870MLO-S ELBOW, 90° METRIC, STRAIGHT THREAD TO ORFS 61259 4 CC50L0-S ELBOW,90° LONG,STRAIGHT THREAD TO ORFS
54803 FS-F-16-10 SLEEVE,FIRE,.96" ID 61260 20-12 TRLO-BL REDUCER, TUBE END TO SWIVEL,ORFS
54954 10143-2-4 HOSE END, MALE PIPE 61262 12 C6LO-S ELBOW,90°,SWIVEL NUT ORFS

55190 318 HP-S PLUG,PIPE THREAD 61263 20 FSOHAO-S UNION,STRAIGHT THREAD

55448 8 HLO-S UNION,ORFS 61264 6-10C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS
55839 6 F650X-S CONNECTOR,STRAIGHT THREAD TO 37° SWIVEL 61265 6 WNLO-WLNL-S UNION,BULKHEAD 45°,ORFS

55968 10 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE 61268 4 WNLO-WLNL-S UNION,BULKHEAD 45°,0RFS

56003 6 CC50L0-S ELBOW,90° LONG,STRAIGHT THREAD TO ORFS 61269 4 WLO-WLNL-S UNION,BULKHEAD,ORFS

56166 BV-0837 BALL VALVE,90° 61272 12 AOEL6 ELBOW,90°,STRAIGHT THREAD TO ORFS SWIVEL
56188 10143-8-6 HOSE END, MALE PIPE 61316 482TC-16 HOSE,1 INCH ID

56233 2-011 O-RING,ORFS,-4 61321 6 JLO-S UNION TEE,ORFS

56234 2-012 O-RING,ORFS,-6 61327 78212 HOSE,3/4 INCH ID

56235 2-014 O-RING,0ORFS,-8 61328 881-24 HOSE,11/2 INCH ID

56236 2-016 O-RING,0ORFS,-10 61336 11943-20-24 HOSE END,90° FLANGE HEAD

56237 2-018 O-RING,0RFS,-12 61345 12 WUJLO-WLNL-S  RUN TEE, BULKHEAD,ORFS

56238 2-021 O-RING,0ORFS,-16 61346 8 WNLO-WLNL-S 4  UNION,BULKHEAD 45°,0RFS

56352 6 WLNL-S LOCKNUT,BULKHEAD 61569 33782-8-8 HOSE END, 45° FEMALE SWIVEL,JIC

56353 3J782-12-12 HOSE END,45° FEMALE SWIVEL,SEAL LOK 61610 12 FF50LO-S CONNECTOR,LONG,STRAIGHT THREAD TO ORFS
56354 3J982-12-12 HOSE END,90° FEMALE SWIVEL ,SEAL LOK 61742 1/8 X1.5FFF NIPPLE,PIPE

56604 10-8 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS 63426 8 PNTX-S PLUG,FLARE TUBE

56639  3JC82-10-10 HOSE END,FEMALE SWIVEL,SEAL LOK

56640 3J982-10-10 HOSE END,90° FEMALE SWIVEL,SEAL LOK

56655 3JC82-8-10 HOSE END,FEMALE SWIVEL,SEAL LOK

56676 10-8 C50L0O-S ELBOW,90°, STRAIGHT THREAD TO ORFS

56776 A471TC-6 HOSE,3/8 INCH ID

o6777 471TC-8 HOSE,1/2 INCH ID

56789 811-16 HOSE,1 INCH ID

57884 3/8 FF NIPPLE,PIPE

59335 6 FNL-S CAP, TUBE END

59342 4 FNL-S CAP, TUBE END

59371 8 HP50ON-S PLUG,STRAIGHT THREAD

60653 BV-0751 BALL VALVE

60806 125HB-3-4 FITTING, , HOSE BARB TO MALE PIPE

61064 5-1/4 F50G-S ADAPTER,FEMALE PIPE TO STRAIGHT THREAD

61079 4 WELO-WLNL-S UNION,90° BULKHEAD W/NUT,ORFS

61080 6 WLO-WLNL-S UNION,BULKHEAD,ORFS

nie.

ATEREX BRAND

158 GTH-5519 Part No. 645054




February 2017

Fitting Cross References (Continued)

Genie PN Parker PN

801-6
20 F50L0-S
1J943-20-20
881-20
8 FGOHAOQ-S
1JB43-8-3
8 WLNL-S
8M18C870MX-S

3J982-8-8
801-10

77758 12 WNLO-WLNL-S

Genie PN Parker PN Description
64271 4 WLO-WLNL-S UNION,BULKHEAD,ORFS 75631
64272 6 WLO-WLNL-S UNION,BULKHEAD,ORFS 75654
65776 8 F650L-S CONNECTOR,STRAIGHT THREAD TO 75655

ORFS SWIVEL 75656
65880 6001012 O-RING KIT 75971
66154 6 WTX-WLNS UNION,BULKHEAD,FLARE TUBE 77307
66155 6 WETX-S UNION,BULKHEAD 90°,FLARE TUBE 77309
66156 6 WLN-S BULKHEAD LOCKNUT 77379
66389 6-8 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
66392 6 R50X-S RUN TEE,STRAIGHT THREAD 77703
66396 811-12 HOSE,3/4 INCH ID 77711
66829 H3174PP CLAMP,TUBE
67217 4 KLO-S UNION,CROSS,ORFS 78091
67339 10-6 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE 78684
67357 13943-8-6 HOSE END,90° FEMALE SWIVEL,JIC 78852
67358 10 HP50ON-S PLUG,STRAIGHT THREAD 78895
67371 12 S6LO-S BRANCH TEE,SWIVEL NUT TO ORFS 79138
67498 4 FNL-S CAP, TUBE END 79476
67906 DC-370-FOF0-5 VALVE,CHECK 79847
69316 8 FLO-S CONNECTOR,MALE PIPETO ORFS 80044
69333 H3174PP CLAMP,HYDRAULIC HOSE 80502
69503 4 F650X-S CONNECTOR,STRAIGHT THREAD TO 37° SWIVEL 80503
69775 8 FNL-S CAP, TUBE END 81010
71038 1/4X1/4F3HG-S ADAPTER,CONVERSION 83052
71196 12-8 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS 83053
71383 1/4 CD45-S ELBOW,45° MALE TO FEMALE PIPE 83054
72270 12FNL-S CAP, TUBE END 83095
73436 60C-4 SLEEVE,COMPRESSION 83056
73437 61C-4 NUT,COMPRESSION 83057
73438 33482-4-4B HOSE END,PUSH LOK MALE 83058
73767 1CD-S ELBOW,90°, MALE TO FEMALE PIPE 83060
73768 20-16-F50G5-S ADAPTER,FEMALE PIPE TO STRAIGHT THREAD 83063
73769 16-20 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS
74660 6-8 FA2EDMLO-S CONNECTOR,MALE BSPP TO ORFS
74661 8-8 FA2EDMLO-S CONNECTOR,MALE BSPP TO ORFS
75007 4 FLO-S CONNECTOR,MALE PIPETO ORFS
75008 1/8 HP-S PLUG,PIPE THREAD
75014 1/2HP-S PLUG,PIPE THREAD
75042 8 WELO-WLNL-S UNION,90° BULKHEAD W/NUT,ORFS
75043 3/4 FF-S NIPPLE,PIPE
75254 24 F50HAO-S UNION,STRAIGHT THREAD
79255 12 F50HAQO-S UNION,STRAIGHT THREAD
75256 XV506P-24 BALL VALVE
75574 4 WLNL-S BULKHEAD LOCKNUT
75612 8 WJLO-WLNL-S RUN TEE, BULKHEAD,ORFS
75613 12-8 F50G5-S ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
75614 8 CC50L0-S ELBOW,90° LONG,STRAIGHT THREAD TO ORFS
75628 1JB43-4-4 HOSE END,BULKHEAD,SEAL LOK

Genie
Part No. 645054 GTH-5519

6 C6X-S
30582-8-3B
549-2
10657-4-2
PS-B-37
1J543-6-8
12-3/4 ACEG-S
8 CLO-S
8 F50X-S
8 C50X-S
AS-B-27
821-6
821-8
821-12
30682-6-6
30682-12-12
33782-6-6
33982-6-6
33982-12-12
13743-4-4

Description

HOSE,3/8 INCH ID

CONNECTOR,STRAIGHT THREAD TO ORFS
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE,1-1/4 INCH ID

UNION,STRAIGHT THREAD

HOSE END,BULKHEAD,SEAL LOK
BULKHEAD LOCKNUT

ELBOW,90° METRIC,STRAIGHT THREAD TO
FLARE TUBE

HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE,5/8 INCH ID

UNION,BULKHEAD 45°,0RFS
ELBOW,90°,SWIVEL NUT TO FLARE TUBE
HOSE END,PUSH LOK,MALE

HOSE,1/8 INCH ID

HOSE END,FEMALE SWIVEL,JIC
SLEEVE,NYLON,2.38" 1D

HOSE END,FEMALE SWIVEL,SEAL LOK
ELBOW,90°,STRAIGHT THREAD TO FEMALE PIPE
ELBOW,90°,MALE PIPE TO ORFS
CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
SLEEVE,NYLON,1.63" 1D

HOSE,3/8 INCH ID

HOSE,1/2INCH ID

HOSE,3/4 INCH ID

HOSE END,FEMALE SWIVEL,JIC

HOSE END,FEMALE SWIVEL,JIC

HOSE END,45° FEMALE SWIVEL,JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,45° FEMALE SWIVEL,JIC

159



I February 2017

| Fitting Cross References (Continued)

Genie PN Parker PN Description Genie PN Parker PN Description
83064 13743-8-8 HOSE END,45° FEMALE SWIVEL,JIC 89449 6 WJJLO-WLNL-S RUN TEE, BULKHEAD,ORFS
83065  13743-12-12 HOSE END,45° FEMALE SWIVEL,JIC 89489 4 WJMLO-S BRANCH TEE,BULKHEAD,ORFS
83066 13943-8-8 HOSE END,90° FEMALE SWIVEL,JIC 89551 1JB43-6-6 HOSE END,BULKHEAD,SEAL LOK
83067 14143-6-6 HOSE END,90° FEMALE SWIVEL,JIC 89552 1JB43-8-8 HOSE END,BULKHEAD,SEAL LOK
83068 14143-8-8 HOSE END,90° FEMALE SWIVEL,JIC 89593 20 C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS
83069 14143-12-12 HOSE END,90° FEMALE SWIVEL,JIC 94161 8-8 CLO-S ELBOW,90°, MALE PIPE TO ORFS
83070 772-8 HOSE,1/2 INCH ID 94358 351TC-12 HOSE,3/4 INCH ID
83071 10671-8-8 HOSE END,FEMALE SWIVEL,JIC 94418 20 FLO-S CONNECTOR,MALE PIPE TO ORFS
83072  10671-12-12 HOSE END,FEMALE SWIVEL,JIC 96358 12TX-S SLEEVE,FLARETUBE
83073 13771-8-8 HOSE END,45° FEMALE SWIVEL,JIC 96359 12 BTX-S NUT,FLARE TUBE
83074 13771-12-12 HOSE END,45° FEMALE SWIVEL,JIC 96397 8 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
83075 13971-8-8 HOSE END,90° FEMALE SWIVEL,JIC 96398  12-8 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
83076 13971-12-12 HOSE END,90° FEMALE SWIVEL,JIC 96402 10343-6-6 HOSE END,MALE,JIC
83077 14171-8-8 HOSE END,90° FEMALE SWIVEL,JIC 96407  30382-6-6B HOSE END,MALE,JIC
83078  14171-12-12 HOSE END,90° FEMALE SWIVEL,JIC
83080 13943-16-16 HOSE END,90° FEMALE SWIVEL,JIC
83103 10671-16-12 HOSE END,FEMALE SWIVEL,JIC
83104 10671-10-12 HOSE END,FEMALE SWIVEL,JIC
83112 1JC71-8-8 HOSE END,FEMALE SWIVEL,SEAL LOK
83113  1JS71-16-12 HOSE END,FEMALE SWIVEL,SEAL LOK
83114  1JS71-10-12 HOSE END,FEMALE SWIVEL,SEAL LOK
83115 1J971-8-8 HOSE END,90° FEMALE SWIVEL,SEAL LOK
83116 1J171-8-8 HOSE END,90° FEMALE SWIVEL,SEAL LOK
83117 1J771-8-8 HOSE END,45° FEMALE SWIVEL,SEAL LOK
83127 1J543-6-8 HOSE END,90° FEMALE SWIVEL,JIC
83128 1JC43-6-8 HOSE END,FEMALE SWIVEL,SEAL LOK
87033 126 TRLO-S REDUCER,TUBE END TO SWVEL,ORFS
87034 3J782-8-8 HOSE END,45° FEMALE SWIVEL,SEAL LOK
87172 12 HP50ON-S PLUG,STRAIGHT THREAD
87185 8 WNLO-WLNL-S UNION,BULKHEAD 45°,0RFS
87246 4 C6X-S ELBOW,90°, SWIVEL NUT TO FLARE TUBE
87679 6 LHP-$ FLANGE SEAL FITTING, MALE
87681  6PLSNO702 BONDED SEAL
88100 SR88100 ADAPTER,OIL DRAIN,GM 3.0L
88311 1J843-20-20 HOSE END,FEMALE SWIVEL,SEAL LOK
88353 20 V50OLO-S ELBOW,45° STRAIGHT THREAD TO ORFS
88474 10081-20 Crimp Shell, 1.25
88475 1988-20-24 HOSE END,90° FLANGE HEAD
88476 JS88-24-24 HOSE END,FEMALE SWIVEL,SEAL LOK
88477 1JC88-20-20 HOSE END,FEMALE SWIVEL,SEAL LOK
88478 811-20 HOSE,11/4 INCH ID
88936 20-16 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS
88937 20-16 FLO-S CONNECTOR,MALE PIPE TO ORFS
88938  1JC88-16-16 HOSE END,FEMALE SWIVEL,SEAL LOK
88939  1J988-16-16 HOSE END,90° FEMALE SWIVEL,ORFS
88940 811-16 HOSE,1 INCH ID
88944 1J988-20-20 HOSE END,90° FEMALE SWIVEL,ORFS
89403 16 VLO-S ELBOW,45° MALE PIPE TO ORFS
enie

ATEREX BRAND

160 GTH-5519 Part No. 645054



Genie North America
Phone 425.881.1800
Toll Free USA and Canada
800.536.1800
Fax 425.883.3475

California Proposition 65

Warning

The exhaust from this product
contains chemicals known to
the State of California to
cause cancer, birth defects
or other reproductive harm.

Genie Australia Pty Ltd.

Phone +617 3375 1660
Fax +617 33751002

Genie Scandinavia
Phone +46 31 575100
Fax +46 31 579020

Genie China
Phone +86 2153852570
Fax +86 21 53852569

Genie France
Phone +33 (0)2 37 26 09 99
Fax +33 (0)2 37 26 09 98

Genie Malaysia
Phone +6598 480775
Fax +6567 533544

Genie lberica
Phone +34 93 579 5042
Fax +34 93 579 5059

Genie Gérmany
Phone +49 (0)4202 88520
Fax +49 (0)4202 8852-20

Genie Japan
Phone +81 33453 6082
Fax +81 334536083

Genie Korea
Phone +82 25 587 267
Fax +82 25 583 910

Genie U.K.
Phone +44 (0)1476 584333
Fax +44 (0)1476 584334

Genie Brasil
Phone +55 1141665755
Fax +55 1141665 754

Genie Mexico City
Phone +52 55 5666 5242
Fax +52 55 5666 3241

Genie Holland
Phone +31 183581102
Fax +31 183581566




Parts Manual
GTH-5519

from SN GTH5514B-101 to GTH5516B-4410
from SN GTH5516M-4411 to GTH5516M-5799
from SN GTH55M-5800

Part No.

645054

Rev AC

G

-

Qe

ATEREX BRAND




	Click HERE for Table of Contents (TOC) [NOTE: each of the figure listings in the TOC are live links. After opening the TOC, move your cursor over the desired parts figure, and left click to view]


